YANMAR

DIESEL TRAGCTOR
PARTS CATALOG

Pub. No.. 000Y00T2020

MODEL

YM330D




YANMAR DIESEL TRALTOR

mooet. WM33O0D

Pub. No. 000Y00T2020 First Published : August, 1985

YANMAR DIESEL ENGINE CD.LTD.



PREFACE

This parts catalog carries all paris incorporated in YANMAR Model YM330D
tractors manutactured since August, 1985.

Each illustration corresponds to the parts list on the following page.

When ordering parts, clearly write down the tractor model, as well as the name and
number of each part in your order sheet. This will help insure reliable delivery of the

parts you have ordered.



How to read this Parts Catalog.

1. Parts mentioned in this Parts Catalog may not necessarily be standard equipping parts.
2. Parts change may be made without prior notice.
3. Form of this Parts Catalog.

26216-120302

svazes e Madven

tmaZace ® & 82.02.12
1 1h02 | €1} YYI8%7°097 & A9
1EA01 | CYLINDER & BEARING,MAIN (A)=6PH-HT (D)=
————— + (8)= (E)=
@ Y00G1020 (€= (Fi=
@ @ @O G®
Iy WAH 0 oAty I*o Py Ao DESCRIPT ION ~-e—@!TY(IA2) === [ P/U A R
a (a1 (81 (C)(OILENCF)
1 . 724611-01560  »923° 7097 ASSY. CYLINDER BLOCK ASSY, 1
@1 11 . ® 724611-01561  HYY9° 3092 ASSY. CYLINDER BLOCK ASSY. 1 N
(A=EQ00165
2 s X124610-01000 J%097 COMP, BLOCK COMP. 1
I 2-1 .. X124610-01001 7°072 COMP, BLOCK CONP, 1 N
(A=ED00165 )
3 ees X124610-01010 »UU5*2%097 CYLINDER BLOCK 1
T 3-1 aec  124610-01011  »9y5* 3092 CYLINDER BLOCK 1 N (A}
{A=ED00165 )
4 “es  27241-160000 A% ~ 16 PLUG 16 1
H o« 272641-400000 9un 59* 40 PLUG 40 6
6 135600-01790  4957°57*M10x1.5 PLUG M10X1.5 2
H . 23414-100000 A*9e7(8 10 GASKET 10 2 10
[] . 23871-010000 2~ 2°35°PT 1/8 PLUG PT1/8 8
9 - W 32°PT_ 14 PLUG PT1/4 2
10 .. 23871-030000 2v*7°55°PT 3/8 PLUG PT13/8 s
1 .. 43600-500290 192 1/4 COMP. COCK ASSY. 1
12 . 121850-02070 _ HB(ASH$PY7* B 80LY 12
13 121850-02080 _ HB(AS¢P7° A 80LT H
1% *REF.  9=3 242458 COMP, BEARINGs MAIN COMP. 6
15 ess_X ¥REF. 14 21298 (91 BEARINGyMAIN 6
16 <ee X ¥REF. 247558 (3 BEARING,MAIN 6
17 . 121850-02160 #4249 (A\“~R)COMP,  BEARING,MAIN CONP, 1 8
18 ese_ X 121850-02200  F4u458 (I BEARING ,MAIN 1
19 =02210  A4z5% (Y9 BEARING,HAIN 1
97° (A0 -2 CAP,MAIN BEARING 1
~2 CAP,MAIN BEARING 1 A
-G
2
@
------- REMARKS (£™39) =~ -~
. S;_;:‘;;;_1 124610-010 1129477 €9440 : A THE EXPLANATION OF REF. NO. 3-1 124610-01011 IS LOCATED HERE
8 :’:y~0.17 JROAA IIZNYIR 1 B THE EXPLANATION OF REF. NO. 17 (S LOCATED HERE
@ Y000522
3
. — 82.10.22
}o1a02 i € 1) U3, Codo b UIREDY
1014012} CYLINDER, C.w. DRAIN PIPE (A)=SC50N )=
s (B)=5C60N (E)=
Y00J1073 (C)=SC75N (F)=
ISy LAY O DTEUATIINY PRIV DESCRIPTION ——-QUTY(329) === | P/U A R
REF. LEV. PART NO. (AY(BI{CIIDILEILF)
A . 790501-01010 vy 8" CYLINDER 1
14-1 . 190501-01011  vyys* CYLINDER 1 S (A
(A=XXXXXXXXX)
Ta-27 . 190501-01012 975" CYLINDER 1 R 8}
{A=XXXXXXXXX}
@y . 190600-03010  yyu s CYLINDER 1
18-1 . 190600-01011  Uo8° CYLINDER 1 R 81
(B=XXXXXXXXX)
it . 190750-01010  yyz5* CYLINDER 1
Te=T . 190750-01011 9973~ CYLINDER 7 R [EX]
(C*XXXXXXXXX)
24 . 190501-01380  yyz* A" N*RyY+ GASKET, CYL.LOWER 1
28 . 150600-01380 o453 A N A59+r GASKET, CYL.LOWER T
3 . 26216-120952 979N\ IAN~yXYT4 4} BOLT, COVER M12X9S 16 16 16
3-1 . 190503-73640 979N AN -y 958 wb _BOLT, COVER M12X123 16 16 16 s 1A}
(A=XXXXXXXXX)
4 . 9I3EE*WE  M12X30 STUD BOLT M12x30

STHN oM T ui2v<n

No. Designation Explanation
@ Location No. Location No. of a microfiche which contains this list.
The parenthesized refers to Location No. of the corresponding section index.
3] Parts Catalog No. Serial No. of every Parts Catalog.
3 Group No. Running No. given per group of related parts.
4, Group Name Designation given per group of related parts.
® Date of Processing Date on which this list for Parts Catalog is printed out.
& Model name of a product (of which parts are) mentioned in the pertinent
Parts Catalog.
A perenthesized symbol corresponds to a parenthesized symbol appearing
under the “‘Q’TY"" column of Ref. No.12.
Je— N 82.02.12
t 1402 § t 13 BIEtIN0IT L IR
111a011 ) CYLINDER G BEARING.MAIN
Vooei620”
Y LR O LAY P A OESCRIPT ION v 1PUA R
T . T24611-01560  999F 3°09D ASSY, TYLINDER BLOCK ASSY. 1
1 - 724611-01561  UI3° 3°092 ASSY, CYLINDER BLOCK ASSY. 1 0
- 5 3
e T X TA6 o0 000 55697 TN BLOCK CONP. |
1 2=t .. 2°097 COMP. BLOCK COMP, 1 N
tA 165
3 X 124610-01010 597535099 CVUTNDER BLOCK T
I 31 124610-G1011  9yv5°7°0%2 CYLINDER BLOCK k) N )
(A=EQQD14S )
T 1
5 .. 6
/‘/_/"“»/ i
15 Ref. No. Number to relate a number appearing in illustration (given opposite to
H the list) with corresponding Part No.
Assembly-component relation (level) of an assembly part expressed by
® Level
- a number of dots (- ).
@ Order Division A part of which Part Number is prefixed with alphabet X shall not be sold.
= In this case, please place your order of this part and its related parts by
parental Part Number ——.
Complete Part Number or Assy. Part Number.
0 Part No. Part Number specified for every part.
ip Part Name Description of a part, mainly Part Name but may include dimensions.
() Quantity (Q’ty) Quantity used of parts per Ref. No.

. .
1 1a02 |
(LR A Y]

e
Y00G1020
29y MR O At

T246611-01586
-1 . 7266110156
A=

-1 .. X 124610-0100

?

2

3 «es X 124610-010
1 ... 124610-0101
[AsEl

s X 1264810-01000 7092 COMP,
CA=E| 65
1

$2.02.12
T 1} JUUSTI0TT & MU

CYLINDER & BEARING ¢MAIN {A) »8PH-HT o=
i8i= (E)=
i (F)=

ey M DESCRIPTION —~QtFY{aR9) == § P/UA R
Al tENQF)

9 ° 75097 ASSY. CYLINDER BLOCK ASSY,
1 Y29~ 3*097 ASSY. CYLINOER BLOCK ASSY. 1 N
5_ 1
BLOCK CONP, T
1 Jt0%2 COMP. BLOCK COMP, 1 N

27241-16000
27241-40000

54 00—
234 14-10000
23871~

]
6 vuy3t 34092 CYLINDER BLOCK 1
1wy 0 CYLINDER BLOCK 1 N m
5 )
0 N7 97°39° 16 PLUG 16 1
0 Fu8°97°30% 40 PLUG 40 6

$232°32°810X1.5 PLUG M10X1.S 2
0 ATex(I8 10 GASKET 10 2

PLUG PT1/8

(Example) As for Ref. No. 1.1 724611-01561,
this part is used in the 6 PH-HT.
(1: Quantity used of parts)




No.

Designation Explanation
D Interchangeability In the case where a part change took place, one of the following
Division interchangeability symbols is indicated for that part.

Symbol | Jiirehe= Contenis note

OIG“SNEW | New Partis interchangeable for Okd Part but not interchangeable conversely,

Old =25 NEW| New Partis not nterchangeable for Oid Part but interchangeable conversely,
Old‘.‘_é:l\lEW New Part is interchangeable for Old Part and vice versa.
OIS NEW| New Part is not interchangeable for Old Part and vice versa.
Part newly added.

Part discontinued.

Not v by single part but by set of the related parts.

RiniN|SE|lw|DlO|=Z

Changed only in quantity used.

Unit Sales Division

Unit Sales Quantity (Sales Lot) of unit sales parts and/or unit sales recomm‘(

nded parts.

[Example] Please placé your order of such a part for which ‘10’ is given
under the column “P/U” by a multiple of Sales Lot being 10 pcs.

No.

Designation Explanation

Design Change Division

A symbol is given under the column ““A” for such a part for which an extensive
design change has been made, and the nature of that design change is explained
as identified by the identical symbol given under the heading “REMARKS".

8e

Remarks Division

A Symbol is given under the column “R” (Remarks) for such a part
for which a supplementary explanation is needed.

And an explanatory sentence headed by the identical symbol is given (
under the heading “Remrks” (No.ZD).

PRm—— . 82.02.12
} 1a02 | 1) Y9303 072 & M
1014014 CYLINDER & BEARING/MAIN ::IIGFH-NI :g:'
- be .
.VKX)G 020‘ {Ci= iFl=
s ~ S EIAt S ol DESCRIPT {ON ——em ' TY(IAO)===— | P/U A R
9%y LACM 0 2CEINC IO res ¢ Ua1(6) (C) 10D (ED L)
il . 724611-01560  DUu¥ 7°099 ASSY. CVLINDER BLOCK ASSY. 1 .
1 -1 . 724611-01561 YYs9° I 097 ASSY. CYLINDER BLOCK ASSY. 1
(A=EQQQ165 )
X 124610-01000  5°39 COMP. BLOCK COMR T .
X 124610-01001  7°0%2 COMP, BLOCK COMP, 1
tAs )
3 . X124610-01010 U5 3°092 CYUINDER BLOCK 1 o
1 3-1 .. 126610-01011  wuys 3092 CYLINDER BLOCK 1 N
(ASEQQ165 )
3 TTT27241-160000  JIB°57°37° 16 PLUGC 16 T
s 27241-400000 707 93°35° 40 PLUG 40 6
6 s 400-0179Q  4257°32°M10X1.5 PLUG M10X1.5 F]
7 .. 234146-100000 A*747(76 10 GASKET 10 2 0
8 .. 23871-010000 S T3°PT 1/8 PLUG PT1/8 s
9 = 3" 7 39°PT 16 PLUG  PTI/4
10 ..  23871-030000 & J°35°PT 3/8 UG PT3/8
1 £3600~500290 I35 1/4 COMP. COCK ASSY. 1
12 o 121850-02070 _ WBUSSBePII" 8 soLt 12
13 .. 121850-02080 _ HB{A98¥FI7 A s0LT 2
"% .. * R 247498 CONP, BEARING.MA COMP, 6
44229% (21 :
MAIN CORP, 1 18)
1
1
ap / Ve
REMARKS (£°32) = # y o (
A 2979M0.3-1 124610-010112915) €940 : A THE EXPLANATION OF REF. NO. 3- 124610-01011 IS LOCATED HERE
B 94q “A4YIR 1 S-_VHE EXPLANATION OF REF. NO. 1) 1S LOCATED HERE
N (3 Yo00522

Change Mark

Change Mark" I” is. indicated for such a part in which a design change took
place newly at this time as it was not given in the last published Parts Catalog.

Effective Machine No. When a part is changed, Effective Machine No. of a Model for which the

part is applicable is indicated.

ym—e B 12.02.92
1 1802 1 €13 vrsm7m099 T seaass
it CYLINDER § BEARUNG NAIN

OESCRIPTION

YU 37097 A3EV. CYLINOER BLOCK ASSY.

Y33 37a97 asSY. CYLINOER BLOCK ASSY.

Il

37095 CONP. BLECK COnR, 7

o cowe. aLock cone, 1 »

TVCTDER BUOCR 1
Cviinoer seock 1 . ™
T ST T T
5 27241-400000 P o s
A 135400-0179 LG mtants H —
7 234 14— 100000 GASKET 10 2 i
+ 11 Beri-avces slue Pr1/e .
. 73871-920000 320 73727 e sLuC U z
0 13471-030000 25 555PT ;z\ i BT3/8 H
" £3600-5002%0 397 114 CouP. ook assy. i
12 121850-02070 _ Wa(sSuveyy: 8 aoLt 12
13 12185002040 H
1 sheE | 9=1 H
IS i xR v H
1 T s
17 121830-02 160 1 o
18 X 24 1
- 3 T
— “W\‘ 1
< i
s
OThe parenthesized “A” indicates Model(®. :
OThe new part 724611-01561 i p i Clutch No.
p: 611-01561 is applicable for the engine C | et e No.
; 5 of GPH-
above Engine No.000165 of 6PH-HT. D | Drive No.
Oln case of being discontinued. this is E | Engine No.
indi F i i o. N
indicated for the first Machine N M| Machine No. :
hich was discontinued.
Ny G { Generator No. !
i represents the time when
ODate in calen([ier epre: € F | Tractor Frame No.
change took place.

s ° W | Welding machine No.
?Model a)ng)Effecnve Machine No. % | Month/Year in Calendar |
{Example} &) (A)=6PH-HT

N (B= 5 C= KAKKXE
B} =6PH-T ? E000158) (C= AXRRRAX
(C)=6PH 1 H
@ (A)=E000165) ! :
| 5PH-T ! H
SPHT-HT | Applicable for the engine Mark "X" is indicated for the part which was
Applicable for the engine above Engine No.000158 «ot able 10 notify a part change and
above Engine No.XXI163 confirm Effective Machine No. .
The Engine No. of 6PH remains unexplained.
it} Item No. {Example] Refer to REF. 3 (3 given under the column “REF.") of Group 9.
@0 {tem No. [Example] Refer to REF. 14 (14 given under the column “REF."").
@D Remarks See Ref. No. @®

[, 210,22

| va0z 1 C 0 s Cosarusknay

i lindes. Iia. ORaLN B1PE  (ar=scson w0 -

s (o) -5c60n i

voos1e73 (Ciscrsn I

0y we o Trnze res ae oescRIPT tON G TYCAATI == sy s <

Rer. Leve | paar ma. 13108)(C1I01CES LFD

AT TS0 10T S0 TTmoER T
fl-1 D seseratan s Critnogr H s m

| Laxexn axxan)

(T eS0Ty e TYinDER T = 7

| (A= XXXRKRRX D

G218 . 190600-03010 cvuinger '
I TET T Tveed0-a T 957 CYCingER T = =
{5 aaxzaxxxxs
K. 150750-01010_avus cvInoga :
e e = S A T T T o
@ . wosei-aissg L Cri.owen 1
] T50606-01380 SHSKET GV - LONER T
L il S0LT, COVER M1Z195 18 15 16
S00T. COVER mizzTes 1 1s 1s i

V0 sCLT  w12x30 P
250

Some of the parts number is represented with [llustration No. 1 in the list.

0]

4

T
[Hustration No. 1 Consecutive No. for illustration control.




PART NUMBER COLOURING

Some parts are painted in colors according to the models, specifications, and their destinations,

A part serial number comprises 11 digits and means the following. :
{n this parts catalog, colouring is classified into ten variations and shown in abbreviated codes

A) Engine Part Code as below.
000000-00000
- CLASSIFICATION CODE Colour code Color
MODEL CODE K Metallic calm green
ENGINE SECTION CODE M Silver
INDIVIDUAL PART CODE P Green
DESIGN CHANGE CODE Q Cream
B) Tractor Part Code R Red
000000-00000 w Frosted black
[ CLASSIFICATION CODE X Black
PRODUCTION CODE Y Yellow
MODEL CODE z Celva black
MAJOR CLASSlFICATION:}_gEAé?r?(')%E U Plating
MINOR CLASSIFICATION CODE
INDIVIDUAL PART CODE The colour of a part is denoted by the colour code suffixed to an ordinary part number :
DESIGN CHANGE CODE
C) YIS Part Code Example : Fender (L) 194195-62110-R
20000-000000
I CLASSIFICATION CODE Red
FUNCTIONAL CODE
MATERIAL CODE When ordering painted parts, please designate part colours in your order sheet by suffixing
SIZE CODE one of these color codes to the part number you want to order.
PRECISION CODE

YIS is an abbreviation of YANMAR INDUSTRIAL STANDARD PARTS, and applies to parts
such as nuts, bolts, joints, pins, washers, gauges, o-rings, bearing, etc.
For instance, dimensions according to YIS are shown as follows :

BOLT [SCREW] NUT

{A x B) (c)
26116--060202 ~ M6 x 20 26756--060002 -+ M6

o —r

=}

> o

o




CONTENTS
POWER TRANSMISSION STRUCTURAL DRAWING -c-vrreererreririieiasireirrismssnremssssaneassesesessnenns i
(3T84A-1Q) ENGINE SECTIONAL VIEW (1) -
(3TB4A-IQ) ENGINE SECTIONAL VIEW (2) «-rererviesruesseromminmiermmeciis ittt nssssnessas
TRAVELLING TRANSMISSION SECTIONAL VIEW. rcevcrverrieieieniiiteene it sssesesasene s iv
TRAVELLING REAR AXLE SECTIONAL VIEW - eerievrireentmnrenninnnrerenens ey
TRAVELLING FRONT AXLE SECTIONAL VIEW: ctcereertrtimiitiiniesimitssesis s susssesiesiessssaeseaseeresress Vi
WIRING DIAGRAM «-veererreerersessensesserstoressessessemssssissensisesiisossmsssssnesssessnsssessssientnssesssssessansaressanns vii
COMPONENTS

ENGINE PARTS
GROUP NO. GROUP NAME LOCATION

& M4 m m oo
CENOOAON 2o PRV AN

WWWWWMNNDNMNNDMNNNDNDONDN
HBON - OO 0~NOOOHAE WD 2O

CYLINDER BLOCK
GEARS HOUSING

MAIN BEARING +evvvrrivimmiiiiricernmnini s .
CAMSHAFT BEARING cevevevtremenmerinriravimniniatiaaeaeineireaansseretnannresisnussstesiserneenananes 1B05
DECOMPRESSION LINKAGE +ctvevrestiitmiitinmniiimnss i stesesasseieesisereersmemmesmine 1B06
INDICATOR  +evereeresireetessremttoeimiuttuntiosseerenitantanas e ieasaasessiaeaaneassneesesssssesissane 1B07
LABEL  rreevrrersusineeetennenttianemnsttimtiastissasssssiassssssanissaesassateesstatiesestesrnentererasitnns 1B08
CYLINDER HEAD - vererercertterininimtiiseeaesiintstaiasssessnasiseneseees soanseseereesesnennunsons 1B09
AIR CLEANER (WITH PRE-CLEANER) «+rrevrmimsminiiiiisiniistin e 1B11
EXHAUST MANIFOLD

CAMSHAFT oooovrvemmimmimiiiiininn,

CRANKSHAFT «ovovviniiriiiinnicennnns

PISTON +teerveerummmunenmueienainseeatasastrrtintrernerterstrrreartbestbssssaassenassesssansassenerarseseteanes
CONNECTING ROD:-++vvrerteereeeieaeiiiniorittesetssitttsnesaessessaeraraseesassoinennnrene s snesatinss
HYDRAULIC OIL PUMP DRIVING GEAR «revermrrrummuitiiiiiiiianreninen e nieneeessnaesaaninn 1C01
LUBRICATING OIL PUMP  «vovessstiesnsei ittt s 1002
LUBRICATING OIL STRAINER tereertrtemmmmmrteeeaaiiniinecrraresessaireneeesseseesrannnneeessonas 1C03
LUBRICATING OIL SYSTEM-erererurreerermiiiiininiarisnrinitirariereseseaiateesesaasseanennenriosns 1C04
COOLING WATER PUMP «- ot verteer i 1C05
RADIATOR +oceeeorerrrereteeerisiiiiimirearreres o tintsaresasesesiaseatraraeesstosanrarreetreress siemiuinmnsneres 1C06
COOLING WATER SYSTEM- eevreeenieniiineniennnn 1007
FUEL INJECTION PUMP «overerrmtrrees s niiitireesssecsnnrrenseeacessnneiiennceseee s snssinnnsssns 1C08
FUEL INJECTION VALVE - oo otttterieereririiitine e iiiiisaraen e e e ssmaenncn e s saninannenees 1009
FUEL STRAINER - creteeeeeismmimtrtmtrietar st ininrrssreascisinnrnanasesasesionimetraeseesonsmsnrnrnizesss
FUEL INJECTION LINES - oeseteturteetrtereieiiiintiteesesiennrranneesesessssarinescessessosmmnanisnes
FUEL LINES +evrvesesetmusuiiiinetorearteremsiinaeenrarirerssssreisessstasiesismestsmmtiieeieiion
GOVERNOR EQUIPMENT  «reveerieeriritteseiesiiinns e st e e natin s s
REMOTE CONTROL DEVICE - -eeveeerrrrenenns .

ELECTRIC STARTER & THERMOSTART DEVICE «--vveeveereviinininiin, 1G15
THERMOSTART treerrertemmiemtimmmriiiinn e snsnaensnens 1016
TACHOMETER GEAR UNIT - tceeearetireiirtnicttn ittt tit it 1D01
STARTING MOTOR COMPONENT PARTS coieeererieiireeriimiiiiiiiiiiiin e e 1D02
GENERATOR COMPONENT PARTS  «ereeetveormuimtereiieniiiiniriireaeeeneer e e e 1D03
GASKET SET cervvvereetureeermnuersemiieesaminsesiiniessastes s et bteseair st asrts s sas st st b 1D04

CHASSIS PARTS

GROUP NO. GROUP NAME LOCATION
35  UNDERSLUNG SILENGER «eececerererrimriereateseatesentenessesesessssensaseseessesesesensesasessens 1E02
B8 THROTTLE  erveoeeretereatotetantsteraieeseseseeseseescotetemease st enebaneseeteabeseeessaetebanesnescabens
37 FUEL OIL TANK
38  FRONT AXLE (A)

39  FRONT AXLE (B)

40  FRONT AXLE (C)

41 FRONT SPINDLE.. A1E11
B2 STEERING «eevereereerereeremtrtantasaasatasanssseseetessssesessssanessssesansassasesasessassesessasesssresnans 1E12
43 CLUTCH - eerrremretenteet st v crtteeeaeae s e ettt e eteeesaasantaaeaesaeesasaassnsnranneeseraassenisessrranens 1E14
44 TRANSMISSION HOUSING «-«rveereeetetmmiiiiiiiiiiiiiiiiiiti s 1E16
45 TRANSMISSION GEARS

46 P.T.0. SHAFT & DRIVING SHAFT -erererimererenretanireasseeseenensaneasssessasiesssessessasenes 1F02
47 MAIN, RANGE & P.T.0. SHIFT crorrerrrreeieiereierereeesmesestese ettt ste st evene e esn s 1F03
48 FRONT DRIVE :eoctevtrerteteraiaariaaiutitntteaesestttaaseresesnerasnnsnesaeaseaesssnssssnsnsssessessansses

B9 REAR AXLE +eoeereterttmtntertatastatatastssesestasassatimtasasessasasessasessaneassseasasssaressassssers

50 REAR AXLE HOUSING «crerereeveovcrermereererentoneanineesesesaneseaseanesasnessenesessessssensenssesses

51 REAR AXLE SHAFT ..

B2 BRAKES «ererrerreeteresertitintettstastetestasa st esases b eta b be s et e s et et b e s et e s s ese et ar s et e ann

53 BRAKE PEDAL -erresteteertrtreertnmestetentesessetestatesestaststaseatasessestesasesssabesaebaseescsanaeenis

54 TIRES (FRONT & REAR)

55  HYDRAULIC PIPES & OIL STRAINER:««trtrtecrtertauerttreasentaiesarentosaasisessaressssesaas 1F13
56  HYDRAULIC CYLINDER  «e-rerereruerertererertrtauescnmaseasetasasseasestasessssessesessssessensssaseens 1F15
57  HYDRAULIC LIFT & CONTROL VALVE «ccceeterereererirmereererueentareseisessesestsseesencesensas 1F16
58 OIL PRESSURE CONTROL - vvvreeersuteeiraunsesiiinesititiesasiressaostseessamensesssnneessenneessne 1G02
59 DRAFT CONTROL ecreerretruemiermeitatesteneseasanteseestaatssesesassessanaaneseasessasssssssenasesnenen 1603
B0 ELECTRIC PARTS -erereertrrerertaeetesintestasantatessataesstatastassasesasbesassassesessasesessossssesessan 1G04
61

62

B3 LABELS +eererreruesertetenertetasertaueseeseneaas et es et et e seassae s et et ere s b e s et e et eaesbeteateennas

64 THREE-POINT HITCH ..

B5  REAR HITCH c-eeeevemtrieuteiimintec st et eneaseaeses et sae et ascesesas e s bes s b st ebastenssaes et esanean

66 WEIGHT (FRONT & REAR WHEEL)

67 00 0 T O




POWER TRANSMISSION STRUCTURAL DRAWING

7-16

ENGINE 3T84A-1Q
30PS/2600RPM

6211

(o]l

1offiot bZBT

34T 1T 2T
olfiol HM[}]<2025
6205 821

Q
O.
g 3
2 % 6305NR
6205

_ 4T S0 jellle] o
[¢] | | O~k
Bl | (I 1T 5885
Q 39T 1 o==0x

45TI‘1’—_“‘— i Ths

B‘ gesuma Bie

64T |




(3T84A-1Q) ENGINE SECTIONAL VIEW (1)

HORIZONTAL SECTION

Decomp. shaft
Sub water tank

{1 Cylinder head bonnet
!
Exhaust manifold j
f R
3 &
F.0. fitter cock
[+
1. pipe S
T
HE
H
o i
>
F.i pump ’I‘
3 /
t i
\ \\
—

Cylinder block

Oil pan cover

Pre-cleaner

Header tank for
thermostart

Fl. valve

Air cleaner

Intake manifold

] Magnetic switch

Starter

(3T84A-1Q) ENGINE SECTIONAL VIEW (2)

VERTICAL SECTION

Radiator
Fan blade
C.W. temp. sender Rocker arm
assembly
=
a
) | I I
: f
il o
J —
S
ai
i
1
Ve
Cylinder finer il
LO. pump e 0

Gears housing

it

Crankshaft

Center main
bearing housing

Cylinder head

Camshaft

l Flywheel

Main
bearing
housing



TRAVELLING REAR AXLE SECTIONAL VIEW

TRAVELLING TRANSMISSION SECTIONAL VIEW

Y007 'WV3ID IVILNIYI A

L1H9IY "Y¥Y30 NOILONATY TYNIS

ONISNOH 3TIXV HV3IH

430VdS 37XV Hv3d

L4VHS 37XV "3y

9810 — |

LHOIY ‘3YIL Bv3Y

SHVYID DNIAMS HOIH B MO

Hv39
14VHSHIINNOD ‘O'L'd

14VHS'O'L'd

ASVYO IVILNIY3 A0

3SVO NOISSIWSNYHL

"v3n ONig

1437 "¥v3I9

NOILONA3Y TVNid

ONISNOH 3TXV Y¥v3Y

WNYO INvye

LHOIM "HIA0D
35V 3xMvug

LHDIB ‘NOINId
NOILONA3Y TNId

v(33d %007
AVILNIY34310

13vHSHILNNOD

@

™

1 |

14VHS 371XV 4v3y m

WNEAa 3X4vydE

1437 ‘NOINId
NOILONG3Y VNS

3344 ‘Wy3ID
AVILN3Y34410

14VHS NOINIG
AVIINIEIAN0

NOINId
AVILNIEAS 410

14YHSY3LINNGD

14VYHS ¥BOJ %007

VILN3Y3I 410

"SHVIO ONIANS HOIH 8 MO
AJO8 Hv3ID 1dVHSHYILNNOD

Yv3O 033dS ANODJIS 14VHSHIINNOD

Hv39 a33dS 1SYId
1dVHSHILNNOD

Hv3O Q33dS QHIHL
LJIVHSHILINNOD

O

ISVI JANA LNOHL

Hv39 JAIHA LNOHS

Hv3IO 370} LNOHd

NOINId
3JAIHA LNOYS

Hv3AD NOILONG3Y O'L'd”

e

14¥HS 3AHQ0'Ld
DNISNOH NOISSINSNVHL

3131dWOD'HVYID NOILONG3d

SHV3D ONIQNS H1YNO4 B GNOD3S

H3IAT1 L4IHS NIVIA

ONIHdS NHNL3Y
14VHS NiVIA
14VHS 3AIHQ NIVIN

SYVID ONIAIS
d334S adIHL B 1SHld

ONISNOH HOLNTD

A.SSV A1V1d IHNSSIHd

ASSV 2SI HOLNTD

iv



WIRING DIAGRAM

TRAVELLING FRONT AXLE SECTIONAL VIEW

Mme

MS

1437 "TYNDIS NHNL

=

L1437 HOLIMS LHOIT Mo”8
LHON do4s AN MOlIoA/poY M0ljaA/poy
{ormaes onsies Am ._IL oA/ u L £ FRLE] YouE a\ m
el
Mmiz Nan” 81UYM /Doy J S1UM/Pey oTum/pod L
ap MOjja A /uesin 1HOIT QV¥3H
—\
Noeig/mones hxon__U‘MMF“%._rwﬂ_ OME/MOIBA 1N Nl HILYM
O ¢
g g D WY [ Hon wolvoiaN UBBID/MO|IFIA >
5 £ 3 JOYVHO AH3LLIVE © 0
18 : B
Fars = LHOI  Pe/molier
S HOLYOIONI 3HNSS3Hd U0 HOLIMS JUNSS3d4 0 u3Liva
z A -
= alum/HHoeIg s )
x i \M\mm / fioLIMs A13438 4 580 poy
!l o A EEEEN ) . SN SEena _
yoelg; \ oY /eliuMm =
69 L1
U89.ID/MO|(9A
o NN HoLims Luvis < .
® poy \_ PO —=V5§ ) =
HOLIMS AVI3Y HIL1YV.
5n7d [TYNDIS NHAL  yNDIS NHNL MolioA Vol
yor|g/usel
LHVISOWYTHL vosto by 3
[2]
pa L Vsl IS
soeig/pey  AoBIE/Peu ) 2
(=]
Por/uosI9 x08 38N 3
T ueeio p HOLVHINZD
0) =
- soe1g/pay —— J ) m
LHDIT HBO. @ 166D >, 1ee.n
i F e e e = 1)) e Eon 2U4M /Poy
iz HOIMS NHOH JA. s , M
umm\cww‘_c useln #OB|H \So__mx‘/OWMMI /
. LHOI LHOIY “TYNDIS NENL NolleA /oY LHBM
1HOIN dO1S LHBIM QV3H
ELEGIREVET:] NV
Tvyids
3ISV0
LAVHS 31XV LNOH S
Nid ONI ONIAIG INOHS
LAYHS
37XV INOY
B
il
!
—E .
(M3ITXV LNOY4
L4YHS
ONIAIHO INOHS
Hv3D 13A38
HY39
T3n38 NOINid (d)3XV LNOY4
IvILN3YIISIg
D DNISNOH
u._m.w:mm TVILNIHI S0
/

3YIL TIIHM LNOHS



ENGINE PARTS

vee 3TOAAYM3I3IOD)



. SPEC. CODE
Fig. ] CYLINDER BLOCK spec. oo R 85.07.27

| 102 1 Fig, | CYLINDER BLOCK
1(1801>! (A)=3T84A-1Q (D)=
fommmem + (B)= (E)=
Y00T2020 ()= (F)=
REF. LEV. 0  PART NO. DESCRIPTION = —==——--—e Q' Ty I P/UA R

NO. (A) (B) €C) (D) (E) (F)

1 721240-01560 BLOCK ASSY, CYLINDER 1

2 121420-01011 BLOCK, CYLINDER 1

3 124060-01050 PLUG PT1/8 2

4 124450-01210  STUD, CYL. HEAD 1

5 124450-01211 STUD, CYL. HEAD 6

6 124450-01230 _ STUD, CYL. HEAD 1

7 124450-01240  WASHER 2

8 . 124450-01250  NUT, CYL HEAD 2

9 . 124550-01901 BUSH 1

10 - 124160-01910  PLUG PT1/4 1

1 . 171051-01921 PLUG 1

12 - 121250-01990  GASKET 3

13 . 22217-080000 SPRING WASHER 8 2

14 . 22312-040100° PARALLEL PIN 4X10 1

15 . 22312-080160 PARALLEL PIN 8X16 2

16 22312-080200 PARALLEL PIN 8Xx20 2

17 23887-100002 PLUG 10 3

18 26216-080222  STUD M 8X 22 PLATED 2

19 26716-080002 NUT M 8 2

20 27231-400000 PLUG 40 1

21 27241-300000 PLUG 30 2

22 *REF.3=14 MAIN BEARING 1

23 *REF.21=10 JOINT, C.W. PIPE 1

24 721250-01900  LINER W/PACKING, CYL 3

25 121250-01100 LINER W/ORING CYL 3

26 124550-01300 O-RING, CYL, LINER 6

27 721250-01542-X SUMP ASSY, LUB OIL 1

28 121250-01732  COVER, LOWER 1

29 124060-01640  PLUG M12 1

30 24311-000140  O-RING 1A P-14.0 1

3 121250-01751 GASKET 1

32 121250-01850 COVER 1

33 124160-01863  GASKET 1

34 121250-01710  BOLT M8X14 20

35 121252-01230  STUD, CYL. HEAD 2

36 121252-01330 GASKET, CYL. HEAD 1

37 121250-01522-X FLANGE, OIL FEED 1

38 124160-34844  GASKET 1

39 121250-01791 CAP W/DIPSTICK 1

40 24321-000350 0-RING 1A G-35.0 1

41 121250-01600 FLANGE, MOUNTING 1

42 124450-01610  STUD 2

43 124160-01650  CLAMP 1

44 121250-01951 SHIM SET 1

45 23065-090500  PIPE 9X 500 1

46 26013-080222 BOLT M 8X 22 2

47 26106-060122 BOLT M 6X 12 PLATED 4

48 26106-060162 BOLT M 6X 16 PLATED 2

49 26106-080352 BOLT M 8X 35 PLATED 2

50 26206-100282  BOLT M10X 28 PLATED 9

51 26716-120002  NUT M12 2

52 43400-500410  SEAL WASHER 8 2

X MARK PARTS: NOT SOLD SEPARATELY.



Fig. @ GEARS HOUSING

GEAR, camshaft

DRIVING GEAR,
hydraulic oil pump

GEAR,
crankshaft

DRIVING GEAR,
tub. oil pump

X MARK PARTS: NOT SOLD SEPARATELY.

SPEC, CODE
D21250-01201

- + 85.07.27
1003 1 g ‘D GEARS HOUSING
1(1BO1) ! (A)=3T84A-1Q (D)=
$ommm-— + (B)= (E)=
Y00T2020 (€)= (F)=
REF. LEV. O PART NO. DESCRIPTION = —=memee—- Q' TY-=—mmm IP/UA R
NO. (A) (B) (C) (D) CE> (F)

1 . 724160-01600 HOUSING ASSY, GEARS 1

2 .. X 124160-01502 CASE, GEAR 1

3 .- 26216-080142 STUD M 8X 14 PLATED 2

4 . 124450-01512 GASKET, GEAR CASE 1

5 . 124160-01532 GASKET 1

[ . 121250-01550 COVER, SIDE 1

7 . 124450-01800 SEAL HTC58 80 12,0IL 1

8 . 124240-01882 GASKET 1

9 . 26014-080252 BOLT M 8X 25 4

10 26106-080102 BOLT M 8X 10 PLATED 1

11 26106-080142 BOLT M 8X 14 PLATED 1

12 26106-080502 BOLT M 8X 50 PLATED 2

13 26106-080602 BOLT M 8X 60 PLATED 2

14 26106-081002 BOLT M 8X100 PLATED 5

15 26366-080002 U-NUT M 8 2

Y024416



Fig.a3 MAIN BEARING S N— 85.07.27
g 100 1 Fig.ad MAIN BEARING

1¢1801 1 (A)=3TB4A~1IQ (D)=

o + (B)= (E)=

Y00T2020 ()= (F)=

REF. LEV. O PART NO. DESCRIPTION = =—mr-==-w- Q' TY~-—mmmm IP/UA R
NO. A) _(B) (C) (D) (E) (F)
1 721250-02500 HOUSING ASSY 1
2 X 121250-02010 HOUSING 1
3 121250~02110 MAIN BEARING 1
4 121250-02220 SEAL, OIL 1
5 124460-02150 GASKET 1
6 721250-02611 HOUSING ASSY 1
7 - X 121250-02021 HOUSING 1
8 . 121250-02120 MAIN BEARING 2
9 121250-02070 BOLT 2
10 721250-02621 HOUSING ASSY 1
1 .. X 121250-02031 HOUSING 1
12 .. 121250-02130 MAIN BEARING 2
13 .. 121250-02070 BOLT 2
14 . 121250-02100 MAIN BEARING 1
15 . 121150-02300 BOLT 2
16 . 26013-100252 BOLT M10X 25 5
17 . 124764-02130 MAIN BEARING, 0.25US 1 (A)
18 - 121254-02140 MAIN BEARING, 0.25US8 1 (A)
19 . 121254-02160 MAIN BEARING 0.25 US 1 (A
20 . 121254-02180 MAIN BEARING 1 (A)

]7 UNDER-SIZED PARTS
———————————————— REMARKS === === == o o e e e
(A) PI3-44A%(0.25) IEITHA. I (A) UNDER-SIZED (0.25) PART.
Y024417

X MARK PARTS: NOT SOLD SEPARATELY.



Fig.4 CAMSHAFT BEARING SPEC. CODE

D21250-02200

Hommeme + 85.07.27
11005 1+ g d CAMSHAFT BEARING
H(1BO1) 1 * (A)=3T84A-1Q (D)=
+ommm e + (B)= (E)=
Y00T2020 €)= (F)=
REF. LEV. O PART NO. DESCRIPTION = —~=----ee Q'TY-—-~---- I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 172400-02410  BALL BEARING 1
2 . 121250-02450 RETAINER 1
3 . 26587~-080122  SCREW M 8X 12 1

Y024418



Fig.s DECOMPRESSION LINKAGE

22

SPEC. CODE tomme + 85.07.27
D21254-03200 1 1B06 1 Fig-s DECOMPRESSION LINKAGE

1(1BO1) | (A)=3T84A-1Q (D)=
o + B|)= (E)=
Y00T2020 (€)= (F)=
REF. LEV. O PART NO. DESCRIPTION = -———mee——- Q' TY~==m=m=m I P/UA R

NO. (A) (B) (C) (D) (E) (F)

1 .. 124160-01751 COVER 1

2 .. 121250-03610 SHAFT, DECOMPRESSION 3

3 - 104200-~03641 SPRING 3

4 . 124250-03640 SCREW, STOP 3

5 . 124460-03650  COVER 2

6 . 120220-03660 _ SCREW 3

7 .. 124460~03663  GASKET 2

8 . 121250-03740 LEVER, DECOMPRESSION 1

9 .- 121250-03751 LEVER, DECOMPRESSION 2

10 . 121250-03761 CONNECTOR 1

11 - 121250-03770  COLLAR 3

12 . 121250-03783 _ FITTING 1

13 . 22272-000060 CIRCLIP E- 6 1

14 . 24311-000070 0-RING 1A P7 3

15 24311-000320 0-RING 1A P-32.0 1

16 26106-060102 BOLT M 6X 10 PLATED [

17 . 26366-060002 U-NUT M 6 3

18 - 26557-050122 SCREW M 5X 12 3

19 26756-050002 LOCK NUT M 5 PLATED 3

20 26756-050002 LOCK NUT M 5 PLATED 3

21 121250-77812  BRACKET 1

22 26106-080122 BOLT M 8X 12 PLATED 2

Y024419



rie. @ INDICATOR

SPEC. CODE
D24450-07100

oo + 85.07.27
17 1 rig. @ INDICATOR
1¢1801) 1 (A)=3T84A-IQ (D)=
Fommme + (B)= (E)=
Y00T2020 ()= (F)=
REF. LEV. O PART NO. DESCRIPTION = -—~~-==--- QI TYmmmmmmmm I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 124450-07300 POINTER 1
2 26557-060102 SCREW M 6X 10 2

Y024420



3

SPEC. CODE
D21243-07250

DRAMNING ENGINE COOLANT

When there is a probability of eagine cooling water freczing,
it should be drained according to the following instructions.
{Draining is met mecessary if aa appropeiote ante-frose in waed }

WARNING. Wait 10 minutes ser angine has siopped
before draining coolent.

Draiving imatruction
(1) Remeve cadiater cap (AL A)
= viw (B).

open drain
(2) Remeve owb-tenk (C)
ad dexio water.
(3) Whea coslunt hes bosa
dreined. Twh out the ’
canling ayusem by pouring

water through redistor
tiller opening. g

(4} Retit asd/or retighten +®
(AL, (B): cemomn(C).

\

USE

ANTIFREEZE
IN WINTER

X MARK PARTS: NOT SOLD SEPARATELY.

tomem— + 85.07.27
1 1B08 1 Fig,7 LABEL
1¢(1B01) 1 (A)=3T84A-1Q (D)=
Foeom—— + (B)= (E)=
YG0T2020 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION = —-—mom—- Q' TY-m~eeem I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 X 121243-07070 LABEL, ENGINE 1
2 121254-07150 LABEL, WATER DRAIN 1
3 124764-07160 LABEL, VALVE 1
4 102210-07990 RIVET 4
5 121454-12480 LABEL, PRE-CLEANER 1
6 121454-12520 LABEL, AIR-CLEANER 1
7 124764-44800 LABEL, RADIATOR 1
8 124764-44810 LABEL, RESERVE TANK 1
9 124764-44920 LABEL, ANTI-FREEZING 1
10 X 121250-51921 LABEL, PUMP 1
11 124220-51890 RIVET 2
12 124764-77980 LABEL, FUEL 1
Y024421



Fig. 8 CYLINDER HEAD SPEC, CODE
o + 85.07.27
105 1 Fig, & CYLINDER HEAD
50 74 1¢1B01) | (A)=3T84A-1Q (D)=
61X g-70 605657 . + (B)= (B)=
\g /% Y00T2020 ()= (F)=
I3
i d/ REF. LEV. O PART NO. DESCRIPTION = —==mme——- Q' TY~=mmmmee I P/ UA R
/ < NO. (A) (B) (C) (D) (E) (F)
- 1 . 721243-11700 HEAD ASSY, CYLINDER 1
Y// - 2 . 121252-11001 HEAD ASSY, CYLINDER 1
3 . 121252-11011 __HEAD, CYLINDER 1
L. 121420-11080  SEAT, SUCTION VALVE 3
5 . 121422-11090 INSEAT, EXHAUST 3
[} . 120130-11160 GUIDE, VALVE 3
7 . 129150-11170  GUIDE, VALVE 3
8 . 104600-11100  VALVE, SUCTION 3
9 - 104600-11110 VALVE, EXHAUST 3
10 ..  104511-11120 SPRING, VALVE 6
11 .. 103338-11180 RETAINER, SPRING 6
12 ..  103338-11190 _ COTTER 8 é
13 .. 124460-11270 NUT M12 3
14 ..  124460-11340  SEAL, VALVE STEM 6
15 .o 104700-11350 STUD 3
16 ..  121250-11550 BOLT 2
17 .. 124450-11671 COVER, SIDE 1
18 ..  124450-11681  GASKET 1
19 .. 121465-11950 NUT 6
20 ..  121250-13530  STUD 6
21 .. 22351-D60012 _ SPRING PIN 6X12 3
22 . 23871-020000 PLUG PT 1/4 3
23 ..  23871-040000 PLUG PT 1/2 2
24 . 26106-080122 BOLT M 8X 12 PLATED 4
25 . 26216-080502 STUD M 8X 50 PLATED 6
26 ‘e 26366-080002 U-NUT M 8 [
27 - 26366-080002 U-NUT M 8 2
28 o *REF.21=10 JOINT, RADIATOR HOSE 1
29 - 124060-11290 WASHER 6
30 . 721252-11650 ARM ASSY, ROCKER 2
31 .. X 121252-11620 ARM ASY(SUC.),ROCKER 2
32 e 111100-11230 SCREW, VALVE 2
33 . 26756-080002 LOCK NUT M 8 PLATED 2
3% . 721252-11680  ARM ASSY, ROCKER 1
35 <. X 121252-11630 ARM ASY(SUC.),ROCKER 1
36 ..  111100-11230  SCREW, VALVE 1
37 . 26756-080002 LOCK NUT M 8 PLATED 1
33 . 721252-11660  ARM ASSY, ROCKER 2
39 .. X 121252-11640  ARM ASY(EXH.) ,ROCKER 2
40 ..  111100-11230  SCREW, VALVE 2
41 .o 26756-080002 LOCK NUT M 8 PLATED 2
62 . 721252-11670  ARM_ASSY, ROCKER 1
43 o X 121252-11650 ARM ASY(EXH.),ROCKER 1
4 ..  111100-11230  SCREW, VALVE 1
45 ..  26756-080002 [ OCK NUT M 8 PLATED _ 1
46 . 26106-060082 BOLT M 6X 8 PLATED 6
47 . 124450-11401  CHAMBER, FRONT 3
\\\ 48 124450-11410 CHAMBER, REAR 3
i 8 9 5 49 ' 104900-11450 GASKET, CHAMBER 6
50 . 103854-11490 INSULATOR 3
59 . 173400-11900 __FL ANGE 3
52 . 721250-11522-X BONNET ASSY, HEAD 1
53 .. X 121250-11302 BONNET, CYL. HEAD 1
54 ..  121370-11310__ GASKET, BONNET 1
*% CONTINUE ** Y024422

X MARK PARTS: NOT SOLD SEPARATELY.



Fig. & CYLINDER HEAD

X MARK PARTS: NOT SOLD SEPARATELY.

SPEC. CODE
D21250-11120

Fommm—— + 85.07.27
0 1 g § CYLINDER HEAD
1(1B0O1M! (A)=3TB4A-1Q (D)=
e + (B)= (E)=
YOO0T2020 ()= (F)=
REF. LEV. O PART NO. DESCRIPTION = --———---- Q' Ty~ IP/UA R
- NO. CAY (B) (C) (D) CE) (F)

55 *REF.5=1 CAP 1

56 *#REF.5=2 SHAFT 3

57 *REF.5=23 SPRING 3

58 *REF.5=4 SCREW 3

59 *REF.5=5 COVER 2

60 *REF.526 SCREW 3

61 *REF.5=7 GASKET 2

62 *REF.5=8 LEVER 1

63 *REF.5=9 LEVER 2

64 *REF.5=10 LINK 1

65 *REF.5=11 SPACER 3

66 *REF.5512 FITTING 1

67 *REF.5=13 RING 6 1

68 *REF.5=14 0-RING 7-P 3

69 *REF.5=15 Q-RING 35-6 1

70 *REF.5=16 BOLT 6X 10 4

71 *REF.5=17 NUT 6 3

72 *REF.5=18 SCREW 5X_12 3

73 *REF.5=19 NUT 5 3

74 *REF.5=20 NUT 5 3

75 124460-11360 _ CAP 3

76 24311-000140 O-RING 1A P-14.0 3

77 121252-11260 SUPPORT, ROCKER ARM 3

Y024422



i 9 AIR CLEANER (WITH PRE-CLEANER) $5ig, 5% S 85.07.27
Fig. ( DSz r1811 1 Fig. AIR CLEANER (WITH PRE-CLEANER)
1(1BO1) 1 (A)=3T84A-1Q (D)=
- + (B)= (E)=
Y00T2020 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION = ~-w~eweee Q'TY--—=mmm IPUA R
NO. (A) (B) (C) (D) C(E) (F)
1 . 124767-12050  GASKET 1
2 . 121257-12100 BRACKET, AIR CLEANER 1
3 . 121253-12110  BRACKET, CLEANER 1
4 . 121454-12480  LABEL, PRE-CLEANER 1
5 121253-12500 CLEANER, AIR 1
6 . 121253-12300 CLEANER, AIR 1
7 . 121253-12510 ELEMENT, AIR CLEANER 1
8 +ov X 121253-12520  CASE ASY,AIR CLEANER 1
9 .o 121253-12530 PAN ASSY, DUST 1
10 e 121120-12540  BAFFLE i
1 ‘e 121120-12560 WING BOLT 1
12 . 121120-12570  WASHER 1
13 . 124064-12400  PRE-CLEANER 1
14 oo X 124064-12410 BODY, PRECLEANER 1
15 oes 124064-12420 _ PIPE 1
16 Ve 124064-12470  CASE W/GASKET 1
17 res 124064-12430  GASKET 1
18 res 124064-12440_ . _COVER 1
19 e 124064-12430  GASKET 1
20 . 124064-12450 CLAMP W/BOLT 1
21 . 124064-12460  BOLT 1
22 . 124450-12560  WING NUT 1
23 . 124450-12571 WASHER 1
24 . 121454-12520  LABEL, AIR-CLEANER 1
25 - 124764-12560 BRACE (A), CLEANER 1
26 . 124764-12570  SEAT (A), BRACE 2
27 . 124764-12580  SEAT (B), BRACE 1
28 194990-22050  NUT W/WASHER 8 2
29 . 26106-080182 BOLT M 8X 18 PLATED 2
30 . 26106-080222 _BOLT M _8X 22 PLATED 2
31 . 26106-080252 BOLT M 8X 25 PLATED 2
Y024501

X MARK PARTS: NOT SOLD SEPARATELY.



rie. ] @) EXHAUST MANIFOLD seec. cone

P N 85.07.27
ozizéi-15208 1121 pig § @) EXHAUST MANIFOLD
H(1BODI (A)=3T84A-1Q (D)=
o + (B)= (E)=
Y00T2020 (€)= (F)=
REF. LEV. 0 PART NO. DESCRIPTION = ——-m-—=e- Q' TY-rmmm IP/UA R
NO. (A) (B) ¢(C) (D) CE) (F)
1 . 721420-13501 MANIFOLD ASSY, EXH. 1
2 . X 121420-13510  MANIFOLD 1
3 22217-080000 SPRING WASHER 8 4
1 4 26216-080222  STUD M 8X 22 PLATED 4
| 5 26716-080002 NUT M 8 4
I [ ] 27231-350000 PLUG 35 1
5 7 124450-11900  GASKET 1
3 8 121250-13520  GASKET 3
Y024502

X MARK PARTS: NOT SOLD SEPARATELY.



Fig. CAMSHAFT SPEC. CODE PO + 85.07.27
e 11 212314101 1813 1 Fig. | ] CAMSHAFT

1¢(1B01) 1 (A)=3T84A-1Q D)=
o + (B)= (E)=
Y00T2020 (0= (F)=
REF. LEV. O  PART NO. DESCRIPTION ~-—m==-e- Q' TY--mmm- I P/UA R

NO. (A) (B) (C) (b) (E) (P)

1 . 721250-14580  CAMSHAFT ASSY 1

2 .« X 121250-14010  CAMSHAFT 1

3 124450-14120  NUT 1

& . 22512-070180 KEY 7X 18 1

5 121250-14100  GEAR., CAMSHAFT 1

-] 103338-14200  TAPPET 6

7 124450-14400  ROD, PUSH ]

Y024503
X MARK PARTS: NOT SOLD SEPARATELY.



rig ] D CRANKSHAFT

X MARK PARTS: NOT SOLD SEPARATELY.

S
D

PEC, CODE
21243-21150

[P —— + 85.07.27
181 1 pig | ‘@ CRANKSHAFT
1(1BO1 1 (A)=3T84A-1Q (D)=
o + (B)= (E)=
Y00T2020 (€)= (F)=
REF. LEV. O PART NO. DESCRIPTION = =rmeme—==e- Q' TY=-mmmmmm IP/UA R
NO. (A) (B) (C) (D) (E) (F)
1 721423~21700  CRANKSHAFT ASSY 1
2 . X 121423-21010 CRANKSHAFT 1
3 . 122710-21350 PLUG M 8 3
4 . 124227-21920 PARALLEL PIN 1
5 22512-070242 KEY 7X 24 1
6 22512-070282 KEY 7X 28 1
7 124220-21130  BOLT [
8 121250-21200 GEAR, CRANKSHAFT 1
9 121250~-21590 FLYWHEEL W/RING GEAR 1
10 X 121250-21400 FLYWHEEL 1
11 124550-21600 GEAR, RING 1
12 121254-21650  V-PULLEY 1
13 124060~21660 WASHER 1
14 124160~21700 DISC, OIL SHIELD 1
15 22217-120000 SPRING WASHER 12 1
16 26156-120302 BOLT M12X 30 PLATED 1
17 124450-21230  BUSH 1
Y024504



i PISTON SPEC, CODE $ommmme + 85.07.27
Fig. 1 3 D21250-22100 1815 1 Eig 1 3 PISTON

1¢1BO1D 1 (A)=3T84A-1IQ )=
Foe——— + (B)= (E)=
Y00T2020 Q)= (F)=
REF. LEV. 0  PART NO. DESCRIPTION ~-—---—-- QATY---—=-—- I P/UA R

NO. (A) (B) (C) (D) CE) (F)

1 121250-22090 PISTON W/RINGS 3

2 X 121252-22020 PISTON 3

3 721250-22500 RING SET, PISTON 3

4 «« X 121250-22110 RING NO.1, PISTON 3

5 .. X 121250-22100 RING NO.1 & 2,PISTON 6

é . X 121250-22200 RING, OIL CONTROL 3

7 101704-22300 PIN, PISTON 3

8 104600-22400  CIRCLIP 6

Y024505
X MARK PARTS: NOT SOLD SEPARATELY.



Fig. | 4§ CONNECTING ROD

=

UNDER-SIZED PARTS

SPEC. CODE
D24450-23100

—X2——1

X MARK PARTS: NOT SOLD SEPARATELY.

o + 85.07.27
1161 Fig. ] 4 CONNECTING ROD
1(1BON I (A)=3T84A-1Q )=
LEEEEEE + B)= (E)=
Y00T2020 (€)= (F)=
REF. LEV. O PART NO. DESCRIPTION = -=—=m—-—- QI TY-=mmemm= I P/UA R
NO. (A) (B) (C) (D) CE) (F)
1 724450-23100 ROD ASSY, CONNECTING 3
2 X 124450-23010 ROD, CONNECTING 3
3 124450-23100 BUSH, PISTON PIN 3
4 124450-23200 BOLT, ROD 6
5 124450-23300 BEARING, CRANK-PIN ]
é 124450-23350 BEARING,CRANKPIN(.25 6 (A)
———————————————— T U
(A) Py -Y{A™ T LITVAR. 1(A) UNDER-SIZFD PART.
Y024506



. 3 P + 85.07.27
Fig 1 & HYDRAULIC OIL PUMP DRIVING GEAR grc, cos {1601 1 Eig ] 8 HYDRAULIC OIL PUMP DRIVING GEAR

1(1801>1 (A)=3T84A-1Q D)=

L + |B)= (E)=

Y00T2020 (0= (F)=

REF. LEV. O PART NO. DESCRIPTION = -—--====-- Q' TY-—==mm-= IPUA R
) (B) (€ (b)) CE) (F)

_NO. (4
. 121250-26160  CONNECTOR

121250-26201  GEAR

121250-26210  SPACER

124450-26410  WASHER
22252-000420 CIRCLIP 42

24101-060044  BALL BEARING

A
1
1
1
121250-26400  SHAFT 1
1
1
2
26116-120652  BOLT M12X 65 PLATED 1

O ~NON VTSN -

Y024507



i LUBRICATING OIL PUMP sec cooe e 85.07.27
Fe 10 p21252-2100 V1021 rig ] € LUBRICATING OIL PUMP
1(1B01) I (A)=3T84A~1Q (D)=
$ommm + (B)= (E)=
Y00T2020 (0= (F)=
REF. LEV. 0  PART NO. DESCRIPTION  ====m=--- QITY--=—mme IP/UA R
NO. (A) (B> (C) (D) CE) (F)
Mot 721252-32100 PUMP ASSY, LUB. OIL 1
2 121252-32000 PUMP ASSY, LUB. OIL 1
3 22351-040012  SPRING PIN 4X12 1
4 121252-32200 GEAR, LUB OIL PUMP 1
5 22217-080000  SPRING WASHER 8 1
6 22522-030100  WOODRUFF KEY 3X10 1
7 26106-060222 BOLT M 6X 22 PLATED 3
8 26756-080002 LOCK NUT M 8 PLATED 1
9 124450-32020  GASKET 1

Y024508



i LUBRICATING OIL STRAINER SPEC. CODE fommnne + 85.07.27
re 17 Darads-35150 {1603 1 pig 1 # LUBRICATING OIL STRAINER
1 (1B01) 1 g (A)=3TB4A-1Q (D)=
Fommmmm + (B)= (E)=
Y00T2020 (€)= (F)=
REF. LEV. O PART NO. DESCRIPTION = -~==--m--- Q' TY=m=mmm IP/UA R
NO. (A) (B) (C) (D) (E3 (F)

124450-35070 NUT PF1/4
121250-35090 PIPE, OIL INLET

124450-35110  O-RING
124085-35300 VALVE ASSY, CONTROL

A
1
1
124550-35110  ELEMENT, LUB OIL 1
1
1
124085-35350  LOCK NUT M20 1

oV PN -

Y024509



Fig. | & LUBRICATING OIL SYSTEM seec. conc

No.3 CYL.

“ @K/ 2

—————— 85.07.27
Vico 1 Fig. 1 & LUBRICATING OIL SYSTEM
1(1BO1) | (A)=3T84A-1Q (D)=
R + (B)= (E)=
Y00T2020 ()= (F)=
REF. LEV. O PART NO. DESCRIPTION = ==--==-m- Q'TY-m——=--- I P/UA R
NO. A) (B) (C) (D) (E) (F)
1 124160-39140 BOLT, PIPE JOINT 1
2 121252-39200 PIPE, LUB OIL 1
3 124450-39240 RETAINER, PIPE 1
4 121252-39450 SENDER, OIL PRESSURE 1
5 101147-59810 BOLT, PIPE JOINT 3
3] 23414-080000 PACKING -8 6
7 23414-100000 PACKING -10 2
8 26557-080102 SCREW M 8X 10 1

Y024510



. SPEC. CODE Fommmee + 85.07.27
Fig 1§ COOLING WATER PUMP Serssn-soim 1 0 g |G COOLING WATER PUMP
H(IBOI ] (A)=3T84A-1Q (D)=
o + (B)= (E)=
Y00T2020 ()= (F)=
REF. LEV. 0 PART NO. DESCRIPTION =~ ~=--m~--e Q' TY~—-—m - I P/UA R
NO. (A) (B) (C) (D) CE) (F)
1 121250-42011-X PUMP ASSY, C. WATER 1
2 X 121252-42030 BODY, C.W. PUMP 1
3 121252-42260 FLANGE, V-PULLEY 1
4 121252-42200  IMPELLER 1
5 . 121252-42240 SHAFT, IMPELLER 1
6 . 121450-42310 SEAL, MECHANICAL 1
? . 124750-42051 GASKET 1
8 . 121250-42121 BRACKET, C.W. PUMP 1
9 26106-060382 BOLT M 6X 38 PLATED 4
10 124240-42291 V-BELT (A-37) 1
11 - 124750-42350-X V-PULLEY, C.W. PUMP 1
12 . 124450-44410  GASKET 1
13 . 26106-080382  BOLT M 8X 38 PLATED 1
14 26106-080452 BOLT M 8X 45 PLATED 1
15 26106-080702 BOLT M 8X 70 PLATED 2

Y024511



rig 20 RADIATOR 255 S0

X MARK PARTS: NOT SOLD SEPARATELY.

oo + 85.07.27
1006 1 o QD) RADIATOR
1¢(1B01) 1 g (A)=3T84A-1Q (D)=
- + B)= (E)=
Y00T2020 (0= (F)=
REF. LEV. O PART NO. DESCRIPTION = ----—=---- Q' Ty~ - IP/UA R

NO. A) (B) (C) (D) (E) (F) :

1 12125444500 RADIATOR 1

2 124450~44590 CAP 1

3 22137-080000 WASHER 8 4

4 22217-080000 SPRING WASHER 8 4

5 26106-080162 BOLT M 8X 16 PLATED 4

[ 124450-44510 SUB RESERVOIR ASSY 1

7 124450-44520 BODY 1

8 124450~44530 CAP 1

9 124450~44560 CLAMP 1

10 23061-070230 PIPE 7X 230 1

11 121120-44540 BRACKET, RESERVOIR 1

12 124450-44550 CLAMP, RESERVOIR 1

13 121250-44581 SCREEN, RADIATOR 1

14 121254-44600 BRACKET, RADIATOR 1

15 124450-44610 LOCK NUT 1

16 12125044740 FAN, COOLING 1

17 124764-44800 LABEL, RADIATOR 1

18 124764-44810 LABEL, RESERVE TANK 1

19 121250-44901 SENDER, C.W. TEMP 1

20 124764-44920 LABEL, ANTI-FREEZING 1

21 124465-44950 PACKING 16 1

22 22217-080000 SPRING WASHER 8 1

23 26014-060162 BOLT M 6X 16 4

24 26106-080122 BOLT M 8X 12 PLATED 4

25 26106-080202 BOLT M 8X 20 PLATED 1

26 26557-080102 SCREW M 8X 10 2

¥024512



‘ coo ATER SYSTEM spec. cooe —— 85.07.27
Fig. & 1 COOLING W 2125745100 10071 Fig ‘@) ] COOLING WATER SYSTEM
1(1B01) 1 ’ (A)=3T84A-1Q (D)=
pommmmm + (B)= (E)=
Y00T2020 (C)= (F)=
REF. LEV. © PART NO. DESCRIPTION = ~—————-w- Q' TY---——- IP/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 124450-01980 GASKET 1
2 . 121254-49010 PIPE (A), C. WATER 1
3 . 121257-49021 PIPE, C.W. 1
4 . 121250-49030 PIPE (C), C. WATER 1
5 . 121250-49101 BODY, COCK 1
(] . 121250~-49110 JOINT, PIPE 1
7 . 121250-49121 PLUG 1
8 . 121250-49150 PIPE, WATER DRAIN 1
9 . 121250-49160 PIPE, WATER DRAIN 1
10 . 124160-49480 JOINT, PIPE 2
11 . 121267-49500 CLAMP 38 6
12 . 124766-59050 CLAMP 4
13 . 22117-160000 WASHER 16 1
14 . 24311-000160 O0-RING 1A P-16.0 1
15 . 26776-160002 LOCK NUT M16 PLATED 1

Y024513



Fig.22 FUEL INJECTION PUMP

X MARK PARTS: NOT SOLD SEPARATELY.

SPEC. CODE e + 85.07.27
D21258-51100 1 1c08 | F'ig.22 FUEL INJECTION PUMP

1¢(1B01) | (A)=3T84A-1IQ (D)=
LEEEEt + (B)= (E)=
Y00T2020 )= (F)=
REF. LEV. O PART NO. DESCRIPTION = ~———wm-me- QTY--mm e I P/UA R

NO. (A) (B) (€) (D) (E) (F)

1 . 721250-51700 FUEL INJECTION PUMP 1

2 .. X 121150-51010 BODY, FUEL I. PUMP 1

3 .. 124240-51100 PLUNGER W/BARREL 3

4 .. 174307-51170 RETAINER A 3

5 . 174307-51181 RETAINER B 3

[] o 174307-51190 SPRING, PLUNGER 3

7 . 724550-51520 ROLLER ASSY 3

8 . X 124550-51200 GUIDE ASSY, PLUNGER 3

9 711100-51540 ROLLER ASSY 3

10 ..X 111100-51210 ROLLER 3

11 ..X 111100~51220 ROLLER 3

12 174100-54120 PIN, ROLLER 3

13 174307-51270 PACKING 3

14 . 124550-51301  VALVE W/SEAT, DELIV. 3

15 124550-51320 SPRING, DELIV. VALVE 3

16 .. 124550-51341 RETAINER 3

17 .. 124550-51350 GASKET 3

18 . 124550~-51370 0-RING 3

19 .. 174307-51450 PIECE, GUIDE 3

20 .. 121150-51460 PIN 1

21 121150-51500 RACK, CONTROL 1

22 174307-51510 PINION 1

23 124240-51550 PIN 1

24 o 174307-51550 RACK, CONTROL 2

25 . 122117-51560 SCREW, PINION 2

26 174307-51560 CLAMP 2

27 124550-51590 LOCKER 1

28 .. 124950-51670 PIN 3

29 . 174307-51700 SHIM SET 3

30 . 124220-51890 RIVET 2

31 X 121250-51921 LABEL, PUMP 1

Y024514



. t-——m—= + 85.07.27
Flg-23 FUEL INJECTION VALVE D24770- 5100 {1009 1 Fig.23 FUEL INJECTION VALVE
1¢1801) 1 (A)=3T84A-1Q (D)=
= + (B)= (E)=
Y00T2020 (€)= (F)=
REF. LEV. O PART NO. DESCRIPTION = ~w=-=ree- Q'TY-====mmm IP/UA R
9 NO. (A) (B) (C) (b) (E) (F)
1 724770-53100 VALVE ASSY, F.INJECT 3
10 2 124770~-53000 VALVE W/CASE, F.I. 3
3 104900-53080 HOLDER, VALVE W/CASE 3
4 X 103854-53100 HOLDER ASSY, NOZZLE 3
5 113200-53110 SPINDLE 2
8 6 . 103854-53120  SPRING, NOZZLE 3
7 113200-53120 SHOE, SPRING 3
8 110250-53150 SHIM SET 3
6 9 103854-53180 RETAINER,SPRING 3
10 172100-53200 GASKET 3

(%]

x
N

@Lg@@ @ 6@

Y024515

X MARK PARTS: NOT SOLD SEPARATELY.



rie D€} FUEL STRAINER

X MARK PARTS: NOT SOLD SEPARATELY.

+

85.07.27

srec, cone 1010 1 o D FUEL STRAINER
pRsEsIsh rasonyt P18 ()=3T84A-IQ (D)=
oo + (B)= (B)=
Y00T2020 )= (F)=
REF. LEV. O  PART NO. DESCRIPTION = =m-s=-—-e- Q'TY--~----- P/U A R
NO. (A) (B) (C) (D) CE) (F)
1 121254-55600  STRAINER ASSY, FUEL 1
2 721250-55540 COCK ASSY, FUEL 1
3 104200-55321 VALVE, TAPER 1
4 104200-55330  SPRING 1
5 104200-55341 HANDLE, COCK 1
6 . X 121250-55630 - CoCK 1
7 101720-55750 PLUG 2
8 104200-55750  SCREW 1
9 23418-060000  PACKING 6,NYLON 2
10 24311-240100 O-RING 1A P-10A 1
11 121254-55510 CUP, STRAINER 1
12 102103-55520  0-RING 1
13 110250-55610  RETAINER, BOWL 1
14 121250-55620  SPRING 1
15 124550-55700  STRAINER, FUEL 1
16 121250-55610  BRACKET, STRAINER 1
17 26106-080652  BOLT M 8X 65 . PLATED 1
Y024516



rie @1 FUEL INJECTION LINES

SPEC. CODE
D21250-59100

mmmmmm + 85.07.27
1c 1 rig @9 FUEL INJECTION LINES
1(1BO1) 1 (A)=3T84A-1IQ (D)=
fmmm——— + (B) = (E)=
Y00T2020 (0= (F)=
REF. LEV. O PART NO. DESCRIPTION = ~—-mm———- Q' TY -~ I P/UA R
NO. (A) (B) (C) (D) CE) (F)
1 . 123325-59100 RETAINER 2
2 . 123325-59110  COVER 2
2 . 121250-59810  PIPE (1), F. INJECT. 1
4 . 121250-59820 PIPE (2), F. INJECT. 1
5 . 121250-59830 PIPE (3), F. INJECT. 1
6 121250-59850 _ BRACKET (A) 1
7 121250-59860 RETAINER (B) 1
8 121465-59950 BOLT M 6X 16, PLATED 4
9 26106-060102 BOLT M 6X 10 PLATED 2

Y024517



Fig.26 FUEL LINES SPEC. CODE T_;E;;T Fig26 FUEL LINES 85.07.27

1(1B01) 1 (A)=3T84A~1Q (D)=
o + (B)= (E)=
Y00T72020 (C)= (F)=
REF. LEV. O  PART NO. DESCRIPTION --—-—---- QITY~—-mm-- IPWUA R
NO. (A) (B) (C) (b) CE) (F)
1 129354-59011 PIPE ASSY, FUEL OIL 1
2 101304-59020  JOINT, PIPE 1
3 124766-59050 _ CLAMP 1
4 105225-59560  PIPE, FUEL OIL 1
5 . 124766-59050 CLAMP 1
6 . 106100-59060  SPRING, PIPE PROTECT 1
7 . 104200-59170  GASKET 2
8 103854-59191 BOLT W/PLUG & SEAL 1
9 . 103854-59201 BOLT, JOINT 1
10 .. 124060-59380  PLUG ) 1
11 .. 43400-500390  SEAL WASHER 6 1
12 - 121250-59501 PIPE, FUEL RETURN 1
13 . 124550-59030  JOINT, PIPE 1
14 . 121750-59090  JOINT 1
15 o 124550-59090  JOINT, PIPE 1
16 .. 124066-59100  CLAMP, PIPE 4
17 o 121250-59550  PIPE, FUEL OIL 2
18 e 121250-59561 PIPE, FUEL RETURN 1
19 . 124060-77680  CLAMP 2
20 . 101147-59810  BOLT, PIPE JOINT 3
6

21 . 23414-080012  PACKING -8

Y024518



. B ~AovEPNOR FOUIPMENT  coce came  fmmmmnn + 85.07.27
Fig. D7 GOVERNOR EQUIPMENT  seec cone Ui Fig 7 GOVERNOR EQUIPMENT

D24450-61100

1¢1BON | (A)=3T84A-1Q (D)=
N + (B)= (E)=
Y00T2020 )= (F)=
REF. LEV. O PART NO. DESCRIPTION = ~—emmmem- Q'TY-m~m=r=- I P/UA R

NO. (A) (B) (C€) (D) (E) (F)

1 724450-61520  SUPPORT ASSY, GOV. 1

2 X 124450-61110  SUPPORT, GOV. WEIGHT 1

3 +o X 124450-61200 WEIGHT, GOVERNOR 2

4 124450-61220 PIN, GOVERNOR WEIGHT 2

5 .- 22417-200100 COTTER PIN 2.0X10 4

6 121250-61600  SLEEVE, GOVERNOR 1

Y024519

X MARK PARTS: NOT SOLD SEPARATELY.




F'ig.28 REMOTE CONTROL DEVICE

X MARK PARTS: NOT SOLD SEPARATELY.

SPEC. CODE - + 85.07.27
D21253-66100 1 1C14 ) Fig,28 REMOTE CONTROL DEVICE
1(1B01) 1 (A)=3T84A-1Q (D)=
4 + (B)= (E)=
Y00T2020 (€)= (F)=
REF. LEV. 0  PART NO. DESCRIPTION —wmmemme- Q'TY~—mmmmmm IP/UA R
NO. C(A) (B) (C) (D) (E) (F)
1 . 135210-61090 LEAD 1
2 . 135210-61090  LEAD 1
3 . 121120-66000  HANDLE ASSY, REGULAT 1
4 .. X 121422-66050 HANDLE, REGULATOR 1
5 . X 121120-66070 HANDLE, REGULATOR 1
6 . 22322-030180 TAPER PIN 3X18 1
7 .. 24311-000070 O-RING 1A P7 1
8 . 121258-66011  SPRING, REGULATOR 1
9 . 121120-66100 HOOK ASSY 1
6 0 . 124550-66370  LOCK NUT 1
11 . 121250-66400 LINK, GOVERNOR 1
12 . 124450-66411 SCREW 1
13 . 103854-66420 SCREW, ADJUST 1
14 . 124450-66420 CLAMP 1
15 . 124450-66430 SPACER 1
16 . 124460-66440 WASHER 1
17 B 124450-66510 SUPPORT, GOVERNOR 1
18 . 124450-66550  PIN, GOV. LEVER 1
19 . 126460-66611 LEVER ASSY, GOV. 1
20 121250-66801 CONTROLLER ASSY 1
21 124772-66890 LOCK NUT 1
22 22360-060000 SNAP PIN 6 1
23 22417-200100 COTTER PIN 2.0X10 2
24 22451-060000  WIRE 0.6 1
25 22451-060000 WIRE 0.6 1
26 26557-060082 SCREW M 6X 8 1
27 26657-060002 CAP NUT M 6 2
28 26667-080002 CAP NUT M 8 1
29 26756-050002 LOCK NUT M 5 PLATED 1
30 43400-500400  SEAL WASHER 6 2
31 43400-500410 SEAL WASHER 8 2
Y024520



Fig.29 ELECTRIC STARTER & THERMOSTART DEVIC

8

[ SPEC. CODE
D21254-77100

o + 85.07.27
11015 1 Fig. 29 ELECTRIC STARTER & THERMOSTART
1(1BO (A)=3T84A-1Q (D)=
LECEEEE + DEVICE (B)= (E)=
Y00T2020 )= (F)=
REF. LEV. O  PART NO. DESCRIPTION  ~-=--=-e- Q'TY--~---—- IP/UA R
NO. (A) (B) (€} (D) (E) (F)
1 194440-51620 CLAMP, WIRE HARNESS 1
2 124250-77012  STARTER (812-77) 1
3 124550-77020  COVER, TERMINAL 1
4 124550-77030 COVER, TERMINAL 1
5 124756-77040  CAP, RUBBER 1
-6 124756-77200  GENERATOR_ (LT115-52) 1
7 121250-77210  COVER, GENERATOR 1
8 . 124550-77250  BRACKET, GENERATOR 1
9 . 121250-77330  ADJUSTER, BELT 1
10 . 124550-77710  REGULATOR (TL1Z-86) 1
11 . 22217-050000  SPRING WASHER 5 1
12 . 22217-050000  SPRING WASHER 5 1
13 . 26014-080352 BOLT M 8X 35 1
14 . 26106-080182 BOLT M 8X 18 PLATED 2
15 . 26106-080302 __BOLT M 8X 30 PLATED 2
16 26116-050142 BOLT M 5X 14 PLATED 1
17 26366-080002 U-NUT M 8 2
18 26366-080002  U-NUT M 8 1
19 26756-050002 LOCK NUT M 5 PLATED 1

Y024521



. THERMOSTART SPEC. CODE fmmmmmm + 85.07.27
Frg.3o D21254-77200 1016 1 30 THERMOSTART
1agonyt I8 (A)=3T84A-1Q (D)=
e + (B)= (E)=
Y00T2020 (C)= (F)=
REF. LEV. O  PART NO. DESCRIPTION ~  ——=-—om—e L A — IP/UA R
NO . (A) (B) (C) (D) (EY (F)
1 101100-55060 CHAIN 1
2 124060-77680  CLAMP 2
3 121250-77701 PIPE, FUEL 1
4 124460-77802  TANK ASSY, HEADER 1
5 124460-77820 BRACKET(B), TANK 1
6 121023-77910 PLUG, THERMOSTART 1
7 124764-77980 LABEL, FUEL 1
8 26557-060082 SCREW M 6X 8 2

Y024522



Fige® | TACHOMETER GEAR UNIT

tom———- + 85.07.27
spec. cooe 101 1| Fige® ] TACHOMETER GEAR UNIT
1(1B01)1 (A)=3T84A-1Q (D)=
ommnem + (B)= (E)=
Y00T72020 ()= (F)=
REF. LEV. O PART NO. DESCRIPTION = ~-—-—ww-- Q' TY--~--—=~ I P/UA R
NO. (A) (B) (C) (D) C(E) (F)
1 124250-91400 GEAR UNIT,TACHOMETER 1
2 124250-91412 PACKING 1
3 23414-060000 PACKING 6,COPPER 3
4 26106-060162 BOLT M 6X 16 PLATED 2
5 26106-060302 BOLT M 6X 30 PLATED 1

Y024523



Fig.32 STARTING MOTOR COMPONENT PARTS

tommem + 85.07.27
1002 | Fig e @ STARTING MOTOR COMPONENT PARTS
1(1B01) 1 (A)=3T84A-1Q (D)=
L + (B)= (E)=
Y00T2020 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION = ————==-—- Q' TY - I PUA R
. NO. (A) (B) (C) (p) CE) (F)
1 . 124250-77012 STARTER (812-77) 1 (A)
2 X21207100 ARMATURE ASSY 1
3 s X21143155 STOPPER SET, PINION 1
4 ‘e X21201115 WASHER SET, THRUST 1
5 .. X21204259 COIL ASSY 1
6 ien X21142215 SCREW 4
7 . X21209311 BRUSH (#) 2
8 X21205310 HOLDER ASSY, BRUSH 1
9 s X21207312 BRUSH 2
10 [ X21201313 SPRING, BRUSH 4
11 .. X22501300 COVER ASSY, REAR 1
12 . X21204302 METAL, COVER_BEARING 1
13 .. X21205400 BEARING ASSY 1
14 - X21204401 METAL, CENTER BERG. 1
15 i X213065002 PINION ASSY 1
16 .. X212026004 CASE ASSY, GEAR 1
17 - X21202601 METAL, GEAR CASE 1
18 ae X21202602 €OVER SET 1
19 .. X21201605 LEVER SET 1
20 ... 22417-200200 COTTER PIN 2.0X20 1
21 .. X212037002 SWITCH ASSY, MAGNET. 1
22 .. X21204810 BOLT, THROUGH 2
23 .. X21145866 BOLT 2
24 e 26557-040122 SCREW M 4X 12 2
——————————————— REMARKS —-=~--w-—=—=dr e e e e e e e
A) EIFR4 1A) HITACHI TYPE

Y023848



Fig_33 GENERATOR COMPONENT PARTS

R +
1 1003 |1 F|g3

DESCRIPTION

GENERATOR COMPONENT PARTS

(A)=3T84A-1IQ (D)=
(B)= (E)=
()= (F)=

) _(B) (C)y (b) (E)

85.07.27

I P/UA R

GENERATOR (LT115-52)
ROTOR ASSY
NUT SET, PULLEY

BALL BEARING #6201SD
STATOR ASSY

COVER ASSY, REAR

BRUSH ASSY
N-TERMINAL
COVER

BOLT ASSY, TERMINAL
DIODE
COVER, REAR

SCREW M 4X 20
SCREW M 4X 8
BOLT M 5X 16 PLATED

SPACER
COVER ASSY, FRONT
RETAINER, PACKING

SCREW M 4X 20
BALL BEARING 6202B
PULLEY ASSY

1¢(1B01) !
Fmmm +
Y00T2020
1
4 REF. LEV. O  PART NO.
NO.
T . 124756-77200
2 .. XLT1157100
3 ... XB4440D1A
4 ... X6201SD
5 .. XL135N220
6 .. _ X11156300
7 ... XL135N1301
8  .... XL135N1302
9 ... XL135N1303
10 ... XL1255310A
n . XL1258320
12 .. XL1152803
13 . 26557-040202
14 ... 26557-040082
15 ... 26117-050169
16 ... XL1151341
17 .. XL1156400
18 ... XL1201404
19 ... 26557-040202
200 ... X62028
21 ..  XL1151552
22 .. XL1251801
23 .. XL1251802

BOLT, THROUGH
BOLT, THROUGH

IO \PY MR Y SF QU GNP A STV U I NG MENUPIR | NP I e Y &9

Y023849



Fig. 34 GASKET KIT

Fomm——— + 85.07.27
1 1p04 1 Fig,34 GASKET KIT
1¢(1BO1) 1 (A)=3T84A-1Q (D)=
$mmm - + (B)= (E)=
Y00T2020 )= (F)=
REF. LEV. O PART NO. DESCRIPTION = -—===—==-- Q' TY-~memm== I P/UA R

NO. C(A) (B) (C) (D) C(E) (F)

1 721253-92600 GASKET SET 1

2 . 121250-01990 GASKET 3

3 . 124550-01300 O-RING, CYL, LINER [

4 . 24311-000140 0-RING 1A P-14.0 1

5 . 43400500410 SEAL WASHER 8 4

6 . 121250-01751 GASKET 1

7 . 124160-01863 GASKET 1

8 . 121252-01330 GASKET, CYL. HEAD 1

9 . 124160-34844 GASKET 1

10 . 24321-000350 O-RING 1A G-35.0 1

1" . 124450-01512 GASKET, GEAR CASE 1

12 . 124160-01532  GASKET 1

13 . 124240-01882 GASKET 1

14 124460-02150 GASKET 1

15 124450-11681 GASKET 1

16 104900-11450 GASKET, CHAMBER 6

17 103854-11490 INSULATOR 3

18 121370-11310 GASKET, BONNET 1

19 124460-03663 GASKET 2

20 24311-000070 0-RING 1A P7 3

21 24311-000140 O-RING 1A P-14.0 3

22 124767-12050 GASKET 1

23 124064-12430 GASKET 2

24 121250-13520 GASKET 3

25 124450-11900 GASKET 1

26 124450-32020 GASKET 1

27 124450-35110 O-RING 1

28 23414~-080000 PACKING -8 6

29 23414-100000 PACKING -10 2

30 124750-42051 GASKET 1

31 124450-44410 GASKET 1

32 124465-44950 PACKING 16 1

33 24311-000160 0-RING 1A P-16.0 1

34 174307-51270 PACKING 3

35 124550-51350 GASKET 3

36 124550-51370 0-RING 3

37 172100-53200 GASKET 3

38 102103-55520 0-RING 1

39 104200-59170 GASKET 2

40 43400-500390 SEAL WASHER 6 1

41 23414-080012 PACKING -8 6

42 43400-500400 SEAL WASHER 6 2

43 126250-91412 PACKING 1

Y023850



CHASSIS PARTS

Tyre WM330D



EXH.MANIFOLD

Fig. 35 UNDERSLUNG SILENCER Hom—m + 85.07.27

I 1E02 | Fig. 35 UNDERSLUNG SILENCER
t(IEQ (A)=YM330D-IQ (D)=
o + (B) = (E)=
Y00T2020 )= (F)=
REF. LEV. O  PART NO. DESCRIPTION = -—---===-- Q' TY-m e IP/UA R

NO. (A) (B) (C) (D) (CE) (F)

1 194270-03410-Z PIPE, EXHAUST 1

2 194270-03420 PIPE, EXHAUST 1

3 194270-03430  BRACKET, SILENCER 1

4 194270-03440  BAND, SILENCER 1

5 194270-03450  BRACKET, SILENCER 1

6 194270-03460 U-BOLT M 6 1

7 194240-03620  PACKING 1

8 121450-13200  GASKET 1

9 194990-22040  NUT W/WASHER 6 2

10 194990-22050 NUT W/WASHER 8 2

11 194990-22050  NUT W/WASHER 8 4

12 26116-080302 BOLT M 8X 30 PLATED 4

13 26116-080452 BOLT M 8X 45 PLATED 2

14 26587-080202 SCREW M 8X 20 3




Fig. 36 THROTTLE

26 25
n

|
®

85.07.27

1 1E03 1 Fig. 36 THROTTLE
HAIEOT)! (A)=YM330D-IQ (D)=
o= + (B)= (E)=
Y00T2020 )= (F)=
REF. LEV. 0 PART NO. DESCRIPTION = ====----- Q' TY-m=mmmm I P/UA R

NO. (A) (B) (C) (b) (E) (F)

1 . 194740-00160  WASHER 10 2

2 . 194170-01110  LEVER, THROTTLE 1

3 . 194275~-01140-X BRACKET, THRTL LEVER 1

4 . 194197-01160  SPRING 1

5 . 194150-01190  KNOB, THROTTLE LEVER 1

6 . 194145-01260  PLATE, FRICTION 1

7 . 194150-01270  SPACER 20 1

8 . 194464-01320 ROD, THROTTLE LINK 1

9 . 194275-01352  LEVER, THROTTLE LINK 1

10 . 194150-01370  ADJUSTER 1

1 . 194750-04400  SPRING, RETURN 1

12 . 22137-080000  WASHER 8 1

13 . 22137-080000  WASHER 8 1

14 . 22137-100000  WASHER 10 1

15 . 22157-100000  WASHER 10 1

16 . 22417-160180  COTTER PIN 1.6X18 1

17 . 22417-160180  COTTER PIN 1.6X18 1

18 . 22417-160180  COTTER PIN 1.6X18 1

19 . 24190-110001 BALL 11/32 1

20 . 26013-080162 BOLT M 8X 16 2

21 . 26716-080002 NUT M 8 2

22 . 26716-100002  NUT M10 2

23 . 194145-01411-X PEDAL, THROTTLE 1

24 . 194275-01441-U ROD, THROTTLE LINK 1

25 . 22137-080000  WASHER 8 2

26 . 22417-160180. COTTER PIN 1.6X18 2

27 . 194145-01501 CABLE ASSY, DECOMP. 1

28 194180-01530 = NUT M11 1

29 22217-060000  SPRING WASHER 6 1

30 26116-050142 BOLT M 5X 14 PLATED 1

3 26716-060002 NUT M 6 2

32 26756-050002 LOCK NUT M 5 PLATED 1




Fuel Strainer

Fig. 37 FUEL OIL TANK

DETAIL OF
CAP, tank
_6 —_ﬁ
-4

-8 —g

-5 —>

Hommmmm + 85.07.27
I 1E04 1 Fig. 37 FUEL OIL TANK
1(1E01) ! (A)=YM330D-IQ D)=
$m-—m - + (B)= (E)=
Y00T2020 (0= (F)=
REF. LEV. 0  PART NO. DESCRIPTION = —==—m=mee QFTY--—-~--- I P/UA R

NO. CA) (B) €C) (D) CE) (F)

1 . 194145-04112  TANK (32L0), FUEL 1

2 . 194286-04140  STRAINER, FUEL OIL 1

3 . 194145-04302  CAP_W/GAUGE, F. TANK 1

4 . 194145-04311 CAP (A), FUEL TANK 1

5 . 194145-04351 LENS 1

6 . 194145-04460  SCREW 4X12 4

7 - 194145-04521 PACKING 1

8 . 26557-030062  SCREW M 3X 6 2

9 24311-000450  O-RING 1A P-45.0 1

10 194320-04210-X BRACKET, FUEL TANK 1

11 194275-04251 BAND, FUEL OIL TANK 2

12 194151-04260  PACKING (RUBBER) 3

13 194130-04271 PACKING (RUBBER) 2

14 194275-04281 PIN 2

15 194145-04810  WASHER 10 2

16 194162-58830  GROMMET 20 2

17 22217-100000  SPRING WASHER 10 2

18 26116-080502 BOLT M 8X 50 PLATED 2

19 26116-100202  BOLT M10X 20 PLATED 2

20 26716-080002 NUT M 8 4

21 194370-04720 _ PIPE, FUEL OIL 1

22 124766-59050  CLAMP 2




Fig. 38 FRONT AXLE (A) $mmmmoe + 85.07.27
| 1E05 1 Fig. 38 FRONT AXLE (A)
1(1E0T) 1 (A)=YM330D-1Q (D)=
PR, + (8)= (E)=
Y00T2020 )= (F)=
REF. LEV. O PART NO. DESCRIPTION = ~=--==m=- QA'TY-rm—mmmm IP/UA R
NO. (A) (B) (€) (D) (E) (F)
1 . 194370-05110 COVER, BELT 1
2 . 22217-060000 SPRING WASHER 6 3
3. 26116-060122  BOLT M _6X 12 PLATED 3
4 . 194440-01550 GROMMET 2
5 . 194376-11110-X BRACKET, FRONT AXLE 1
6 . 194322-11120-X _HITCH, FRONT 1
7 . 194145-11140  PIN, LOCK 1
8 . 194370-11150 BRACKET, RADIATOR 1
9 . 194464-11171 _ SEAL, RADIATOR 4
10 . 194150-24270  PLUG 13 4
1. 22217-120000  SPRING WASHER 12 16
12 . 22360-160000 SNAP PIN 16 2
13 . 26013-100252 BOLT M10X 25 4
"% . 26013-120302  BOLT M12X 30 2
15 . 26013-140352 __BOLT_M14X 35 4
16 . 26116-120322  BOLT M12X 32 PLATED 16
17 . 194321-11600-X SUPPORT ASSY 2
18 . X 194321-11610 SUPPORT, CENTER BOX 2
19 19432111620 BUSH 75X80X30 2
20 24761-010000 NIPPLE M6F,GREASE 2
21 194321-11630-X COVER, SUPPORT 1
22 194321-11640 GASKET 1
23 . 26013-080162  BOLT M 8X 16 4
2% . 26013-140452 __BOLT M14X 45 8
25 . 26756-140002  LOCK NUT M14 PLATED 8
26 . 194321-13410-X CENTER BOX 1
27 . 194321-13440 __SPACER 62 1
28 . 194321-13450-X RETAINER, BEARING 1
29 . 194321-13420 WASHER T=2.0 2 (A)
30 . 194321-13400 __ WASHER T=2.3 2 (A)
3. 194321-13460  WASHER T=2.6 2 (A)
32 . 194321-13471  SHIM (A) 4 (8)
33 . 194321-13481 _ SHIM (B) 4 (8)
% . 194151-24770  PLUG 14, OIL 1
35 . 22351-080018 SPRING PIN 8X18 4
36 . 23871-010000  PLUG PT 1/8 1
37 . 24311-000160 0~RING 1A P-16.0 i
38 24341-000700  0-RING 1A $-70.0 1
39 24421-456209 __SEAL_TC45 62 D9 1
40 26450-080182  BOLT M 8X 18 2
41 26450-080222 BOLT M 8X 22 6
42 194274-13550 __BOLT_M10X30 16
43 194274-13560  BOLT 12
44 194274-13570  SPRING WASHER 10 16
45 194274-13580 __WASHER 12
46 194321-13610~X HOUSING, FRONT AXLE 1
47 194321-13620  GASKET 2
48 194313-13630 PLUG 20 1
49 194321-13660  SHIM (A) 4 ©
50 . 194321-13670  SHIM (B) 4 )
51 . 194321-13940-X HOUSING, FRONT AXLE 1
52 24311-000220 0-RING 1A P-22.0 1
53 19432113640  SHIM (A) 4 ()
54 194321-13650 SHIM (B) 4 (D)

X*MARK PARTS ! NOT SOLD SEPARATELY

*% CONTINUE **



Fig. 38 FRONT AXLE (A} R + 85.07.27

I 1E06 | Fig. 38 FRONT AXLE (A}
1(1E0T N (A)=YM330D-1IQ (D)=
o + (B)= (E)=
Y00T2020 (€)= (F)=
REF. LEV. 0  PART NO. DESCRIPTION = ~==rmemmee- QI TY =~ IP/UA R
NO. (A) (B) (C) (D) CE) (F)
55 . 194321-13680  SPACER 85X1 2
56 . 22252-000850  CIRCLIP 85 2
57 . 24321-001000  O-RING 1A G-100.0 2
———————————————— REMARKS === == mm o m o e o e o o e o m e
(A) FHE™ BIBROUT J3VFNMMNA I (A) USE THE PROPER PART BY CAREFULLY
. I CHOOSING.
(B) F¥%“ BURIUT YIIRANMNA 1(B) USE THE PROPER PART BY CAREFULLY
I CHOOSING.
(€) T3%“ ©YRIUF YAVRN“INA 1(C) USE THE PROPER PARYT BY CAREFULLY
I CHOOSING.
(D) THF™ BIRJLT LAVRNNMIA 1 (D) USE THE PROPER PART BY CAREFULLY
| CHOOSING.

XMARK PARTS : NOT SOLD SEPARATELY



Fig. 39 FRONT AXLE (B)

XMARK PARTS { NOT SOLD SEPARATELY

85.07.27

1 1EQ7 1 Fig. 39 FRONT AXLE (B)
H1EOT) ! ' (A)=YM330D-IQ (D)=
o + (B)= (E)=
Y00T2020 ()= (F)=
REF. LEV. O  PART NO. DESCRIPTION = =—-=----- Q' TY-------- I P/UA R
NO. (A)_(B) (C) Cb) (E) (F)
1 194145-11920 ROLLER BEARING 2
2 194321-13100 GEAR ASSY, RING 1
3 X 194321-13110 PINION, DRIVE 1
4 X 194321-13121 GEAR, RING 1
5 194281-31490  BUSH 40X2X22.5 1
6 194321-13130  SHIM (A) 1 (A)
7 194321-13140  SHIM (B) 1 (A)
8 194321-13150 = SHIM (O 1 (A}
9 194321~13170 _ COLLAR, SEAL 1
10 194321-13180  CASTLE NUT 1
11 22242-000300 CIRCLIP 30-S 1
12 22417-400400  COTTER PIN 4.0X40 1
13 24101-060124  BALL BEARING 1
14 24341-000300 O-RING 1A S-30.0 1
15 194321-13200 _CASE, DIFF. GEAR 1
16 X 194321-13211 CASE, DIFFERENTIAL 1
17 194281-31490 BUSH 40X2X22.5 1
18 . 194321-13230  PINION, DIFFERENTIAL 2
19 . 194321-13250  GEAR, DIFF. SIDE 2
20 . 194321-13270  SHAFT, DIFF. PINION 1
21 . 194323-13290 BOLT M10x70 6
22 . 194281-31570  WASHER, DIFFERENTIAL 2
23 . 194281-31580  WASHER, DIFFERENTIAL 2
24 . 22312-080200  PARALLEL PIN 8X20 2
25 . 22351-035032  SPRING PIN 3.5X32 1
26 . 22351-060032  SPRING PIN 6X32 1
27 . 24101-060124  BALL BEARING 1
28 . 194274-13300  SHAFT ASSY,PROPELLER 1
29 . 194321~13340  COUPLING 1
30 . 194321-13350  BOOT (RUBBER) 2
31 . 194321-13360  WASHER 2
32 . 194321-13370  SPRING 1
33 . 194321-13380 _ SEAL, SPLINE SHAFT 1
34 22417-400500 COTTER PIN 4.0X50 1
35 24190-110001 BALL 11/32 12
36 24311-000220  O-RING 1A P-22.0 1
37 194321-13510  SHAFT, FRONT DRIVE 2
38 194321-13521 PINION, DRIVE SHAFT 2
39 22242-000280  CIRCLIP 28 4
40 24101-062094  BALL BEARING 2
41 194321-13850  SHAFT (2ND), FRONT 2
42 194321-13870 _ COLLAR 30.5X50 2
43 194321-13881 GEAR, FRONT DRIVE 2
44 194321-13890  PINION, FINAL 2
45 22242-000340  CIRCLIP 34-S 2
46 24101-062094  BALL BEARING 2
47 24104-063064  BALL BEARING 2
48 194321-11640  GASKET 1
49 194321-14610-X COVER, FRONT SHAFT 1
50 194274-14620-X COVER, REAR SHAFT 1
51 194321-14650  BOOT (RUBBER) 1
52 194321-14660  PACKING 1
53 23010-068000  CLAMP 68 1
54 23010-075000  CLAMP 75 1
55 26073-080762 BOLT M 8X 16 7

el REMARKS ----

(A) TH%“ BIRIUTF DIAIRNNA

________ Fam e ————
1 (A) USE THE PROPER PART BY CAREFULLY CHOOSING.



Fig. 40 FRONT AXLE (C)

46 52 64

&
\\3]

52 16 18

XMARK PARTS ! NOT SOLD SEPARATELY

85.07.27

I 1EQ9 | Fig. 40 FRONT AXLE (C)
1(1E0 ! (A)Y=YM330D-IQ (D)=
—————— + (B)= (E)=
Y00T2020 )= (F)=
REF. LEV. 0  PART NO. DESCRIPTION  —---m-=e- Q' TY~--=---- I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 194321-11901-X ARM ASSY, STEERING 1
2 X 194321-11912  ARM (L), STEERING 1
3 194321-11921 BUSH 35X39x20 1
4 24761-010000 NIPPLE M6F,GREASE 1
5 194321-11940  SEAL VB35 41 5, OIL 2
6 194321-11950-X ARM ASSY, STEERING 1
7 194321-11921 BUSH 35X39X20 1
8 X 194321-11961 ARM (R), STEERING 1
9 24761-010000  NIPPLE M6F,GREASE 1
10 194321-11970  SHIM (A) 2 [¢:9)
11 194321-11980  SHIM (B) 2 (A)
12 194321-11990  SHIM (C) 2 (A)
13 22217-100000 SPRING WASHER 10 8
14 26116-100282 BOLT M10X 28 PLATED 4
15 26116-100402 BOLT M10X 40 PLATED 4
16 194321-12110-X ARM (L), KNUCKLE 1
17 194321-12210-X BRACKET(R), TIE-ROD 1
18 26013-100302 BOLT M10X 30 6
19 194321-12310-X TIE-ROD 1
20 194990-22830  NUT M17 1
21 194990-22840  NUT M17 1
22 794730-57122-X END(RL) ASSY,TIE-ROD 1
23 X 194730-57161 END, TIE-ROD 1
24 194730-57220  COVER, DUST 1
25 194730-57241 NUT M12 1
26 22417-300250  COTTER PIN 3.0X25 1
27 24761-060000  NIPPLE MT6X1,GREASE 1
28 794730-57132-X END(LR) ASSY,TIE-ROD 1
29 X 194730-57171 END, TIE-ROD 1
30 194730-57220 COVER, DUST 1
31 194730-57241 NUT M12 1
32 22417-300250  COTTER PIN 3.0X25 1
33 24761-060000  NIPPLE MT6X1,GREASE 1
34 194321-13700-X CASE, FRONT GEAR 2
35 194321-13720-X COVER, GEAR CASE 2
36 194321-13730  GASKET 2
37 194321-13741-X BOX (L), FRONT GEAR 1
38 194321-13750-X COVER, GEAR BOX 2
39 194321-13760  PACKING 2
40 194321-13860  NEEDLE BEARING 2
41 194279-13900  SLEEVE 60X64X28 2
42 194321-13900 PLATE 2
43 194274-13910  COLLAR 68X79X11.5 2
44 194321-13911-X HOUSING, FRONT GEAR 1
45 194274-13920  SEAL TC6Y 648013 2
46 194321-13950  CASE, BEARING 2
47 194321-13980  SHIM (A) 16 (B)
48 194321-13990 _ SHIM (B) 16 (B)
49 22217-080000  SPRING WASHER 8 12
50 22217-080000  SPRING WASHER 8 8
51 22217-080000 _ SPRING WASHER 8 16
52 22217-100000  SPRING WASHER 10 16
53 22262-000450  CIRCLIP R-45 2
54 22351-100018  SPRING PIN 10X18 4

*% CONTINUE **



Fig. 40 FRONT AXLE (C})

46 52 64

*MARK PARTS : NOT SOLD SEPARATELY

85.07.27

I 1E10 1 Fig. 40 FRONT AXLE (C)
1(1EO) ! (A)=YM330D-1IQ D)=
t------ + (B)= (E)=
Y00T2020 )= (F)=
REF. LEV. 0  PART NO. DESCRIPTION  =--=~=---- Q' TY-------- IP/UA R

NO. (A) (B) (C) (b) (E) (F)

55 22351-100018  SPRING PIN 10X18 4

56 23414-140000 PACKING -14 4

57 23887-140002 PLUG 14 4

58 24321-002000 O-RING 1A G-200.0 2

59 24421-658812  SEAL TC 658812, OIL 2

60 24430-658805  SEAL VC 65885, OIL 2

61 26116-080202 BOLT M 8X 20 PLATED 8

62 26116-080222 BOLT M 8X 22 PLATED 12

63 26116-080222 BOLT M 8X 22 PLATED 16

64 26116-100302 BOLT M10X 30 PLATED 16

———————————————— REMARKS === === = m = m b oo o o o e e

(A) T%%> ©IROOF JA9RNVMYA

1(A) USE THE PROPER PART BY CAREFULLY

(B) F#%“ ©IRJIT YIVRNNMIA

1 CHOOSING.

1(B) USE THE PROPER PART BY CAREFULLY

| CHOOSING.




Fig. 41 FRONT SPINDLE Fmmmm + 85.07.27
1 1E11 1 Fig. 41 FRONT SPINDLE
FCTEOIM (A)=YM330D-1IQ D)=
#mmmm—— + (8)= (E)=
Y00T2020 ()= (F)=
REF. LEV. O PART NO. DESCRIPTION = ~—----——- QTY = IP/UA R
NO. (A) (B) (C€) ¢b) (E) (F)
1 194465-14112-X SHAFT,FRONT FINAL 2
2 194465-14130 GEAR, FINAL 2
3 194465-14140 ROLLER BEARING 2
4 194321-14170 SEAL COLLAR 2
5 194465-14210 BOLT M14X 28 12
[ 194465-14220 WASHER 14 12
7 24101-062114 BALL BEARING 2
8 24211-030002 LOCK NUT M30 2
9 24231-030000 WASHER 30 2
10 24321-000450  0-RING 1A G-45.0 2




Fig. 42 STEERING

85.07.27

I 1E12 | Fig. 42 STEERING
HCIEOD | (A)=YM330D-IQ (D)=
o + (B)= (E)=
Y00T2020 (C3= (F)=
REF. LEV. O  PART NO. DESCRIPTION = ~=me-memee Q' TY---—=~=~ I P/UA R
NO. (A) (B) (C) (p) (CE) (F)
1 194274-15100-X GEAR ASSY, STEERING 1
2 194274-15110-X BOX W/BUSH, GEAR 1
3 194080-15140  SEAL D28.6 40 8, OIL 1
4 194320-15150  COVER, SIDE 1
5 194320-15160  O-RING 1
6 194130-15170  PLUG PT1/4 1
7 . 194320-15200  COLUMN 1
8 . 194320-15250  SHIM T=0.05 1 (A)
9 . 194320~15260 _ SHIM T=0.07 1 (¢:9)]
10 . 194320-15270  SHIM T=0.08 1 (R)
1" . 194320-15280  SHIM T=0.1 1 (A)
12 194320~15290  SHIM T=0.2 1 (A)
13 194145-15310  BALL BEARING 2
14 194750-15310  BUSH, COLUMN 1
15 194080-15320  GROMMET 1
16 194145-15320  GASKET, SIDE COVER 1
17 194145-15410  SHAFT, SECTOR 1
18 194080-15420  SHIM (A) (T=1.5) 1 (B)
19 194080-15430  SHIM (B) (T=1.5) 1 (B)
20 194080-15440  SHIM (C) (T=1.5) 1 (B)
21 194080-15450  SHIM (D) (T=1.5) 1 (B)
22 194080-15460  SHIM (E) (T=1.5) 1 (B)
23 194464-15450  SEAL WASHER 1
24 194080-15470  SCREW M10X34 1
25 194320-15470  BOLT M10X28 4
26 194320-15500  NUT ASSY, BALL 1
27 22217-100000 __ SPRING WASHER 10 4
28 22217-220000  SPRING WASHER 22 1
29 26013-080202 BOLT M 8X 20 4
30 26736-100002  NUT M10 1
31 26736-220002  NUT M22 1
32 194080-15550  WASHER 12 1
33 194145-15560 BOLT M12X 33 4
34 194320-15610-X ARM, PITMAN 1
35 194145-15651 GROMMET 42 1
36 26356-120002  U-NUT M12 1
37 194320-15710  WHEEL, STEERING 1
38 194130-15720  COVER (400), COLUMN 1
39 194130-15740  SPRING 1
40 194130-15750  SWITCH, HORN 1
41 194130-15770  BUTTON, HORN 1
42 26577-040102  SCREW M 4 X 10 3
43 194274-16100-X ROD ASSY, DRAG 1
44 194450-12551 COVER, DUST 1
45 194450-12560  RING, SET 1
46 194450-16170  CASTLE NUT M16 1
47 22417-300250  COTTER PIN 3.0X25 2
48 24761-060000  NIPPLE MT6X1,GREASE 2
49 194730-57220  COVER, DUST 1
50 194730-57241 NUT M12 1
———————————————— REMARKS === === m e o o e e e e oo e

(A) FH% LIRIDT LAVINVMNA

1 (A) USE THE PROPER PART BY CAREFULLY

| CHOOSING.

(B) T¥%™ BIYRIIF IIVRNVMYA

1(B) USE THE PROPER PART BY CAREFULLY
1 CHOOSING.



PR + 85.07.27

. '1ET4 1 Fig. 43 CLUTCH

Fig. 43 CLUTCH 1CIEDT) T (A)=YM330D-1Q (D)=
oo " (B®)= (E)=
Y00T2020 (= (F)=

REF. LEV. O  PART NO. DESCRIPTION = ~memem--- R IP/UA R

(B) (C) ¢b) (B

194274-21100-X
194274-21111
194146-21120

HOUSING ASSY, CLUTCH
HOUSING, CLUTCH
BUSH 32X36X25

194150-22250
194130-22280
194146-21131

PIN
BUSH 20X25X25
GASKET

194146-21150-X
194464-21150

COVER, SIDE
BOLT M12X 50

194146-21161 PACKING
194150-21910 PLUG 11
194150-24270  PLUG 13
194150-24290 DIPSTICK 33X184
194275-27750  PLUG

22217-120000
22217-140000

SPRING WASHER 12
SPRING WASHER 14

22351-080018
22351-100018
23871-010000

SPRING PIN 8X18
SPRING PIN 10X18
PLUG PT 1/8

24341-000315
24761-010000

0-RING 1A S§-31.5
NIPPLE M6F,GREASE

A
1
1
4
2
2
1
1
1
1
2
0
1
2
1
5
2
2
1
1
2
21 26013-080202 BOLT M 8X 20 2
22 . 26013-120902 BOLT M12X 90 7
23 . 26116-140502 BOLT M14X 50 PLATED 5
24 . 194276-21401 DISC, CLUTCH 1
25 . 794081-21700 PLATE ASSY, PRESSURE 1
26 . 22351-060016 SPRING PIN 6X16 2
27 . 26013-080162 BOLT M 8X 16 6
28 . 194274-22260 SPACER 50X61.5X1 1
29 . 194274~22331 SHAFT, MAIN DRIVE 1
30 . 22242-000350 CIRCLIP 35-H 1
31 . 24121-060074 BALL BEARING 1
32 . 24421-356212 SEAL TC35 82 12, OIL 1
33 . 194274-22242-X SHAFT, RELEASE 1
34 . 194145-22261 SPRING, RETURN 2
35 . 194274-22312 YOKE, CLUTCH SHIFT 1
36 . 194274-22370 SLEEVE ASSY, BEARING 1
37 . 194130-22160 BUSH 25X30X31 2
38 . 194130-22170 FELT 2
39 . X 194274-22380 SLEEVE 1
40 . 194990-42720 BEARING, CLUTCH 1
41 . 22351~050040 SPRING PIN 5X40 1
42 . 22351-080040 SPRING PIN 8Xx40 1
43 . 194145-22310-X PEDAL, CLUTCH 1
44 . 194145-22430 SPACER 18 2
45 . 194145-22440 LEVER, CLUTCH LOCK 1
46 , 194275-22450-U BRACKET 1
&7 . 194190-22471 ROD, CLUTCH 1
48 » 194150-22480 NUT M10 1
49 . 194151-37730 TURNBUCKLE M10X90 1
50 . 194130-37740 JOINT (LH SCREW) 1
51 . 194080-37781 PIN 8x25 1
52 22137-100000 WASHER 10 2
53 22417-200300 COTTER PIN 2.0X30 2
54 24761-010000 NIPPLE M&6F,GREASE 1
55 26013-080202 BOLT M 8X 20 2
56 26716-100002 NUT M10 1



Fig. 44 TRANSMISSION HOUSING

49
29

XMARK PARTS : NOT SOLD SEPARATELY

85.07.27

1 1E16 | Fig. 44 TRANSMISSION HOUSING
1C1E0T) L (A)=YM330D-IQ (b)=
PO + B)= (E)=
Y00T2020 ()= (F)=
REF. LEV. O PART NO. DESCRIPTION = —=--mmmee Q' TY~--—==-- I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 194274-24120-X HOUSING ASSY, TRANS. 1
2 . 194990-22050 NUT W/WASHER 8 9
3 . X _194274-24110 HOUSING,TRANSMISSION 1
4 . 22351-100020 SPRING PIN 10X20 2
5 . 22351-100025 SPRING PIN 10X25 4
6 . 26216-080182 STUD M 8X 18 PLATED 1
7 . 26216-080222 STUD M 8X 22 PLATED 4
8 .. 26216-080352 STUD M 8X 35 PLATED 4
9 . 194130-24171-X_COVER, UPPER 1
10 194130-24180 GASKET 1
11 194130-24214-X COVER, TRANSMISSION 1
12 194130-24221 PACKING, MISSION 1
13 194130-24290 DIPSTICK 33X205 1
14 194274-24310 RETAINER 1
15 194145-24340 RETAINER, BEARING 1
16 194274-24350 CAP, COUNTER SHAFT 1
17 194130-24411-X COVER, SIDE . 1
18 194130-24422 GASKET 1
19 194130-24452-X CASE, OIL SEAL 1
20 194130-24471-X COVER, REAR 1
21 194130-24481 GASKET 1
22 194145-24510 SHIM (A) 2 (A)
23 194145-24520 SHIM (B) 2 (A)
24 194145-24560 SHIM (C) 2 (A)
25 194145-24570 SHIM (D) 2 A
26 194151-24770 PLUG 14, OIL 1
27 194130-26350 SEAL_TC42 60 9, OIL 1
28 194190-26860 COVER, P.T.0. SHAFT 1
29 194275-26910-X GUARD, P.T.O. SHAFT 1
30 194130-27390 CAP 15X5, SEAL 3
31 194130-33190 PLUG 20X8 1
32 194464-45920 PLUG 3/4-16UNF 1
33 194464-45930 0-RING 8-1 1
34 22217-080000 SPRING WASHER 8 4
35 22217-080000 SPRING WASHER 8 4
36 22217-080000 SPRING WASHER 8 4
37 22217~-100000 SPRING WASHER 10 4
38 22217-120000 SPRING WASHER 12 4
39 23871-020000 PLUG PT 1/4 1
40 24311-000160 0-RING 1A P-16.0 1
41 24341-000315 O0-RING 1A S-31.5 1
42 24341-000850 O-RING 1A S-85.0 1
43 26013-080122 BOLT M 8X 12 2
44 26013-080202 BOLT M 8Xx 20 3
45 26116-080202 BOLT M 8X 20 PLATED &
46 26116-080252 BOLT M 8X 25 PLATED 4
47 26116-080402 BOLT M 8X 40 PLATED 4
48 26116-100252 BOLT M10X 25 PLATED 4
49 26116-120252 BOLT M12X 25 PLATED 4
50 24321-000800 0-RING 1A G-80.0 1

---------------- REMARKS === === === == oo m o e
(A) THE™ EIRIUT IIIMIIA

1 (A) USE THE PROPER PART BY CAREFULLY

1 CHOOSING .




Fig. 45 TRANSMISSION GEARS

XMARK PARTS | NOT SOLD SEPARATELY

1 1F01

1{(1E01) !

Fig. 45 TRANSMISSION GEARS

(A)=YM330D-IQ (D)=

85.07.27

Homo o + (B)= (E)=
Y00T2020 €)= (F)=
REF. LEV. 0  PART NO. DESCRIPTION = ~-=-===e- Q' TY-~-—=~- I PUA R
NO. (A)_(B) (C) (b) CE) (F)
1 . 194130-25210  SHAFT, MAIN 1
2 . 794110-25220  JOINT ASSY 1
3 o X 194110-25220  JOINT, MAIN SHAFT 1
4 . 22252-000220  CIRCLIP 22 1
5 . 194130-25231 WASHER 35 1
-] . 194130-25240  WASHER 25X52X4 1
7 . 194130~25250  SPACER 30X42X3 1
8 . 194130-25260  SPACER 25X38X3 1
9 . 194464~25260  GEAR, SLIDING 1
10 . 194130-25270  PARALLEL PIN 3.5X6 1
1 . 194275-25300 GEAR ASSY, REDUCTION 1
12 .- X 194275-25320  GEAR 1
13 . X 194130-25720 NEEDLE BEARING 2
14 .- X 194130-25730 CIRCLIP 38 3
15 . 194275-25310  GEAR, SLIDING 1
16 . 22242-000250  CIRCLIP 25-S 1
17 . 22242-000300 CIRCLIP 30-S 1
18 . 22242-000350 _ CIRCLIP 35-H 1
19 . 24101-063054  BALL BEARING 1
20 . 24121~062064  BALL BEARING 1
21 . 194275~25401 GEAR ASSY, COUNTER 1
22 v- X 194275-25730  CIRCLIP 35 2
23 o X 194275-25821 GEAR,CLUSTER 1
24 «o X 24161-303517  NEEDLE BEARING 1
25 . 194275-25471 GEAR, SLIDING 1
26 . 194145-25520  SPACER 1
28 . 194130-25530  SPACER 26X44X3 1
28 . 194274-25580  WASHER 1
29 . 194274-25760  SLEEVE 24X30X29 1
30 . 194274-26340  SPACER 24X38X4.5 1
31 . 22252-000520  CIRCLIP 52 1
32 . 24101-062054  BALL BEARING 1
33 . 24512-053064  BALL BEARING 1
34 . 26776-240002  LOCK NUT M24 PLATED 1
35 . 194464-25900 GEAR ASSY, REVERSE 1
36 . X 194464-25910  GEAR REVERSE 1
37 194130-25922  BUSH 20X1.5X15 2
38 194130-25951 SHAFT, REVERSE GEAR 1
39 22351-060036  SPRING PIN 6X36 1
40 24311-000160 O-RING 1A P-16.0 1




Fig. 46 P.T.0. SHAFT & DRIVING SHAFT S * 85.07.27

1 1F02 1 Fig. 46 P.T.0. SHAFT & DRIVING SHAFT
1C1EOT) | (A)=YM330D-IG (D)=
P N (B)= (B)=
Y00T2020 (0= (F)=
REF. LEV. O PART NO. DESCRIPTION = —=-=—mme- QP TY-wmm——oe I P/UA R

NO. A) (B) (C) (D) (E) (F)

1 7G4110-25220  JOINT ASSY 1

2 X 194110-25220 JOINT, MAIN SHAFT 1

3 22252-000220  CIRCLIP 22 1

4 194370-26110  SHAFT, DRIVE 1

5 194273-26130  GEAR, PTO 2ND 1

6 22242-000320  CIRCLIP 32 2

7 24121-063054 BALL BEARING 1

8 24512-053054  BALL BEARING 1

9 194130-26340  CLIP 35 1

10 194130-26370  SPACER 35X55X2.5 1

11 194275-26511  SHAFT, P.T.0. 1

12 194275-26520  GEAR, P.T.0. 1

13 194275-26541  WASHER 1

14 194275-26550  WASHER 1

15 194275-26560 __ COLLAR 40X45X20.5 1

16 194273-26650 GEAR, SLIDE 1

17 194130-33452  COLLAR 35X42X13 1

18 22242-000250  CIRCLIP 25-S 1

19 22242-000350  CIRCLIP 35-H 1

20 22242-000400  CIRCLIP 40 2

21 24101-062054  BALL BEARING 1

22 24121-063074  BALL BEARING 1

XMARK PARTS ! NOT SOLD SEPARATELY




85.07.27

I 1FO3 1 Fig. 47 MAIN, RANGE & P.T.0. SHIFT
Fig. 47 MAIN, RANGE & P.T.O. SHIFT 1(1EON | (A)=YM330D-1@ (D)=
o= + (B)= (E)=
Y00T2020 (€)= (F)=
REF. LEV. © PART NO. DESCRIPTION = -—==-==--- QI TY-m=mmm IP/UA R
NO. (A) (B) (C) (D) CE) (F)
1 1A1040-26320 CIRCLIP 30-H 1
2 194134-27110-X LEVER, MAIN CHANGE 1
3 194145-27151 RETAINER,SHIFT LEVER 1
4 194145-27160  GASKET 1
5 194080-27172  SPRING 1
] 194080-27190  WASHER 13X19x2 1
7 194145-27210  SHAFT, FORK 2
8 194145-27230  SHAFT, FORK 1
9 194080-27252  BOOT (RUBBER) 1
10 194190-27280 O-RING ’ 1
11 194464~27310 FORK, SHIFT 1
12 194464-27320  FORK, SHIFT 1
13 194130-27332 FORK, SHIFT 1
14 1E4030-27340  BALL, CHANGE SHIFTER 1
15 194130-27430  STOPPER, FORK 1
16 . 194145-27450  SPRING 3
17 . 194130-27490 PIN 2
18 . 1A1020-58150  GRIP, CHANGE LEVER 1
19 . 22217-080000  SPRING WASHER 8 2
20 . 22272-000100 E-CIRCLIP 10 1
21 . 22351-050040  SPRING PIN 5X40 1
22 . 22351-060025 SPRING PIN 6X25 4
23 . 24190-100001 STEEL BALL 5/16 3
24 . 26013-080202 BOLT M 8X 20 4
25 . 26116-080162 BOLT M 8X 16 PLATED 2
26 . 194145-27410-X LEVER, LOW-HI CHANGE 1
27 . 194145-27450 SPRING 1
28 . 194130-27530  ARM, SHIFT 1
29 . 194130-27540  PLATE, KEEP 1
30 . 194464-27610  FORK, SHIFT 1
31 . 19446427620 SHAFT, FORK 1
32 . 194464-27651 ADAPTER, SWITCH 1
33 - 194464 -27660 PIN 1
34 . 194990-85561  KNOB 1
35 . 22217-080000 SPRING WASHER 8 2
36 . 22351-060025  SPRING PIN 6X25 1
37 . 22360-060000  SNAP PIN 6 1
38 . 24190-100001 STEEL BALL 5/16 1
39 . 24311-000160  O-RING 1A P-16.0 1
40 . 24341-000290 O-RING 1A $-29.0 1
41 . 26116-080202 BOLT M 8X 20 PLATED 2
42 . 194145-27450  SPRING 1
43 . 194270-27810 LEVER, P.T.0. CLUTCH 1
44 . 194370-27830  ARM, SHIFT 1
45 194145-27850  BUSH, SHIFT ARM 1
46 194145-27860  SPACER, SHIFT ARM 1
47 194273-27910  SHAFT, P.T.O. 1
48 194275~27950  FORK, P.T.0. SHIFT 1
49 194145-27960  KNOB 1
50 22217-080000  SPRING WASHER 8 1
51 22351-030018 __SPRING PIN 3Xx18 1
52 22351-060025 SPRING PIN 6X25 2
53 24190-100001 STEEL BALL 5/16 1
54 24311-000110 0-RING 1A P11 1
55 24317-0007T60 O-RING 1A P-18.0 1
56 24311-000220 O-RING 1A P-22.0 1
57 26116-080252 BOLT M 8X 25 PLATED 1



Fig. 48 FRONT DRIVE

PO + 85.07.27
I 1FO5 1 Fig. 48 FRONT DRIVE
1C1E0T)! (A)=YM330D-1Q@ (D)=
P + (B)= (E)=
Y00T2020 BE (F)=
REF. LEV. 0  PART NO. DESCRIPTION ~  ==mm—m=mm- Q' TY=-=-=m-~ IP/UA R
NO. (A) (B) (C) (D) (E) (F)
1 194274-21170  PLUG 7
2 194274-21210-X COVER 1
3 194274-21220  GASKET 1
A 194146-22610  LEVER, SHIFT 1
5 194151-24770  PLUG 14, OIL 1
6 194150-25231  WASHER 20X38X4 2
7 194145-27450  SPRING 1
8 194274-28110-X HOUSING, FRONT PRIVE 1
9 194241-28151  SHAFT, IDLE GEAR 1
10 194274-28160  GEAR, FRONT IDLE 1
11 194241-28180  NEEDLE BEARING 1
12 194274-28210  SHAFT, FRONT DRIVE 1
13 194241-28220  GEAR, FRONT DRIVE 1
14 194274-28220  GEAR, FRONT DRIVE 1
15 194274-28240  SEAL COLLAR 30X35X17 1
16 154274-28310  ARM, FRONT SHIFT 1
17 194274-28320  FORK, FRONT SHIFT 1
18 194274-28340 _ SHAFT, FRONT FORK 1
19 194191-28480  KNOB 1
20 194274-28510  SHAFT, FRONT CLUTCH 1
21 194241-28520  CLUTCH (A) 1
22 194241-28530  CLUTCH (B) 1
23 194274-28540  COLLAR 26X34X33 1
24 22242-000190  CIRCLIP 19 2
25 22242-000240  CIRCLIP 24-S 2
26 22242-000290  CIRCLIP 29-S 2
27 22252-000520  CIRCLIP 52 1
28 22252-000550  CIRCLIP 55 1
29 22351-030020  SPRING PIN 3X20 1
30 22351-060025  SPRING PIN 6X25 2
3 22351-060025  SPRING PIN 6X25 1
32 22351-060036  SPRING PIN 6X36 1
33 22351-100018 _ SPRING PIN 10X18 2
34 24101-060064  BALL BEARING 1
35 24101-062044 ~ BALL BEARING 1
36 24101-062054  BALL BEARING 1
37 24101-062054  BALL BEARING 1
38 24190-100001  STEEL BALL 5/16 1
39 24311-000120  0-RING 1A P-12.0 1
40 24311-000160  O-RING 1A P-16.0 1
£ 24311-000410 O-RING 1A P-41.0 1
42 . 24321-001250 _ O-RING 1A 6-125.0 1
43 . 24421-355511  SEAL 7C35 55 11, OIL 1
4. 26013-080202 BOLT M 8X 20 4
. 4

26013-100302

BOLT M10X_30




Fig. 49 REAR AXLE

X*MARK PARTS : NOT SOLD SEPARATELY

85.07.27

I 1F06 1 Fig. 49 REAR AXLE
1(1EOT) ! (A)=YM330D-IQ (D)=
o + (B)= (E)=
Y00T2020 ()= (F)=
REF. LEV. 0  PART NO. DESCRIPTION  =~-m-om--- QI TY -~ I PUA R
NO. (A) (B) (C) (D) CE) (F)
1 . 194274-31400  GEAR W/COUNTERSHAFT 1
2 . X 194274-31410  SHAFT, COUNTER 1
3 .. X 194145-31420 _ GEAR,RING 1
4 . 194130-31431 WASHER 35.3X70X3.5 1
5 . 194130-32210  WASHER, LOCK 3
-] . 22242-000350  CIRCLIP 35-H 1
7 . 24145-003074  ROLLER BEARING 1
8 . 26156-100222  BOLT M10X 22 PLATED 6
9 . 194145-31510 _ GEAR, DIFFERENTIAL 1
10 . 194145-31520 GEAR, DIFFERENTIAL 1
11 . 194130-31530  WASHER, SIDE GEAR 2
12 . 194130-31810 PINION, DIFFERENTIAL 2
13 . 194145-31820  SHAFT, DIFFERENTIAL 1
14 . 194130-31830  WASHER, DIFFERENTIAL 2
15 194145-32100  HOUSING ASSY, DIFF. 1
16 X 194145-32110  HOUSING, DIFF. 1
17 194145-32121 BUSH 33X37x21 1
18 22242-000500 _CIRCLIP 50 1
19 . 22351-060036  SPRING PIN 6X36 1
20 . 24101-062104  BALL BEARING 1
21 s 24101-062114  BALL BEARING 1
22 . 194130-32310  CARRIER,DIFFERENTIAL 1
23 . 194130-32320 RETAINER, BEARING 1
24 . 194130-32330  SHIM 1 (A)
25 . 194130-32340 SHIM 1 (R)
26 . 194130-32350  SHIM 1 (A)
27 . 194130-32360 _PLATE, LOCK 2
28 . 26013-080202 BOLT M 8X 20 4
29 . 26013-080202 BOLT M 8X 20 4
30 . 194130-33100 _ SLIDER, DIFFERENTAL 1
31 . 194130-33111 SLIDER, DIFFERENTAIL 1
32 . 194130-33120  SHAFT, FORK 1
33 . 194322-33170 _ PLATE, KEEP 1
34 . 194130-33180  SPRING, RETURN 1
35 . 194145-33200-X PEDAL, DIFF. LOCK 1
36 . 194130-33150-X HINGE 1
37 - 194130-33161 PIN 1
38 . X 194145-33211 PEDAL, DIFF. LOCK 1
39 . 22417-400300  COTTER PIN 4.0X30 2
40 . 22351-080036  SPRING PIN 8X36 1
41 . 24311-000160 O0-RING 1A P-16.0 1
42 . 26013-080162 BOLT M 8X 16 2
43 f 26013-080162 BOLT M 8X 16 2
44 . 194145-33410  PINION, FINAL 1
45 194145-33420 PINION, FINAL 1
46 194145-33430  COLLAR 40X55X18 2
47 194145-33480  WASHER 22 2
48 194145-33490  SPACER 65X78X2.3 2
49 22217-220000  SPRING WASHER 22 2
50 24104-063084  BALL BEARING 2
51 24321-000350  O-RING 1A G-35.0 2
52 26776-220002  LOCK NUT M22 PLATED 2

———————————————— REMARKS === ======== == mm oo o mcmmmo oo o

(A) FHE“ BIR2UT DAVRNIRA

I (A) USE THE PROPER PART BY CAREFULLY
1 CHOOSING.



Fig. 50 REAR AXLE HOUSING

%MARK PARTS : NOT SOLD SEPARATELY

85.07.27

1 1F08 1 Fig. 50 REAR AXLE HOUSING
1(1ED01)! (A)=YM330D-1Q@ (D)=
fmmmmmm + (B)= (E)=
Y00T2020 (C)= (F)=
REF. LEV. 0  PART NO. DESCRIPTION = ~-———-—-- Q' TY === I P/UA R
NO. . (A) (B) (C) (D) (E) (F)
1 194150-21910  PLUG 11 6
2 194150-24270 PLUG 13 2
3 194145-31750 PLUG 9.5 4
4 794145-32621-X HOUSING,REAR AXLE 2
5 X 194145-32621 HOUSING,REAR AXLE 2
6 26116-100852 _ BOLT M10X 85 PLATED 12
7 194145-32650  RETAINER, BEARING 2
8 194145-32660  SEAL TC55 78 12, OIL 2
9 194130-32682  GASKET 2
10 194145-32710-X CASE, OIL SEAL 2
1 . 194145-32720  GASKET 2
12 . 194180-51640  CLAMP, WIRE HARNESS 1
13 . 22137-100000 WASHER 10 1
14 22217-100000 SPRING WASHER 10 8
15 22217-100000  SPRING WASHER 10 20
16 24421-750013  SEAL TC75 00 13, OIL 2
17 24430-750007  SEAL VC 751007, OIL 2
18 26013-080202 BOLT M 8X 20 10
19 26116-100302 BOLT M10X 30 PLATED 8
20 26116-100552  BOLT M10X 55 PLATED 8




Fig. 51

REAR AXLE SHAFT

85.07.27

1 1F09 | Fig. 51 REAR AXLE SHAFT
H(1E01D! (A)=YM330D-1& (D)=
LAt + (B) = (E)=
Y0072020 ()= (F)=
REF. LEV. O  PART NO. DESCRIPTION  -——--——-—- Q' Ty~~~ IP/UA R

NO. C(A) (B) (C) (b) CE) (F)

1 194145-33510  GEAR, FINAL 1

2 194145-33520  GEAR, FINAL 1

3 194465-14220  WASHER 14 16

4 194275-34120  SHAFT, REAR AXLE 2

5 194327-34130 BOLT M14X 35 16

6 194145-34170  SPACER 2

7 194145-34360  SEAL COLLAR 60X75X26 2

8 194145-34370  WASHER 2

9 194145-34380  WASHER 2

10 194145-34390  SPACER 2

11 24101-062124  BALL BEARING 2

12 24101-063124 _ BALL BEARING 2

13 24321-000600 O-RING 1A G-60.0 2

14 26116-100302  BOLT M10X 30 PLATED 6




Fig. 52 BRAKES P + 85.07.27

1 1F10 | Fig. 52 BRAKES
1CTEO) (A)=YM330D-1Q@ (D)=
o + (B)= (E)=
Y00T2020 (€)= (F)=
REF. LEV. O PART NO. DESCRIPTION = —===—--e- Q' TY- e IP/UA R

NO. (A) (B) (C) (p) (E) (F)

1 . 194145-36510 SHOE, BRAKE 4

2 . 194145-36551 SPRING, RETURN 4

3 . 194145-36570 DRUM, BRAKE 2

4 . 194145-36610-X COVER (L), BRAKE 1

5 . 194145-36620-X COVER (R), BRAKE 1

6 . 194145-36630  PACKING 2

7 . 194145-36651 BREATHER, AIR 2

8 . 194145-36711-X CAMSHAFT, BRAKE 1

9 . 194145-36721-X CAMSHAFT, BRAKE 1

10 . 194145-36730 PIN, ANCHOR 2

11 . 194145-36810  WASHER 10X17X1.6 4

12 22137-160000  WASHER 16 2

13 22217-100000 SPRING WASHER 10 8

14 22217-160000  SPRING WASHER 16 2

15 24311-000280  0-RING 1A P-28.0 2

16 26116-100252  BOLT M10X 25 PLATED 12

17 26716-160002  NUT M16 2




Fig. 53 BRAKE PEDAL

18

XMARK PARTS : NOT SOLD SEPARATELY

85.07.27

L 1F11 Fig. 53 BRAKE PEDAL
FC1EO) ! (AY=YM330D-1Q@ (D)=
o + (B)= (E)=
Y00T2020 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION =~ = ===rmmeme- QP TYwmmmmmm I P/UA R
NO. A) (B) (C) (b) (E) (F)
1 . 194150-22480  NUT M10 2
2 . 194270-37420  PEDAL 1
3 .x X 194270-37430 PEDAL_ (L), BRAKE 1
4 . 194150-37530  SPACER : 1
5 . 194145-37540-R CONNECTOR, B. PEDAL 1
6 .. 22351-080018 SPRING PIN 8X18 1
7 . 194145-37471-X PEDAL, BRAKE' 1
8 . 194145-37512  SPRING, RETURN 2
9 . 194145-37550-X SHAFT, BRAKE PEDAL 1
10 . 194145-37560  WASHER 1
1 . 194145~37570 = WASHER 1
12 - 194145-37661-X LEVER, BRAKE LOCK 1
13 . 194275-37670  COLLAR 1
14 . 194110-37691 SPRING, RETURN 1
15 . 194151-37730 __ TURNBUCKLE M10x90 2
16 . 194130-37740  JOINT (LH SCREW) 2
17 . 194145-37771  ROD (RH), BRAKE 2
18 . 194080-37781 PIN 8X25 4
19 . 22157-100000 © WASHER 10 1
20 . 22272-000240  CIRCLIP E-24 1
21 . 22351-080050 _ SPRING PIN 8X50 1
22 22417-200300 COTTER PIN 2.0X30 4
23 22512-070400 KEY 7X 40 1
24 24761-010000  NIPPLE M6F,GREASE 1
25 26013-100602 BOLT M10X 60 1
26 26716-100002  NUT M10 2




Fig. 54 TIRES (FRONT & REAR]}




85.07.27

L1F12 o Fig. b4 TIRES (FRONT & REAR}
CTEQT ) (A)=YM330D-IQ@ (D)=
Foram—— + (E)=
Y00T2020 (F)=
REF. LEV. 0  PART NO. DESCRIPTION = -—-------- Q' TY =~ I P/UA R
NQ, Ad (B) (C) (D) (EY (F)
1 B 794321-14700-Q@ TIRE ASSY (L), FRONT 1
2 .. 194321-14700-Q WHEEL 5JAX16WDC 1
3 .s 194321-14850 TIRE W/TUBE 7-16(F). 1
4 N 194321-14820 TUBE 1
5 ‘e 194321-14830  VALVE, AIR INLET 1
é aee 194321-14860 TIRE 7-16 1
7 . 794321-14800-Q TIRE ASSY (R), FRONT 1
8 N 194321-14700-@ WHEEL 5JAX16WDC 1
9 . 194321-14850 _ TIRE W/TUBE 7-16(F). 1
10 e 194321-14820 TUBE 1
11 - 194321-14830  VALVE, AIR INLET 1
_A2 exs 194321-14860  TIRE 7-16 1
13 794371-34701-Q TIRE KIT, REAR 1
14 - 194327-34750-Q WHEEL ASSY W11-284 1
15 . 194327-34770-@ DISC 1
16 . 194142-34821-Q RIM 1
17 e 194130-34840 NUT M16 - [
18 s 194130-34850 BOLT M16X 35 6
19 e 22217-160000  SPRING WASHER 16 6
20 . 194371-34750 TIRE W/TUBE 12.4-28 1
21 . 194371-34720  TIRE i2.4-28 1
22 . 194082-34920 TUBE 11-28 1
23 . 794371-34801-Q TIRE KIT, REAR 1
24 . 194327-34750-Q WHEEL ASSY W11-28W 1
25 . 194327-34770-Q DISC 1
26 . 194142-34821-@ RIM 1
27 . 194130-34840  NUT M16 <]
28 . 194130-34850  BOLT M16X 35 6
29 - 22217-160000  SPRING WASHER 16 6
20 e 124371-34750  TIRE W/TUBE 12.4-28 1
31 . 194371-34720 TIRE 12.4-28 1
32 . 194082-34920 TUBE 11-28 1




Fig. 55 HYDRAULIC PIPES & OIL STRAINER t-mmmee + 85.07.27
I 1F13 1 Fig. 55 HYDRAULIC PIPES & OIL STRAINER
1(1E01) !t (A)=YM330D-IQ (D)=
PO + (B8)= (E)=
Y00T2020 (C)= (F)=
REF. LEV. 0 PART NO. DESCRIPTION = —=mmmee—— Q'TY----==== I P/UA R

XMARK PARTS I NOT SOLD SEPARATELY |

b~

) (B) (C) (D) (F)

194242-41120-X

PUMP ASSY, HYDRAULIC

194432-41150 SEAL, OIL
194200-41170  O-RING
194200-41180  SEAL RING
194200-41190  RING, SUPPORT
194200-41200 O-RING

194432-41210
22217-080000
22252-000280

KEY, WOODRUFF
SPRING WASHER 8
CIRCLIP 28-H

26116-080252

BOLT M 8X 25 PLATED

11 X X20011-11104 COVER
X X20011-10519  GEAR, DRIVEN
X X20011-10493  GEAR, DRIVE
X X20011-10331 BUSH
X X20011-15190  BODY

194100-41670
22217-080000
26716-080002

WASHER 8.5X18X2
SPRING WASHER 8
NUT M 8

hashasbas !
O PO~ ONUT W ONOONDNN SN =

794370-48300-X

COVER ASSY, STRAINER

20 194370-48300-X COVER ASSY,.STRAINER
21 194370-48310-M COVFR, STRAINER

22 194370-48320 BOLT

23 194370-48330 SPRING, VALVE

24 194370-48340  BASE, VALVE

194370-48350
26346-040002
194370-48390

VALVE
U-NUT M 4 PLATED
FILTER, HYDRAULIC

194990-22140
194270-48111-X
194271-48110

NUT W/WASHER 8
PIPE, HIGH-PRESS.
JOINT _ASSY, PIPE

>

194464-45930
194271-48120
19427148140

0-RING 8-1
JOINT, PIPE
COUPLER

194370-48151-X
194275-48160-4
194145-48180

PIPE, LOW PRESSURE
PIPE, STRAINER
CLAMP

WINWWIWNWWINNNPN NN
NPpUSANN=2DOONOG WU

194376-48190-X

PIPE, LOW-PRESSURE

38 194150-48230 HOSE, LOW PRESURE
39 194370-48290-X BRACKET, FILTER
40 194130-48650 BOLT 18, JOINT
41 194151-48710 CLAMP

42 194275~-48810 Cl AMP A

43 194275-48820 CLAMP

44 194145-48830 RETAINER

45 194464 -48850 RUBBFR

46 22137-080000  WASHER 8

47 22137-080000 WASHER 8

48 22217-120000 SPRING WASHER 12
49 23414-180023 PACKING -18

50 24311-000200 0-RING 1A P-20.0
51 24321-000300 0-RING G30

52 26013-060352 BOLT M 6X 35

53 26013-060402 BOLT M 6X 40

54 26013-080202 BOLT M 8X 20

PWHARNNNVNNNAN_NNNN AR AR A maanmaabhaab amamaabaab fralbapmROapNNNN- - b

%% CONTINUE *%



Fig. 56 HYDRAULIC PIPES & OIL STRAINER

XMARK PARTS I NOT SOLD SEPARATELY

85.07.27

I 1F14 1 Fig. 55 HYDRAULIC PIPES & OIL STRAINER
1 (1E01)! (A)=YM330D-1IQ D)=
tomm o + (B)= (E)=
Y00T2020 (€)= (F)=
REF. LEV. O  PART NO. DESCRIPTION = -==~=—-—- QI Ty I PUA R

NO (A) (B) (C) (D) (E) (F)

55 26013-080202 BOLT M 8X 20 2

56 26013-080352 BOLT M 8X 35 2

57 26014-080202  BOLT M 8X 20 1

58 26116-080602 BOLT M 8X 60 PLATED 1

59 26116-120402 BOLT M12X 40 PLATED 2

60 194275-24210-X COVER (L), STRAINER 1

61 194275-24220-X COVER (R}, STRAINER 1

62 194322-24980  PLUG 1/2-NPT 1

63 . 194275-48400 _STRAINER, OIL 1

64 24321-000850 O-RING 1A G-85.0 2

65 26013-080252 BOLT M 8X 25 ]




Fig. 56 HYDRAULIC CYLINDER

PO + 85.07.27
L 1F15 1 Fig. 56 HYDRAULIC CYLINDER
1(1EOD) (A)=YM330D-IQ (D)=
tommmm + (B)= (E)=
Y0072020 )= (F)=
REF. LEV. O  PART NO. DESCRIPTION ———-—=——- Q' TY-—-~-=== IP/UA R
NO. (A) (B) (C) (D) CE) (F)
1 194273-42100-X HOUSING, HYDRAULIC 1
2 .« X 194273-42110  HOUSING, HYDRAULIC 1
3 194130-42130  BUSH_60X65X40 2
4 194145-42152  PACKING, HOUSING 1
5 194150-42280 BREATHER, AIR 1
6 194145-42830  PACKING 1
7 194271-43210~X HEAD, CYLINDER 1
8 194322-44740-X COVER, REAR 1
9 194450~46750___ PLUG M18 1
38 4241394340 10 . 22217-100000  SPRING WASHER 10 7
@é 1 . 22217-120000  SPRING WASHER 12 4
M,QJDJ&@{ 12 . 22217-120000  SPRING WASHER 12 5
13 . 23414-180023  PACKING -18 1
14 . 23871-010000 PLUG PT 1/8 1
15 . 24311-000140  O-RING 1A P-14.0 1
16 . 24311-000160 O-RING 1A P-16.0 1
17 . 24321-000750 O-RING 1A 6-75.0 1
18 . 26116-100352  BOLT M10X 35 PLATED 5
19 . 26116-100722 BOLT M10X 72 PLATED 1
20 . 26116-120402  BOLT M12X 40 PLATED 5
21 . 26116-120502  BOLT M12X 50 PLATED 4
22 . 26216-101002  STUD M10X100 PLATED 1
23 . 26450-120402 BOLT M12X 40 1
24 . 26716-100002  NUT M10 1
25 . 194145-43310  PISTON, HYDRAULIC 1
26 . 194130-43351  RING P70, BACK UP 1
27 . 24311-000700  O-RING 1A P-70.0 1
28 . 19415146610  VALVE, STOP 1
29 . 194310-46620 BOLT, STOP 1
30 194310-46630 HOLDER 1
31 194151-46640-X KNOB 1
32 22351-040012  SPRING PIN 4X12 1
33 22351-040022 SPRING PIN 4X22 1
34 . 24311-000090 O-RING 1A P-9.0 1
35 . 794450-46410 VALVE ASSY, SAFETY 1
34 ea X 194450-46410 _ SFAT. SAFETY VALVE 1
37 .+ X 194450-46420  POPPET 1
38 . 194450-46430  SPRING 1
39 . 194310-46460  HOLDER 1
40 . 194450-46750  PLUG M18 1
41 110250-53150  SHIM SET 1
42 22351-060028 SPRING PIN 6X28 1
43 23414~180023  PACKING -18 1
44 24311-000120 O-RING 1A P-12.0 1

XMARK PARTS | NOT SOLD SEPARATELY




Fig. 57 HYDRAULIC LIFT & CONTROL VALVE tomm + 85.07.27
1 1F16 ! Fig. 57 HYDRAULIC LIFT & CONTROL VALVE
o8 HCIEQT (AY=YM3300-IQ (D)=
tommmem + (B)= (E)=
Y00T2020 (0= (F)=
REF. LEV. O PART NO. DESCRIPTION = ~=-m——-—e- Q' TY - IP/UA R
NO. A (B (O (D) CBY (P
1 194130-43410  ROD, PISTON 1
2 194145-44112  CRANK, LIFT 1
3 194145-44210  SHAFT, LIFT 1
4 194320-44220  SLEEVE, LIFT SHAFT 2
5 194130-44230  WASHER 50X80X3.2 1
6 194130-44241  SEAL, SPLINE SHAFT 2
7 194320-44260  COLLAR 1
8 194320-44271  SPACER 1
9 194130-44422-X ARM, LIFT 2
10 194130-44480 PIN, LIFT ARM 2
11 . 194320-44520 RETAINER, LIFT SHAFT 2
12 . 22217-160000  SPRING WASHER 16 2
13 . 22351-050056  SPRING PIN 5X56 1
14 22351-060014  SPRING PIN 6X14 1
15 . 24321-000600  0-RING 1A 6-60.0 4
16 . 26013-120302 BOLT M12X 30 2
17 . 26736-160002 NUT M16 2
18 . 194464-45100-X VALVE ASSY, CONTROL 1
19 . 794464-45110-X BODY W/SPOOL, VALVE 1
20 ... X 194450-45110  HOUSING 1
21 ... X 194450-45120  PLUG 1
22 «-. X 194450-45140 PLUG 3
23 ... X 194450-45210  SPOOL, PILOT 1
24 . X_194450-45220 _ SPOOL, SHUT OFF 1
25 . X 194450-45370  WASHER 1
26 194464~45130-X COVER, HYDRAULIC 1
27 194450-45150  0-RING 2.8X16.4 6
28 194450-45160  PACKING 30X36X2 2
29 194464-45170  PLUG 1
30 194464-45180 __SCREW M 6X30 2
31 194450-45230  SPRING 1
32 194450-45240  SPRING 1
33 194450-45250  SEAT, SPRING 1
34 194450-45260  PIN 1
35 194450-45270  CAP 1
36 194450-45280  PLUG 1
37 194450-45290  SCREW 1
38 194450-45310  PIN 1
39 194450-45320  VALVE, LOWERING 1
40 194450~45330  STOPPER 1
41 194450~45340  SPRING 1
42 194450~45350 __0-RING 1.5X5 1
43 - 194450-45360  CIRCLIP 1
44 194464-45410  HOUSING, SELECTOR 1
45 194450-45420  SHAFT, CONTROL 1
46 194450-45430  PLATE 1
47 194450-45440  PIN 1
6Z68§? 48 194450-45450 _SPRING 6
64 49 194450-45460  CAP 1
50 194450-45470  WASHER 1
51 194450-45480  0-RING_2.5X25 1
52 194450-45490  0-RING 2X25 1
53 194450-45510  SHIM (A) 2 (A)
54 194450-45520  SHIM (B) 2 (A)

*MARK PARTS : NOT SOLD SEPARATELY

*% CONTINUE **



Fig. 57 HYDRAULIC LIFT & CONTROL VALVE

N A - PR
- ) ) .
90 Q,\g 56 34 19

’ 62 //7 67,68 69
(inc.x20X21 %22,x23 x24 X25 ) o4 é/ 65

X*MARK PARTS ! NOT SOLD SEPARATELY

R ' 85.07.27
1 1601 1 Fig. 57 HYDRAULIC LIFT & CONTROL VALVE
1CIEOT) 1 (AY=YM330D-IQ (D)=
PRNN. + (B)= (E)=
Y00T2020 (0= (F)=
REF. LEV. 0O PART NO. DESCRIPTION = ==m=e—ee- Q' TY--==~~-- IP/UA R
NO. (A (B €O (D) CEY (F)
55 ..  194450-45530 DRIVER 1
56 ..  194450-45540  SHAFT, DRIVER 1
57 .. 194450-45550  WASHER 1
58 ..  194450-45560 CIRCLIP 1
59 ..  194450-45570 O-RING 2.5X9 1
60 ..  194450-45580  WASHER 1
61 ..  194450-45590  SPRING 1
62 ..  194450-45610 VALVE ASSY, RELIEF 1
63 ..  194450-45620 __SPRING 1
64 ..  194450-45630 0-RING 2.5X23 1
65 ..  194450-45640  PLUG 1
66 ..  194450-45650  PACKING 20X27.8X2 1
67 ..  194450-45660  SHIM (A) 2 8
68 ..  194450-45670  SHIM (B) 2 ®)
69 ‘e 194450-45680 SHIM (O) 2 (B)
70 ..  194450-45710 VALVE, SLOW RETURN 1
71 .. 194450-45720  0-RING 2X5 1
72 ..  194450-45730  CIRCLIP 1
73 ..  194450-45740 BUSH 1
74 .. 194450-45750  WASHER 1
75 .. _194450-45760 _ SHIM 1
76 ..  194450-45810  VALVE, CHECK 1
77 .. 194450-45820  SPRING 1
78 ..  194450-45830  0-RING 2.5X8 1
79 ..  194450-45840  STOPPER 1
80 ..  194450-45850  PLUG 1
81 . 194450-45860 PACKING_16X20X1.5 1
82 ..  194450-45870 PLUG 18 1
83 ..  194450-45880  PACKING 18X22X1.5 1
B& ..  194464-45920  PLUG 3/4-16UNE 2
85 ..  194464-45930 O-RING 8-1 2
86 ..  194464-45940  PLUG 1
87 e 194464 -45950) PACKING 8%11.5X1 1
88 ..  22217-080000 SPRING WASHER 8 4
89 ..  22252-000220 CIRCLIP 22 1
Q0 22252-000350 CIRCIL TP 35 1
91 ..  22351-030016 SPRING PIN 3X16 1
92 ..  22351-050032 SPRING PIN 5X32 1
93 ..  23871-020000  PLUG PT 1/4 1
94 ..  24322-000700 O0-RING 2 G-70.0 1
95 ..  26116-080702 BOLT M 8X 70 PLATED 4
26 . 26756-080002 1OCK NUT M 8 PLATED 1
97 ..  26756-080002 LOCK NUT M 8 PLATED 1
98 . 26013-080952 BOLT M 8X 95 3
---------------- REMARKS ~———-~-= - e e e e e e
(A) FHF™ RIRZHT JJ72NV1YA 1(A) USE THE PROPER PART BY CAREFULLY
] CHOOSING.
(B FHEY LIRIYF JAVANTA 1(B) USE THE PROPER PART BY CAREFULLY
| CHQOSING.




Fig. 58 OIL PRESSURE CONTROL

Fig. 58 OIL PRESSURE CONTROL

85.07.27

_ 33 . @ 22217-080000  SPRING WASHER 8

34 22217-100000  SPRING WASHER 10

35 22272-000040 CIRCLIP E- 4

36 22351-020012  SPRING PIN 2X12

37 22351-040014 SPRING PIN 4X14

38 22417-300250 COTTER PIN 3.0x25
39 22417-~-300250 COTTER PIN 3.0X25
40 26013-080122 BOLT M 8X 12

41 26013-080162 BOLT M 8X 16

42 261164-080352 BOLT M 8X 35 PLATED
43 26116-101002 BOLT M10X100 PLATED
44 26635-080002 WING NUT M 8

45 26714-080002 NUT M 8

1 1602
TC1IEOD) | (A)=YM330D-1IQ (D)=
o= + (B)= (E)=
Y00T2020 (€)= (F)=
REF. LEV. 0  PART NO. DESCRIPTION  =~-—-—---- QrTY------—-- I P/UA R
NO, (Ad (B (C) (D) (E) (F)
1 194130-37730 TURNBUCKLE M10X70 1
2 194464-47300-X GUIDE, LEVER 1
3 194450-47340-X GUIDE (B), LEVER 1
4 194450-47350  SPACER, GUIDE 2
5 194464-47360-X LEVER, CONTROL 1
6 194420-47370  KNOB 1
7 194320-47380-X SHAFT, CONTROL LEVER 1
8 194450-47390  STOPPER 2
9 . 194320-47410 _ LEVER, FEED BACK 1
10 . 194450-47420 ROD, FEED BACK 1
11 . 194450-47430 ROD, FEED BACK 1
12 . 194464-647440  BOLT, STOPPER 2
13 . 194450-47450  SPRING 1
14 . 194450-47460  HOLDER, SPRING 1
15 . 1944646-47470 BOIT 1
16 . 194464-47510  CONTROL ASSY, LINK 1
17 194464-47560  RING 1
18 194450-47570  WASHER 1
19 194450-47610  CAM, DRAFT 1
20 194450-47620  CAM, POSITION 1
21 194450-47630 __CAM, SELECTION 1
22 194450~-47640-X LEVER, SELECTION 1
23 194450-47650  SPRING 3
24 194450-47660  SHIM 1
25 22242-000950  CIRCLIP 95 1
26 22351-040022  SPRING PIN 4X22 1
27 194320-47530  HINGE 1
28 194273-47910  KNOB 1
29 22137-080000  WASHER 8 2
30 22137-100000 _WASHER 10 1
31 22137-100000 WASHER 10 2
32 - 22217-080000  SPRING WASHER 8 2
2
1
2
1
2
1
1
1
2
2
1
2
2
1

26756-100002

LOCK NUT M10 PLATED




Fig. 59 DRAFT CONROL

XMARK PARTS : NOT SOLD SEPARATELY

e +
1 1603 ¢
FCIEOD) |
Y0012020

REF. LEV. O

Fig. 59 DRAFT CONROL -

PART NO.

DESCRIPTION

(AY=YM330D-IQ (D)=
(B)= (E)=
(€)= (F)=

) (B) (C) (D) (E)

85.07.27

I PUA R

194130-37730
194450-47430
194464-47721-X

TURNBUCKLE M10X70
ROD, FEED BACK
SPRING, SENSING

194322-47740-X
194190-11520
194322-47750

HINGE ASSY, TOP LINK
BUSH 25X25
HINGE, TOP L INK

’ON\JDU‘I#‘MN—*%

194320-47760
194273-47770
194450-47790

PIN 22
PIN, HINGE
ROD., FFED BACK

A

1

1

1

1

2

h

1

1

1
10 . 194320-47810  BOLT, SPRING ADJUST. 2
11 194464-47830  WASHER 12 2
12 194320-47840  SPACER 1
13 . 194320-47860  BOLT 1
14 . 194464~47870-X SPACER 1
15 194320-47880  NUT M12 2
16 194464-47890  BOLT M14X28 2
17 . 194322-47910-X BAR, LOCK 2
18 . 194322-47920 1 OCK BOLT 2
19 . 194322-47930-U RETAINER, BAR 1
20 194322-47940-U RETAINER, BAR 1
21 . 22137~-100000  WASHER .10 2
22 . 22137-100000  WASHER 10 2
23 22217-100000  SPRING WASHER 10 1
24 . 22217-100000  SPRING WASHER 10 1
25 22217-120000  SPRING WASHER 12 2
26 . 22217-140000  SPRING WASHER 14 2
27 22217-140000_ SPRING WASHER 14 2
28 22272-000120  CIRCLIP E-12 2
29 22351-030012  SPRING PIN 3X12 2
30 22417-300250  COTTER PIN 3.0X25 2
31 f 24761-010000 = NIPPLE M6F,GREASE 1
32 f 26013-060122 BOLT M 6X 12 2
33 26013-100252 BOILT M10X 25 2
34 . 26716-100002  NUT M10 2
35 . 26756-100002 LOCK NUT M10 PLATED 1
26 26756-100002 . 10CK NUT M10 PLATED 1




Fig. 60 ELECTRIC PARTS

REGULATER

*MARK PARTS : NOT SOLD SEPARATELY



85.07.27

I 1G04 Fig. 60 ELECTRIC PARTS
FOIEOD (A)=YM330D-1Q (D)=
Fommom- + (B)= (E)=
Y00T2020 (€)= (F)=
REF. . LEV. O  PART NO. DESCRIPTION  =—-=--——- QTTY - IP/UA R
NO (A) (BY (€Y (b)Y (FY (F)
1 . 194270~51111 HARNESS (A), WIRE 1
2 . 194271-51120 HARNESS (B), WIRE 1
3 . 194242-51130  HARNESS (L), WIRE 1
4 . 194271-51140  HARNESS (D), WIRE 1
5 . 194145~51150  HARNESS (E), WIRE 1
[ . 194145-51180 PLATE. EARTH 2
7 . 194312-51210  WIRE, MEAN LEAD 1
8 . 194550-51220 LINK, FUSIBLE 1
9 . 194080-514611 CABLE, BATTERY 1
10 . 194190-51420  CABLE, BATTERY EARTH 1
1 . 194440-51630  CLAMP, WIRE HARNESS 1
12 . 194250-51660 CRAMP 250 1
13 . 194250-51660  CRAMP 250 1
14 . 194450-51680  CONNECTOR 1
15 19427151700 BRACKET, SOCKET 1
16 . 194450-51700  SCREW M 3X 10 3
17 . 194080-58810 GROMMET 8 1
18 . 194080-58820  GROMMET 15 4
19 . 121750-59890  RETAINER -]
20 . 22137-060000  WASHER 6 1
21 . 22217-060000  SPRING WASHER & 1
22 . 23061-070035 ~PIPE. 7X 35 2
23 . 23061-070035 PIPE- 7X 35 3
24 . 23041-070035 PIPE 7X 35 4
25 . 23061-070035 PIPE 7X 35 1
26 . 26013-080162 BOLT M 8X 16 1
27 . 26013-120202  BOLT M12X 20 2
28 . 26022-060142  SCREW M 6X 14 1
29 . 26116-060082 BOLT M 6X 8 PLATED 1
30 . 26557-060122  SCREW M 6X 12 1
31 . 194151-04260  PACKING (RUBBER) 2
32 . 194990-22050 - NUT W/WASHER 8 2
33 194080-51430 INSULATOR 1
34 194275-51510  BATTERY (N10Q), DBRY 1
35 . 194145-51550  COVER, BATTERY 1
26 . 194370-51550 COVER, BATTERY 1
37 . 194370-51570-X CLAMP, BATTERY 2
38 . 22137-080000 - WASHER 8 2
392 26013-100162  BOLY MI0X 16 2
40 . 26116-080752 BOLT M 8X 75 PLATED 2
41 . 26716-~080002 NUT M 8 2
42 . 194990~-22050 NUT W/WASHER 8 i
43 . 194145-52110  SWITCH, STARTING 1
23 ae 194155-52190  KEY 1
45 . 194240-52120  SWITCH, LIGHTING 1
46 . 194080-52132  SWITCH, TURN SIGNAL 1
47 . 194450~52150  SWITCH, STOP LAMP 1
48 1944A44-52190 SUITCH. SAFETY START 1
49 . 194278-62530  STAY 1
50 . 22137~-080000  WASHER 8 1
51 . 24341-000240  O-RING 1A §-~24.0 1
52 . 26116-080202 BOLT M 8X 20 PLATED 1
53 . 26776-120002  LOCK NUT M12 PLATED 1
54 . 194440-52400 BOX ASSY. FUSFE 1
55 .. X 194440-52410 BOX, FUSE 1
56 . 194440-52420  COVER, FUSE BOX 1
57 .. 194145-52820  FUSE 5A 1



Fig. 60 ELECTRIC PARTS

D
L

3
57/7 ff% 6X55'

58 59
54

XMARK PARTS ! NOT SOLD SEPARATELY



85.07.27

1 1605 Fig. 60 ELECTRIC PARTS :
H(1EDOT) (A)=YM330D-1Q (D)=
o + 8= (E)=
Y0072020 (C)= (F)=
REF. LEV. 0  PARY NO. BESCRIPTION - = --------- QNTY-mmeeem I PIUA R
NO. A) (B) (C) D) (B> (F)
58 . 194145-52830  FUSE 10A 2
59 .. 194145-52840  FUSE 15A 2
60 . 26587-060202  SCREW M 6X 20 2
61 . 194990-22030  NUT W/WASHER. 5 2
62 B 194990-22050  NUT W/WASHER 8 1
63 . 194145-53200 L IGHT ASSY, HEAD 2
&4 .. X 194155-53120  SOCKET 2
65 .. X 194145-53210  LAMP UNIT 2
66 ss 194145-53310 _ SPRING 6
67 . 194155-55810  BULB 12V-35/25¥ 2
68 . 194242-53400  LIGHT ASSY, WORKING 2
69 .o X 194242-53410  BODY 2
70 . 194242-55420  LENS 4
7 .. 194242-55430  SCREW 8
72 .2 194242-55440 __ WASHER 12 2
73 . 194081-55820 BULB 12vV-20W 2
T4 . 26776-120002 LOCK NUT M12 PLATED 2
75 . 194242-53600 [ AMP ASSY., STOP 2
76 .. X 194242-53610  BODY 2
7 . 194242-53620 BULB 12V-21/54 2
78 e 194242-53630  LENS (RED) 2
79 . 194242-53640  LENS (CLEAR) 2
80 . 194242-55430  SCREW 8
81 . 194242-55440  WASHER 12 2
82 .e 26776~120002  LOCK NUT M12 PLATED 2
83 . 794081-54101 LAMP ASSY, WORKING 1
84 ae 194081-54110 L ENS 1
85 .. 194081-54120  GASKET 1
86 . 194081-54131 RIM 1
827 . 194081-54151 SPRING 1
88 .. 194081-54210  SCREW 1
89 .. .194081-54221 STAY 1
90 e 194081-54230 -~ BOIT _6X 12 2
91 . 194081-54240  SPRING WASHER 6 2
92 . 194081-55820 BULB 12V-20W 1
_93 . 194151-55100  LAMP ASSY, INDICATOR 1
94 .« X 194151-55110  BODY 1
95 ve 194151-55120  SOCKET 1
96 as 194155-55820 _ BULB 12V-1.74 3
97 . 194145-55291 COVER 1
98 . 26557-050162 - SCREW M 5X 16 2
99 . 26557-050252  SCREW M 5X 25 4
100 . 26587-080162  SCREW M 8X 16 1
101 . 194370-56270  HOUR-METER ASSY 1
102 aa 1924080-55840 iR 12v-3W 1
103 194080-56150  RUBBER 1
104 . 194080-56170  FITTING 1
2
1
1
2
2
1
1
1
1
2

106 194275-56900  CABLE, HOUR-METER
107 . 194151-57100 - HORN

108 . 26116-060122 BOLT M &6X 12 PLATED
109 . 194990-22130 NUT W/WASHER 6

110 . 194080-57202  RELAY

111 . 194151-57210 _ SPACER

112 . 26346-050002 U-NUT M 4 PLATED
113 . 26557-050162  SCREW M 5X 16

26557-060122

SCREW M 6X 12



Fig. 61 HOOD




PO + 85.07.27

i 1607 1 Fig. 61 HOOD

TEOD (A)=YM3300-1Q (D)=

b + (8)= (E)=

Y00T2020 (c)= (F)=

REF. LEV. O PART NO. DESCRIPTION = —weemeeee Q' TY-~mmemme I P/UA R
{A) (BY (CY (pY (FY (F)

194150-01190
194145-04810
124990-~22040

KNOB, THROTTLE LEVER
WASHER 10

194990-22040
194990-22130
194990-~22130

NUT W/WASHER
NUT W/WASHER

NUT W/WASHER

194275-53350
194320-61100-R
194370-61170

[
6
NUT W/WASHER 6
I
b

HOOD, HEAD LAM
HOOD
PLATE. AIR _CUT

-
RN

194322-61190-R
194370-61190
194370-61200

SCREEN (L}
SUPPORT (L)
SUPPORT (R}

L N R R

194370-61230
194155-61241
19437061240

SUPPORT (LD
BOLY, HINGE
SUPPORT (R)

194145-61252
19415561251
194322-61260

GRILLECUPPER)}, FRONT
BUSH, HINGE
PAD .. (RUBBER)

194324-61280-R
194370-61290
124370-61310

BRACKEY, LAMP
SUPPORT, FRONT
RETAINER

NP
N

194145-61322-X
194370-61320
194370~61330

HINGE, HOOD
PAD, (RUBBER)
STOPPER, HOOD

~n
wn

19432261340
194322-61350-R
194322-61360

PAD, (RUBBER)
SCREEN (R)
PAD, (RUBBER)

A N

194322-61360
194370-61371-Q
194322-61380

PAD, (RUBBER)
GRILLECLOWER), FRONT
PAD,. (RUBBFR)

kA
by ]

194370-61380
194322-61390
194322-61430

RETAINER
PAD, (RUBBER)
PAD, (RUBAFR)

N
\n

194370-61450
194170-61480
194250-41480

PAD, (RUBBER)
PAD, (RUBBER)
PAD, (RUBBER)

194145-61570
194420-61640

WASHER 10
SCREW M 5X 16

NI R NN NN XIS PTG PO PO
Clo®d~pwmd o O 00 N O W S Gt OORNO NPT WO~V
: . 3

. 194145-A1650 . NUT M5
. 194145-61821 LEVER, LOCK
41 . 194151-61831 SPRING )
42 194446-61940  PAD, (RUBBER)
43 . 22137-060000  WASHER 6 1
44 . 22137-060000°  WASHER 6
45 22137-100000  WASHER 10
46 . 22217-060000  SPRING WASHER 6 1
47 . 22360-100000  SNAP PIN 10
48 23418050000 PACKING 5§
49 . 26013-100202 BOLT M10X 20
50 . 26014~060162 BOLT M 6X 16 1
51 . 26114-060122 BOILT M 6X 12 PLATED 1
52 . 26116-060122 BOLT M 6X 12 PLATED
53 . 26116-060162 BOLT M 6X 16 PLATED
54 . 26116-060252

NVNNONEBEWRAMNSR NN N NN R e e {0 D el b el B el ed oD (B b wd L3 [ e ) =D e el b NN SN = N

*% CONTINUE **

ROLT M AX 25 PLATED






85.07.27

1 1608 | Fig. 61 HOOD
1CTEQT) ) (A)=YM330D-1IQ (D)=
Fm——m—- (B)= (E)=
Y00T72020 )= (F)=

REF. PART NO. DESCRIPTION =  ——=emeee- QITY - IP/UA R
—NO. (A) (BY (CY (DY (F) (F)

55 26557-050202 SCREW M 5X 20 4

56 26587-060162 SCREW M 68X 16 2

57 26716-060002 NUT ™M 6 1

58 26716~120002 NUT M12 2

59 194155-05210 BOLT M 6X16 4

a0 194990-22140 NUT W/WASHER 8 4

61 194145-61501-R BOX ASSY, PANEL 1

62 . 194145-61551 GASKET, HOOD 2
A3 . 194145-61560 RUBRER, CUSHION 2

64 . 194190-61560 RIVET 5X6 8

65 194145-61610 PANEL. DUSH BORD 1

66 194145-61620-R _COVER,_PANEI 1

67 194420-61640 SCREW M 5X 16 5

68 194145-61650 NUT M5 5

69 194273-61661-X_STAY, PANE] 1

70 194145-61671-X COVER, GEAR BOX 1

71 194324-62310 CAP 4.5, RUBBER 4

72 26011-080142  BOLT M 8X16 4

73 26013-080162 BOLT M 8X 16 4

74 26023-040102 SCREW M 4X 10 6

75 26587-080122  SCREY M 8X 12 2




Fig. 62 FENDER & SEAT

XMARK PARTS ! NOT SOLD SEPARATELY

I 1609 1
1(1EQT) !

Y00T2020

REF.

LEV. O

Fig. 62 FENDER & SEAT

PART NO.

DESCRIPTION

(A)=YM330D-1IQ
(B)=
)=

(A) (B) (C) (p) CF) (F)

(D)=
(E)=
(F)=

85.07.27

I P/UA R

194990-~22140
194990-22140
194990-22160

NUT W/WASHER 8
NUT W/WASHER 8
NUT_W/WASHER 12

-
O~

194324~62110-R
194324~62120-R
194145~62131-R

FENDER (L)
FENDER (R)
SUB-FENDER (L)

194145-62141-R
194130-62160
194130-62180

SUB~FENDER (R)
RUBBER, CUSHION
WASHER

194370-62220
194370-62230
194145-62241

STAY (L), FENDER
STAY (R)
BOLT

194145-62251
194145-62260
194145-62270

SPACER
SPACER
BOLT

194145-62280
194145-62410
194145-62420

WASHER
HANDLE
RUBBER, CUSHION

194740-76200
194990-22030
194740-76210

REFLECTOR
NUT W/WASHER 5
REFLECTOR

22217-120000
26587-080122
26587-080122

SPRING WASHER 12
SCREW M 8X 12
SCREW M 8X 12

26716-120002
194465-11930
194465-11940

NUT M12
BOLT M10x28
BOLT M10X 40

194145-62511-X
194270-62520-X
194145-A2530

STEP (L)
STEP (R)
SPACER

22137-100000
22217-100000
194990-22130

WASHER 10
SPRING WASHER 10
NUT W/WASHER 6

194275-63111-X
194275-63120
194490-63210-X

SEAT, OPERATOR
BOLT
BRACKET, SEAT

194140-63221
194151-63240
194281-63240

PIN, HINGE
RUBBER, CUSHION
SPRING

194151-63250
194322-63250
_194322-63280

COLLAR
HOLDER
RETAINER (A)

22137-080000
22217-080000
22340080000

WASHER 8
SPRING WASHER 8
SNAP PIN B

26013-080202
26014-060202
261146=080A02

BOLT M 8Xx 20
BOLT M 6X 20

BOILT M 8X &0 PLATED

U’!-l‘Lb-‘*#\4‘4\Pb-l-‘MWWNMWWWWNNNNNNNNNNN—‘—‘—‘—\—‘—*-—‘K:-J—‘
OVPNOMNMPUNN2ONINDOVSINNN=DOVONOULIWNE OO O W SO NV SN

194145-64410-R
194145-64430

BOX, TOOL
GROMMET 12

RANSRRNNNNNNN AR A ARl AR NSO OONNNINN PO ONCOH > o0 -3 = -




Fig. 63 LABELS

21

A\ CAUTION

24

CAUTION

IS
(A
—

XMARK PARTS : NOT SOLD SEPARATELY



85.07.27

1 1610 Fig. 63 LABELS
TCIEO1) ! (A)=YM330b-1G (b)=
Lttt + (B)= (E)=
Y00T2020 ()= (F)=
REF. LEV. O  PART NO. DESCRIPTION = ~-==m—--- Q'TY-—-—-——~ I P/UA R
NO A) (B) (C) (DY (FY (F)
1 194990-22120  NUT W/WASHER 5 4
2 19427464722  LABEL, SIDE 2
3 . 194371-64751 LABEL ., MODEL 2
4 . 194151-65310  LABEL, PILOT LAMP 1
5 . 194270-65350  LABEL, ENGINE START 1
[ . 194240-65432  LABEL ,THROTTLE [ EVER 1
7 . 194240-65441 LABEL, DIFF. LOCK 1
8 . 194370-65451 LABEL, DECOMPRESSION 1
9 . 194370-A5461 LABEL,CLUTCH CAUTION 1
10 . 194240-65511 LABEL,HYDRAULIC LIFT 1
11 X 194274-65540  LABEL, TRACTOR 1
12 194323-65541 LABEL » VUBRTICATION 1
13 194273-65571 LABEL, SLOW RETURN 1
14 194200-65601 EMBLEM, FRONT 1
15 194200-65610 NUT. 5 2
16 194273-65611 LABEL, P.T.0. SHIFT 1
17 194170-65620  LABEL, WARNING 1
18 194447-65621 LABEL , 4-DRIVE WHEEL 1
19 194446~65630  LABEL, GEAR OIL 1
20 194273-65651 LABEL, DRAFT CHANGE 1
21 194275-65660  1ABFi , CAUTION 1
22 . 194240-65671 LABEL, FUEL INDICAT. 1
23 . 194275-65710  LABEL, MAIN SHIFT 1
24 . 194370-65730 L AREL , RANGE SHIFT 1
25 . 194322-65861 LABEL, DRAFT LOCK 1
26 194170-65891 LABEL, SEAT 1
27 124764-07160 1 ABEL , VAILVE 1
28 124764-44810  LABEL, RESERVE TANK 1
29 . 121254-07150  LABEL, WATER DRAIN 1
20 . 12476464920 1 ABEL . ANTI-FREEZING 1
31 . 124764-44800  LABEL, RADIATOR 1
32 . 121454~-12480  LABEL, PRE-CLEANER 1
33 . 121454-12520 LABEL , AIR-CIEANER 1




Fig. 64 THREE-POINT HITCH

85.07.27

L1611 1 Fig. 64 THREE-POINT HITCH
TAIEOD) 1 (AY=YM330D-1@ (D)=
oo e + (®)= (E)=
Y00T2020 (€)= (F)=
REF. LEV. 0  PART NO. DESCRIPTION ~  —mmmmmm- Ll | e —— IP/UA R
NO. (A) (B) (C) (D) (E) (F)
1 794322-71500-X LINK ASSY, TOP 1
2 195080-15060  PIN, HITCH 1
3 194150-71230 _ PIN, TOP LINK 1
4 794130-71410  PIN ASSY,BALL SOCKET 2
5 194145-71500-X TURNBUCKLE, TOP LINK 1
6 194322-71600-X_LINK (R), TOP 1
7 194322-71700-X EYE-BOLT (L) 1
8 22217-060000  SPRING WASHER 6 1
9 22351-040024  SPRING PIN 4X24 2
10 26557-060102  SCREW M 6X 10 1
11 26756-240002 LOCK NUT M24 PLATED 1
12 794275-72101-X LIFT LINK (R)_SET 1
13 794130-71410  PIN ASSY,BALL SOCKET 1
14 794275-72800-X LIFT LINK (R) KIT 1
15 194145-72550  PIN, LIFT YOKE 1
16 194275-72800-X YOKE (R), LIFT LINK 1
17 22360-160000  SNAP PIN 16 1
18 24761-060000__ NIPPLE MI6X1,GREASE 1
19 194145-72601-X HOUSING ASSY, ADJUST 1
20 194080-08240 BALL BEARING 1
21 194145-72611-X_HOUSING, ADJUST 1
22 194145-72620 PINION, ADJUST 1
23 194145-72630-X HANDLE 1
24 194145-72641 _ COLLAR 1
25 194145-72671  GEAR, ADJUST 1
26 194145-72710  STOPPER 1
27 22351-060020  SPRING PIN 6X20 1
28 22351-060025  SPRING PIN 6X25 1
29 24761-060000 NIPPLE MT6X1,GREASE 1
30 27231-450000  PLUG 45 1
M. 194145-72750-X JOINT, CROSS 1
2 . 194145-72761  PIN 1
33 . 194145-72841  COVER, DUST 1
3% . 22137-160000  WASHER 16 1
3B . 22242-000150  CIRCLIP 15-$ 1
36 22351-060020  SPRING PIN 4X20 1
37 22351-050010  SPRING PIN 5X10 1
38 794322-72500-X LINK,LIFT,L.H.,COMP. 1
39 794130-71410  PIN ASSY,BALL SOCKET 1
40 X 194322-72500 LINK,LIFT,L.H.,COMP. 1
41 194145-72550  PIN, LIFT YOKE 1
42 22360-160000  SNAP PIN 16 1
43 794130-71410 PIN ASSY,BALL SOCKET 2
44 194275-73110-X BRACKET (L), LINK 1
45 194275-73120-X BRACKET (R), LINK 1
46 194145-73150  SPRING 1
47 194275-73180  BOLT, LOWER LINK 2
48 194275-73412-X_LINK,LOWER 2
49 22217-160000  SPRING WASHER 16 2
50 22312-120220  PARALLEL PIN 12X22 2
51 26013-120302 BOLT M12X 30 14
52 26716-160002  NUT M16 2
53 194145-74150-X BRACKET(L), C-CHAIN 1
54 194145-74240-X BRACKET(R), C-CHAIN 1

*% CONTINUE **%



Fig. 64 THREE-POINT HITCH

85.07.27

11612 | Fig. 64 THREE-POINT HITCH
TCIEOD | (A)=YM330D-IQ (D)=
o + (B)= (E)=
Y00T2020 )= (F)=
REF. LEV. O  PART NO. DESCRIPTION  ———==---- QrTY-~--=-=-- I P/UA R

NO. (A) (B) (C) (D) (E) (F)

55 794275-74500-X CHAIN SET, CHECK 2

56 194464-74510  CHAIN (F), CHECK 2

57 194145-74600 CHAIN(R) ASSY, CHECK 2

58 194080-74631 PIN (SA10), SHACKLE 2

59 194464~74710  TURNBUCKLE 2

60 194145-75250 _ RING 2

61 22217-160000  SPRING WASHER 16 2

62 22360-200000  SNAP PIN 20 4

63 26736-160002  NUT M16 2




Fig. 656 REAR HITCH oo + 85.07.27

I 1613 1 Fig. 66 REAR HITCH
1(1E01)! (A)=YM330D-1@ (D)=
oo + (B)= (E)=
Y00T2020 )= (F)=
REF. LEV. 0  PART NO. DESCRIPTION  =-—-=--—- QATY--—--—~ I P/UA R

NOQ. (A) (B) (C) (D) (F) (F)

794130-71410  PIN ASSY,BALL SOCKET
194270-75711 HITCH, DRAWBER

194270-75750 PIN 28X 90, HITCH

A
2
1
194275-75720-X BRACKET, DRAWBER 1
1
1
26013-140302 BOLT M14X 30 6

1

2

3 .

4 . 194242-75740  PIN 22X163.5, HITCH
5

6




Fig. 66 WHIGHT {FRONT & REAR WHEEL)

tmmmmm + 85.07.27
I 1614 | Fig. 66 WHIGHT (FRONT & REAR WHEEL)
1(1E01)! (A)=YM330D-IQ (D)=
$o—m——- + (B)= (E)=
Y00T2020 ()= (F)=
REF. LEV. O PART NO. DESCRIPTION = =————-e- Q' TY--=~-——- IP/UA R
__No (A) (BY (C) (DY (EY (F)
1 . 194080-81111~R WEIGHT 20KGS. FRONT 5
2 . 194080-81230-R WEIGHT 20KGS. REAR 2
3 . 22217-160000  SPRING WASHER 16 6
4 . 26116~161102 BOLT M16X110 PLATED 6
5 . 26716-160002 NUT M16 6
& . 194080-81212~R_WEIGHT 25KGS, REAR 4
7 . 22217-160000 SPRING WASHER 16 12
8 26116-160602 BOLT M16X 60 PLATED 12




Fig. 67 TOOLS Hmmmeem + 85.07.27

1 1G15 Fig. 67 TOOLS
1UEOD ! (A)=YM330D-IQ (D)=
e + (B)= (E)=
Y00T2020 ©)= (F)=
REF. LEV. O PART NO. DESCRIPTION = ———=mmem— QITY-——wemm I P/ UA R
NO. () @ Q) (D) (E) (F)
1 194271-82100  TOOL SET 1
2 .. 194740-80121  HAMMER 1
3 .. 194080-82110  WRENCH 17X19 1
4 . 194320-82110  JACK 1
5 794200-82200  GUN, GREASE 1
6 194145-82240  WRENCH 26 1
1 7 104200-92350  SCREWDRIVER 1
I 8 28110-080100  WRENCH 1
9 ..  28110-120140  WRENCH 1
10 .. 28110-170190  WRENCH 1
11 ..  28110-220240  WRENCH 1
12 . 28110-~-260320 WRENCH 1
8 13 .. 28110-270300  WRENCH 1
%ﬁ 10 . 19 14 ..  28170-001500 PLIERS 1







PARTS No. INDEX

All parts of this Parts Catalog is arranged by Part No. order
{depending on the spot where the model is used).

If you want to know by Part No. where your object part is used,
please use this Parts Catalog.



(MF NO.Y00T2020) 1 1L01 *%% PARTS INDEX #*%x 85.07.27 1
to----- +
PART NO. DESCRIPTION CATALOG GRP. REF. LoC | PART NO. DESCRIPTION CATALOG GRP. REF. LocC.
NO. NO. NO. NO. | NO. NO. NO. NO.
XB444001A NUT SET, PULLEY Y00T2020 33 3 1003 + 103854-11490 INSULATOR Y00T2020 8 50 1B09
XLT1157100 ROTOR ASSY Y00T2020 33 2 1003 1 34 17 1004
XL1151341 SPACER Y00T20290 33 16 1003t 103854-53120 SPRING, NOZZLE Y00T12020 23 6 1¢09
XL1151552 PULLEY ASSY Y00T2020 33 21 1003 + 103854-53180 RETAINER,SPRING Y00T2020 23 9 1¢C09
XL1152803 COVER, REAR Y00T2020 33 12 1003 | 103854-59191 BOLT W/PLUG & SEAL Y00T2020 26 8 112
a (o] S AR Y 0 3 D 1 0 -
XL1156400 COVER ASSY, FRONT Y00T2020 33 17 1003 | 103854-66420 SCREW, ADJUST Y00T12020 28 13 1C14
XL1201404 RETAINER, PACKING Y00T2020 33 18 1003 | 104200-03641 SPRING Y00T2020 5 3 1806
XL1251801 BOLTY, THROUGH Y0QT20240 33 22 1003 I_104200-55321 VALVE, TAPER Yy0072020 24 3 1¢10
XL1251802 BOLT, THROUGH Y00T2020 33 23 1003 t 104200-55330 SPRING Y00T2020 24 4 1¢10
XL1255310A BOLT ASSY, TERMINAL YO00T2020 33 10 1003 | 104200-55341 HANDLE, COCK Y00T2020 24 5 1€10
XL1258320 DIODE Y00T202Q 33 11 1b03 ¢ 104200-55750 SCREW YOQT2020Q 24 8 1€10
XL135N1301 BRUSH ASSY Y00T2020 33 7 1003 1 104200-59170 GASKET Y00T2020 26 7 1C12
XL135N1302 N-TERMINAL Y00T2020 33 8 1003 | 34 39 1004
XL135N1303 COVER Y00T2020 33 9 1003 1 1046200-92350 SCREWDRIVER YOQT2020 &7 Yd 1G15
XL135N220 STATOR ASSY Y00T2020 33 5 1D03 t 104511-11120 SPRING, VALVE Y00T2020 8 10 1809
X21142215 SCREW Y00T2020 32 6 1p02 I 104600-11100 VALVE, SUCTION ¥Y00T2020 8 8 1809
X21143155 STOPPER SET, PINION _YQQT2020 32 3 1002 1_104600-11110 VALVE, EXHAUST Y0QT12020 8 9 1809
X21145866 BOLT Y00T2020 32 23 1b02 1 104600-22400 CIRCLIP Y00T2020 13 8 1B15
X21201115 WASHER SET, THRUST Y00T2020 32 4 1002 + 104700-11350 STUD YO00T20290 8 15 1B09
X21201313 SPRING, BRUSH Y0Q0T12020 32 10 1002 1 104900-11450 GASKET, CHAMBER Y00T12020 8 49 1809
X21201605 LEVER SET Y00T2020 32 19 1002 1 34 16 1004
X212026004 CASE ASSY, GEAR Y00T2020 32 16 1002 1 104900-53080 HOLDER, VALVE W/CASE Y0Q0T2020 23 3 1¢Ca9
X21202601 METAL., GEAR CASE Y00T12020 32 17 10Q2 1_105225-5956Q PIPE, FUEL OIL Y0QT12020 26 4 1€12
X21202602 COVER SET Y00T72020 32 18 1002 | 106100-59060 SPRING, PIPE PROTECT Y00T2020 26 6 1¢12
X212037002 SWITCH ASSY, MAGNET. Y00T2020 32 21 1002 | 110250-53150 SHIM SET Y00T2020 23 8 1C09
X21204259 CQIL ASSY Y00T2020 32 5 1bQ2 1| 56 41 1F15
X21204302 METAL, COVER BEARING Y0O0T2020 32 12 1pb02 t 110250-55610 RETAINER, BOWL Y00T72020 24 13 1¢10
X21204401 " METAL, CENTER BERG. YO0Q0T2020 32 14 1002 t+ 111100-11230 SCREW, VALVE Y00T2020 8 32 1809
X21204810 BOLT, THROUGH YOQT2020 32 22 1002 1 36 1809
X21205310 HOLDER ASSY, BRUSH Y00T2020 32 8 1002 ! 40 1809
X21205400 BEARING ASSY Y00T2020 32 13 1002 44 1809
X21207100 ARMATURE ASSY Y00T12020 32 2 1002 1 113200-53110 SPINDLE YOQT2020 23 5 1¢09
X21207312 BRUSH Y00T72020 32 9 1002 + 113200-53120 SHOE, SPRING Y00T2020 23 7 1¢09
X21209311 BRUSH (+) Y00T2020 32 7 1002 t 120130-11160 GUIDE, VALVE Y00T2020 8 ] 1809
X213065Q002 PINION ASSY Y0QT12020 32 15 1002 1 120220-03660 SCREW Y0QT2020 5 6 1804
x22501300 COVER ASSY, REAR Y00T72020 32 11 1002 1 121023-77910 PLUG, THERMOSTART YOGTZ2020 30 6 1€C16
X6201SD BALL BEARING #6201SD Y00T2020 33 4 1003 1 121120-12540 BAFFLE Y00T2020 9 10 1811
X62028 BALL BEARING 6202B Y0072020 33 20 1003 1| 121120-125640 WING BOLT Y00T2020 9 11 1811
1A1020-58150 GRIP, CHANGE LEVER Y00T2020 47 18 1F03 1 121120-12570 WASHER Yo0T2020 9 12 1811
1A1040-26320 CIRCLIP 30-H Y00T2020 47 1 1F03 1 121120-44540 BRACKET, RESERVOIR Y0072020 20 11 1€06
1E4030-27340 BALL, CHANGE SHIFTER YO00T2020 47 14 1F03 1 121120-66000 HANDLE ASSY, REGULAT Y00T2020 28 3 1C14
101100-55060 CHAIN Y0QT12020 30 1 116 1 121120-66100 HOOK ASSY Y00T2020 28 9 1C14
101147-59810 BOLT, PIPE JOINT Y00T2020 18 5 104 t 121150-02300 BOLT Y00T2020 3 15 1804
26 20 1C12 ' 121150-51460Q PIN Y00T2020 22 20 1¢08
101304-59020 JOINT, PIPE Yy00T2020 26 2 1¢12 1 121150-51500 RACK, CONTROL Y00T2020 22 21 1¢08
101704-22300 PIN, PISTON Y00T72020 13 7 1B15 | 121250-01522-X FLANGE, OIL FEED Y00T2020 1 37 1802
101720-55750 PLUG ¥00712020 24 7 1¢10 1 121250-01550Q COVER, SIDE Y00T2020 2 6 1803
102103-55520 0-RING Y00T2020 264 12 1¢10 1 121250-01600 FLANGE, MOUNTING Y00T2020 1 41 1802
34 38 1004 1 121250-01710 BOLT M8X14 Y00T2020 1 34 1802
102210-07990 RIVET Y0QT72020 7 4 1B08 ! 121250-01751 GASKET YO0T2020 1 31 1802
103338-11180 RETAINER, SPRING Y00T2020 8 11 1809 1 34 6 1004
103338-11190 COTTER 8 Y00T2020 8 12 1809 1 121250-01791 CAP W/DIPSTICK Y00T2020 1 39 1802
103338-14200 TAPPET Y00T2020 11 6 1813 1.121250-0185Q CQVER Y00T12020 1 32 1802




(MF NO.Y00T2020) 1 1L02 1 *%* PARTS INDEX %+ 85.07.27
pmmm +

PART NO. DESCRIPTION CATALOG LoC PART NO. DESCRIPTION CATALOG GRP.
NO. - NO. NO. NO.
121250-01951 SHIM SET Y00T2020 1 1802 121250-77210 COVER, GENERATOR Y00T2020 29
121250-01990 GASKET Y00T2020 1 1802 121250-77330 ADJUSTER, BELT Y00T2020 29
34 1004 121250-77701 PIPE, FUEL Y00T12020 30
121250-02070 BOLT Y00T2020 3 1804 121250-77812 BRACKET Y00T2020 5
1 1804 121252-01230 STUD, CYL. HEAD Y00T2020 1
121250-02100 MAIN BEARING Y00T2020 3 1 1804 121252-01330 GASKET, CYL. HEAD Y0071T2020 1
121250-02110 MAIN BEARING Y00T2020 3 1804 34
121250-02120 MAIN BEARING Y00T2020 3 1804 121252-11260 SUPPORT, ROCKER ARM Y00T2020 8
121250-02130 MAIN BEARING Y00T12020 3 1804 121252-32000 PUMP ASSY, LUB. OIL _Y00T2020 16
121250-02220 SEAL, OIL Y00T2020 3 1804 121252-32200 GEAR, LUB OIL PUMP Y00T2020 16
121250-02450 RETAINER Y00T2020 4 1B05 121252-39200 PIPE, LUB OIL Y00T2020 18
121250-03610 SHAFT, DECOMPRESSION YOQT2020 5 1806 121252-39450 SENDER, OIL PRESSURE Y007T2020 18
121250-03740 LEVER, DECOMPRESSION Y00T2020 5 1B06 121252-42200 IMPELLER Y00T2020 19
121250-03751 LEVER, DECOMPRESSION Y00T2020 5 1B06 121252-42240 SHAFT, IMPELLER Y0o0T2020 19
121250-03761 CONNECTOR Y00T12020 5 1 1806 121252-42260 FLANGE, V-PULLEY Y00T2020 19
121250-03770 COLLAR Y00T2020 5 1 1806 121253-12110 BRACKET, CLEANER Y00T2020 9
121250-03783 FITTING Y00T2020 5 1 1806 121253-12300 CLEANER, AIR Y00T2020 9
121250-11550 BOLT Y00T12020 8 1 1809 121253-1250Q CLEANER, AIR Y00T12020 9
121250-13520 GASKET Y0QT2020 10 1812 121253-12510 ELEMENT., AIR CLEANER Y00T2020 9
34 2 1004 121253-12530 PAN ASSY, DUST Y00T2020 9
121250-13530 STUD Y00T2020 8 2 1809 121254-02140 MAIN BEARING, 0.25Us Y00T202Q0 3
121250-14100 GEAR, CAMSHAFT Y00T2020 11 1813 . 121254-02160 MAIN BEARING 0.25 US Y00T2020 3
121250-212040 GEAR, CRANKSHAFT Y00T72020 12 1B14 121254-02180 MAIN BEARING Y00T2020 3
121250-21590 FLYWHEEL W/RING GEAR Y00T12020 12 1814 121254-07150 LABEL, WATER DRAIN Y00712020 7
121250-22090 PISTON W/RINGS Y00T2020 13 1815 63
121250-26160 CONNECTOR ¥Y00T2020 15 1€C01 121254-21650 V~-PULLEY Y00T2020 12
121250-26201 GEAR YQQT202Q 15 1c01 121254-44500Q RADIATOR Y00T2020 20
121250-26210 SPACER Y00T2020 15 1¢01 121254-44600 BRACKET, RADIATOR Y00T2020 20
121250-26400 SHAFT Y00T2020 15 1¢01 121254-49010 PIPE (A), C. WATER Y00T2020 21
12125Q-35090 PIPE, OIL INLET Y00T72020 17 1¢03 121254-55510 CUP, STRAINER YO00T2020 24
121250-42011-X PUMP ASSY, C. WATER YDOT2020 19 1Cc05 121254-55600 STRAINER ASSY, FUEL Y00T2020 24
121250-42121 BRACKET, C.W. PUMP Y00T2020 19 1¢05 121257-12100 BRACKET, AIR CLEANER Y0OT2020 9
121250-44581 SCREEN, RADIATOR Y0QT2020 20 1 1€06 121257-49021 PIPE, C.W. Y0QT2020 21
121250-44740 FAN, COOLING Y00T2020 20 1 1€06 121258-66011 SPRING, REGULATOR Y00T2020 28
121250-44901 SENDER, C.W. TEMP Y00T2020 20 1 1€06 121267-49500 CLAMP 38 Y00T2020 21
121250-49030Q PIPE (C), C. WATER Y00T12020 21 1€07 121370-11310Q GASKET, BONNET Y00T2020 8
121250-49101 BODY, COCK Y00T2020 21 1¢07 34
121250-49110 JOINT, PIPE Y00T2020 21 1¢07 121420-11080 SEAT, SUCTION VALVE Y0Q0T2020 8
121250-49121 PLUG YQQT2020 21 1¢07 121422-11090 INSEAT, EXHAUST Y0012020 8
121250-49150 PIPE, WATER DRAIN Y00T2020 21 1¢07 121450-13200 GASKET Y00T2020 35
121250-49160 PIPE, WATER DRAIN Y00T2020 21 1c07 121450-42310Q SEAL, MECHANICAL YoQT2020 19
121250-55610 BRACKET, STRAINER YQQ0T2020 24 1c10 121454-12480Q LABEL, PRE-CLEANER Y00T12020 z
121250-55620 SPRING Y00T2020 24 1€10 9
121250-59501 PIPE, FUEL RETURN Y00T2020 26 1€12 63
121250-59550 PIPE, FUEL OIL Y00T2020 26 1€12 121454-12520 LABEL, AIR-CLEANER Y00T12024Q z
121250-59561 PIPE, FUEL RETURN Y00T2020 26 1€12 9
121250-59810 PIPE (1), F. INJECT. Y00T2020 25 1C11 63
121250-59820 PIPE (2), F. INJECT. YO0T2020 25 1C11 121465-11950 NUT YOQT2020 8
121250-59830 PIPE (3), F. INJECT. Y00T2020 25 1C11 121465-59950 BOLT M 6X 16, PLATED Y00T2020 25
121250-59850 BRACKET (A) Y00T2020 25 1C11 121750-59090 JOINT Y00T2020 26
121250-59860 RETAINER (B) Y0QT2020Q0 25 1¢11 121750-5989Q RETAINER Y001202Q 60
121250-61600 SLEEVE, GOVERNOR Y00T2020 27 1C13 122117-51560 SCREW, PINION Y00T2020 22
121250-66400 LINK, GOVERNOR Y00T2020 28 1C14 122710-21350 PLUG M 8 Y00T2020 12
- 121250-66801 CONTROLLER ASSY YQQ0T12020 28 1C14 123325-59100 RETAINER Y00T2029 25




(MF NO.YCO0T2020) 1L03 1 **% PARTS INDEX *** 85.07.27 P. 3
------ +
PART NO. DESCRIPTION CATALOG GRP. REF. Loc 1 PART NO. DESCRIPTION CATALOG GRP. REF. LoC.
NQ. NO. NO, NO. ! NQ. NO. NQ. NO
123325-59110 COVER Y00T2020 25 2 1C11 1 124450-01610 STUD Y00T2020 1 42 1802
124060-01050 PLUG PT1/8 Y00T2020 1 3 1802 | 124450-01800 SEAL HTC58 80 12,0IL YO0T2020 2 7 1B03
124060-01640 PLUG M12 Y00T12020 1 29 1802 1 124450-01980 GASKET Y0QT12020 21 1 1¢07
124060-11290 WASHER Y00T2020 8 29 1B09 | 124450-07300 POINTER Y00T2020 6 1 1807
124060-21660 WASHER Y00T2020 12 13 1B14 1 124450-11401 CHAMBER, FRONT Y00T2020 8 47 1809
124060-59380 PLUG Y00T12020 26 10 1¢12 1 124450-11410 CHAMBFER, REAR YQ0T2020 8 48 1809
124060-77680 CLAMP Y00T72020 26 19 1€12 | 124450-11671 COVER, SIDE Y00T2020 8 17 1809
30 2 1C16 1 124450-11681 GASKET Y00T2020 8 18 1809
1240646-12400 PRE-CI FANER Yonrzo029 9 13 1811 I 34 15 1004
124064-12420 PIPE Y00T2020 9 15 1B11 1 124450-11900 GASKET Y00T2020 10 7 1812
124064-12430 GASKET Y00T2020 9 17 1811 1! 34 25 1004
19 1811 1 _124450-12560 WING NUT YoQTrz2020 9 22 1811
34 23 1004 1 124450-12571 WASHER Y00T2020 9 23 1811
124064-12440 COVER Y00T2020 9 18 1811 1 124450-14120 NUT Y00T2020 11 3 1813
124064 -12450 Cl AMP W/BOLT YOQT2020 9 20 1811 1 1246450-14400 RQOD, PIISH YOOT2020 11 7 1813
124064-12460 BOLT Y00T2020 9 21 1811 | 124450~21230 BUSH Y00T2020 12 17 1814
124064-12470 CASE W/GASKET Y00T2020 9 16 1B11 1| 124450-23100 BUSH, PISTON PIN Y00T2020 14 3 1B16
124046-592100 Cl AMP, PIPE Y00T12020 26 14 1¢12 | _124450-23200 ROI T, ROD Y0712020 14 4 1R14
124085-35300 VALVE ASSY, CONTROL YO0O0T2020 17 5 1€03 | 124450-23300 BEARING, CRANK-PIN Y00T2020 14 5 1816
124085-35350 LOCK NUT M20 Y00T2020 17 [ 1€03 + 124450-23350 BEARING,CRANKPIN(.25 Y00T2020 14 6 1816
124140-01532 GASKFT y00t12020 2 5 1B03 | 124450-24410 WASHER YOO0T2020 15 5 1¢01
34 12 1004 1 124450-32020 GASKET Y00T2020 16 9 1€02
124160-01650 CLAMP Y00T2020 1 43 1802 1 34 26 1004
124160-01751 COVER Y0012020 5 1 1BQ6 1. 124450-35070 NUT PF1/4 Y00T12020 17 1 1€03
124160-01863 GASKET Y0QT2020 1 33 1802 | 124450-35110 0-RING Y00T2020 17 4 103
34 7 1004 | 34 27 1004
1246160-01910 prLuUG PT1/4 YQ0T2Q20 1 10 1802 1_124450-39240 RETAINER, PIPE Y00r2020 18 2 1C04
124160-21700 DISC, OIL SHIELD Y00T2020 12 14 1B14 1 124450-44410 GASKET Y00T2020 19 12 1¢05
124160-34844 GASKET Y00T2020 1 38 1802 | 34 31 1004
34 9 1004 | _124450-44510 SUB RESFERVOIR ASSY YaQarT202a0 20 A 106
124160-39140 BOLT, PIPE JOINT Y00T72020 18 1 1€04 | 124450-44520 BODY Y00T2020 20 7 1C06
124160-49480 JOINT, PIPE Y00T72020 21 10 1C07 t 124450-44530 CAP Y00T2020 20 8 1C06
124220-21130 BROLT YNoT20240 12 7 1814 ] 124450-44550 Cl AMP, RESERVOQTIR YQOT2020 20 12 1c04
- 124220-51890 RIVET Y00T2020 7 11 1B08 | 124450-44560 CLAMP Y00T72020 20 9 1¢€06
22 30 1C08 | 124450-44590 CAP Y00T2020 20 2 1C06
124227-21920 PARAIIEL PIN Y0072020 12 4 1B14 1 124450-44610 LOCK NUT 0012020 20 18 1C0A
124240-01882 GASKET Y00T72020 2 8 1B03 | 124450-61220 PIN, GOVERNOR WEIGHT Y00T2020 27 4 113
34 13 1004 | 124450-66411 SCREW Y00T2020 28 12 1C14
124240-62291 V=-BELT (A=-37) Y001202Q 19 10 1¢05 I 124450-6642Q Cl AMP Y00T2020 28 14 1¢14
124240-51100 PLUNGER W/BARREL Y00T2020 22 3 1C08 1 124450-66430 SPACER YogT2020 28 15 1C14
124240-51550 PIN Y00T2020 22 23 1C08 ' 124450-66510 SUPPORT, GOVERNOR Y00T2020 28 17 1C14
124250-036840 SCRFW, STQP Y0012024Q 5 4 1806 1 124450-66550 PIN, GOV, L EVER YQorz2a2a 28 18 1C14
124250-77012 STARTER (S812-77) Y00T2020 29 2 1C15 1 124460-02150 GASKET Y00T2020 3 5 1804
32 1 1002 ! 34 14 1004
124250-91400 GFAR UNTT.TACHOMETER Y00T2020 21 1 1001 | 124440-03450 COVER Y00T2020 3 5 1804
124250-91412 PACKING Y00T2020 31 2 1001 | 124460-03663 GASKET Y00T2020 5 7 1806
34 43 1004 | 34 19 1004
124450-01210 STUD, CY! HEAD Y00r2020 1 4 1802 | 1244460-11270 NUT M12 Ya0T1T2020 8 13 1809
124450-01211 STUD, CYL. HEAD Y00T2020 1 5 1B02 ! 124460-11340 SEAL, VALVE STEM Y00T2020 8 14 1809
124450-01230 STUD, CYL. HEAD Y00T2020 1 6 1B02 | 124460-11360 CAP Y00T2020 8 75 1810
124450-01240 WASHER Y00t12020 1 7 1802 1. 124460-66440 WASHER Y00T2020 28 14 1C14
124450-01250 NUT, CYL HEAD Y00T2020 1 8 1B02 | 124460-66611 LEVER ASSY, GOV. Y00T2020 28 19 1C14
124450-01512 GASKET, GEAR CASE Y00T2020 2 4 1B03 | 124460-77802 TANK ASSY, HEADER Y00T2020 30 4 1€16
34 11 1004 I 124460-77820 BRACKET(B), TANK Y0012020 30 5 1146




(MF NO.YOO0T2020) I 1L04 1 *k%k PARTS INDEX *%% 85.07.27 4
R —— +

PART NO. DESCRIPTION CATALOG GRP. REF. LoC | PART NO. DESCRIPTION CATALOG GRP. REF. LoC.
NO ., NO., NO, NO. | NQ., NQ. NO. NO,
124465-44950 PACKING 16 Y00T2020 20 21 1C06 1| 124950-51670 PIN Y00T72020 22 28 1€C08
34 32 1004 1 129150-~11170 GUIDE, VALVE Y00T2020 8 7 1809
124550-01300 O-RING, CYL, LINER Y00T2020 1 26 1802 1 129354-59011 PIPE ASSY, FUEL 0IL YQ0T2020 26 1 1€12
34 3 1004 1 135210~61090 LEAD Y00T2020 28 1 1C14
124550-01901 BUSH Y00T2020 1 9 1802 1 2 1C14
124550-21600 GEAR., RING Y0QT2020 12 11 1B14 1 171051-01921 PLUG Y00712020 1 11 1802
124550-35110 ELEMENT, LUB OIL Y00T2020 17 3 1€¢03 1 172100~53200 GASKET Y00T2020 23 10 1C09
124550-51301 VALVE W/SEAT, DELIV. YD0T2020 22 14 1¢08 | 34 37 1004
124550-51320 SPRING, DELIV. VALVE Y00T2020 22 15 1C08 | 172400-02410 BALL BEARING YQ0T72020 4 1 18Q5
124550-51341 RETAINER Y00T2020 22 16 1€C08 1 173400-11900 FLANGE Y00T2020 8 51 1809
124550-51350 GASKET Y00T2020 22 17 1C08 1 174100-54120 PIN, ROLLER Y00T2020 22 12 1¢08
24 35 1004 1 1743Q07-51170 RETAINER A YQ012020 22 4 1¢08
124550-51370 O-RING Y00T2020 22 18 1C08 t+ 174307-51181 RETAINER B Y00T2020 22 5 1c08
34 36 1004 t 174307-51190 SPRING, PLUNGER Y00T2020 22 6 1¢08
124550-51590 LOCKER YQQT2020 22 27 1¢08 I _174307-51270Q PACKING YOQ0T12020 22 13 1€08
124550-55700 STRAINER, FUEL Y00T2020 24 15 110 | 34 34 1004
124550-59030 JOINT, PIPE Y00T2020 26 13 1C12 1 174307-51450 PIECE, GUIDE Y00T2020 22 19 108
124550-59090Q JOINT, PIPE Y0012020 26 15 1€12 1 174307-51510 PINION ¥Y00712020 22 22 1¢cQ8
124550-66370 LOGCK NUT Y00T12020 28 10 1€14 | 174307-51550 RACK, CONTROL Y00T2020 22 24 1¢08
124550-77020 COVER, TERMINAL Y00T12020 29 3 1¢15 1 174307-51560 CLAMP Y00T2020 22 26 1¢08
124550-77030 COVER, TERMINAL Y00712020 29 4 1¢15 | 174307-51700 SHIM SET Y00T12020 22 29 1¢08
124550-77250 BRACKET, GENERATOR Y00T2020 29 8 1C15 1 194080-08240 BALL BEARING Y00T72020 64 20 1611
124550-77710 REGULATOR (TL1Z-86) Y00T2020 29 10 1C15 1 194080-15140 SEAL 028.6 40 8, OIL Y00T2020 42 3 1E12
124750-42051 GASKET Y0QT202Q 19 7 1€05 1 194080-15320 GRCMMET Y00712020 42 15 1£12
34 30 1004 1 194080-15420 SHIM (A) (T=1.5) Y00T2020 42 18 1E12
124750-42350-X V-PULLEY, C.W. PUMP Y0OT2020 19 11 1¢05 1 194080-~15430 SHIM (B) (T=1.5) Y00T2G20 42 19 1E12
124756-77040 CAP, RUBBER YO0T2Q20 29 5 1¢€15 t _194080-15440 SHIM (€) (T=1.5) Y00T12020 42 20 1E12
124756-77200 GENERATOR (LT115-52) Y00T72020 29 6 1¢C15 I 194080-15450 SHIM (D) (T=1.5) Y0ogTr2020 42 21 1E12
33 1 1003 | 194080-15460 SHIM (E) (T=1.5) Y00T2020 42 22 1E12
1246764-02130 MAIN BFARING, Q.25US YOQT202Q 3 17 1804 t 194080-15470 SCREW M10X34 Y0ar202a 42 24 1E12
124764-07160 LABEL, VALVE Y00T2020 7 3 1808 | 194080-15550 WASHER 12 Y00T2020 42 32 1E12
63 27 1610 | 194080-27172 SPRING Y00T2020 47 5 1F03
124764 -12560 BRACE (A), ClLEANER Y0072020 9 25 1811 I 194Q080-2719Q WASHER 13X19X2 Y00T12020 47 & 1EQ3
124764-12570 SEAT (A), BRACE Y00T2020 9 26 1811 | 194080-27252 BOOT (RUBBER) YQ0QT12020 47 9 1F03
124764-12580 SEAT (B), BRACE Y00T12020 9 27 1811 1 194080-37781 PIN 8X25 Y00T2020 43 51 1E14
124764 -464800 LABE! », RADIATOR Y00T2020 7 7 1808 ! 53 18 1E£11
20 17 1€06 I 194080-51411 CABLE, BATTERY Y00TZ2020 60 9 1604
63 31 1610 1 194080-51430 INSULATOR Y00T2020 60 33 1G04
124764-64810 LABFl , RESERVFE TANK YQQOT2020 7 8 1808 1_194080-52132 SWITCH, TURN SIGNAL YOOT2020 a0 46 1G04
20 18 1C06 1 194080-55840 BULB 12V-3W YO00T2020 60 102 1605
63 28 1610 1 194080-56150 RUBBER Y00T20620 60 103 1605
126764-44920 | ARFl , ANTI-FREFZING Y0QT2020 7 9 1B08 1 194080-54170 EITTING Y0012020 60 104 16058
20 20 1€06 1| 194080-57202 RELAY Y00T2020 60 110 1606
63 30 1610 1 194080-58810 GROMMET 8 Y00T2020 60 17 1604
124764 -77980 |ABEL , FUE! Y00T12020 rd 12 1808 1 _194080-58820 GROMMET 15 Y0QT12020 &0 18 1604
30 7 1C16 | 194080-74631 PIN (SA10), SHACKLE Y00T2020 64 58 1612
124766-59050 CLAMP Y00T2020 21 12 1C07 1 194080-81111-R WEIGHT 20KGS. FRONT Y0O0T2020 66 1 1614
26 3 1¢12 I 194080-81212-R WEIGHT 25KGS. REAR ¥00T2020 R4 A 1614
5 1€12 | 194080-81230-R WEIGHT 20KGS. REAR Y00T2020 66 2 1614
37 22 1E04 1 194080-82110 WRENCH 17X19 Y00T2020 67 3 1615
124762-12050 GASKFET Y00T2020 2 1 1811 I 194081-54110 LENS Yanrz2oz2o0 40 R4 1G05
34 22 1004 I 194081-54120 GASKET Y00T2020 60 85 1G05
124770-53000 VALVE W/CASE, F.I. Y00T2020 23 2 1C09 | 194081-54131 RIM Y00T2020 60 86 1605
124772-A6820 LOCKX NUT YQ0712020 28 21 1C14 1_194081-541531 SPRING Yoorzo2n a0 87 1G0S




(MF NO.Y00T2020) 1L05 |1 *%k% PARTS INDEX *#*%* 85.07.27 5
------ +

PART NO. DESCRIPTION CATALOG GRP. REF. LocC ! PART NO. DESCRIPTION CATALOG GRP. REF. LocC.
NQ. NO. NO. NO. 1 NO. NO. NO. NO.

194081-54210 SCREW Y00T72020 60 88 1605 1 194130-32330 SHIM Y00T2020 49 24 1F06
194081-54221 STAY Y00T2020 60 89 1605 1 194130-32340 SHIM Y00T72020 49 25 1F06
194081-54230 BOLT 6X 12 ¥Q0T12020 60 9Q 1605 1 194130-32350 SHIM Y00T72020 49 26 1FQ06
194081-54240 SPRING WASHER 6 Y00T2020 60 91 1605 1 194130-32360 PLATE, LOCK Y00T2020 49 27 1F06
194081-55820 BULB 12V-20W Y00T2020 60 73 1605 1 194130-32682 GASKET Y00T2020 S0 9 1F08
92 1605 1 194130-33100 SIIDER, DIFFERENTAL Y00T2020 49 30 1F06&

194082-34920 TUBE 11-28 Y00T2020 54 22 1F12 1 194130-33111 SLIDER, DIFFERENTAIL Y00T2020 49 31 1F06
32 1F12 1 194130-33120 SHAFT, FORK Y00T2020 49 32 1FQ06

194100-41670Q WASHER 8.5X18X2 Y00T2020 55 16 1F13 1 194130-33150-X HINGE YQoT12020 49 34 1£064
194110-37691 SPRING, RETURN Y00T2020 53 14 1F11 1 194130-33161 PIN Y00T2020 49 37 1F06
194130-04271 PACKING (RUBBER) Y00T2020 37 13 1E04 | 194130-33180 SPRING, RETURN Y00T72020 49 34 1F06
194130-15170 PLUG PT1/4 Y00T2020 42 6 1£12 1 _194130-33190 PLUG 20x8 Y00T2020 44 31 1E16
194130-15720 COVER (400), COLUMN Y00TZ2020 42 38 1E12 1 194130-33452 COLLAR 35X42X13 Y00T2020 46 17 1F02
194130-15740 SPRING Y00T2020 42 39 1E12 | 194130-34840 NUT M16 Y00T2020 54 17 1F12
194130-15750 SWITCH. HORN Y00T12020 42 40 1E12 | 27 1F12
194130-15770 BUTTON, HORN Y00T72020 42 41 1E12 1 194130-34850 BOLT M16X 35 Y00T2020 54 18 1F12
194130-22160 BUSH 25X30x31 Y00T72020 43 37 1E14 | 28 1F12
194130-22170 FELT Y00T2020 43 28 1E14 1 194130-37730 TURNAUCKLE M10X7Z0 Y0Q0T2020 58 1 1602
194130-22280 BUSH 20X25X25 YQ0T2020 43 5 1E14 ) 59 1 1603
194130-24171-X COVER, UPPER Y00T2020 L4 9 1E16 | 194130-37740 JOINT (LH SCREW) Y00T2020 43 50 1E14
194130-24180 GASKET Y00T1T2020 44 10 1E16 ! 53 16 1F11
194130-24214-X COVER, TRANSMISSION YO00T2020 44 11 1E16 1 194130-42130 BUSH 60X65X40 Y00T2020 56 3 1F15
194130-24221 PACKING, MISSION Y00T2020 44 12 1816 | 194130-43351 RING P70, BACK UP Y00T2020 56 26 1F15
194130-24290 DIPSTICK 33X205 Y0Q012020 44 13 1E16 1 194130-43410 ROD, PISTON Y00712020 57 1 1F14
194130-24411-X COVER, SIDE Y00T2020 [ 17 1E16 1 194130-44230 WASHER 50Xx80X3.2 Y00T2020 57 5 1F16
194130-26422 GASKET Y00T2020 44 18 1E16 | 194130-44241 SEAL, SPLINE SHAFT Y00T2020 57 6 1F16
194130-264452-X CASE, OIL SEAL Y00T12020Q0 b4 19 1E16 I 19413Q-64422-X ARM, L IFT YoQT2020 57 9 1F14&
194130-24471-X COVER, REAR Y00T2020 L4 20 1E16 | 194130-44480 PIN, LIFT ARM Y00T2020 57 10 1F16
194130-24481 GASKET Y00T2020 L4 21 1E16 | 194130-48650 BOLT 18, JOINT Y00T12020 55 40 1F13
194130-25210 SHAFT, MAIN Y00T12020 43 1 1FQ1 ! 194130-62160 RUBBER, CUSHION Y00T2020 &2 8 1609
194130-25231 WASHER 35 Y00T2020 45 5 1F01 | 194130-62180 WASHER Y00T72020 62 9 1609
194130-25240 WASHER 25X52X4 Y00T2020 45 6 1F01 | 194134-27110-X LEVER, MAIN CHANGE Y00T72020 47 2 1F03
194130-25250 SPACER 30X&42X3 Y0012020 45 7 1501 1 194140-63221 PIN, HINGE YQ0T202Q0 L2 37 1G09
194130-25260 SPACER 25X38X3 Y00T2020 45 8 1F01 1 194142-34821-Q RIM Y00T2020 54 16 1F12
194130-25270 PARALLEL PIN 3.5X6 Y00T2020 45 10 1F01 ) 26 1F12
194130-25530 SPACER 26X44X3 Y0012020 45 27 1FQ1 1 _194145-0126Q PLATE, FRICTION Y00712020 34 & 1E03
194130-25922 BUSH 20X1.5X15 Y00T2020 45 37 1F01 1 194145-01411-X PEDAL, THROTTLE Y00T2020 36 23 1E03
194130-25951 SHAFT, REVERSE GEAR Y00T2020 45 38 1F01 1 194145-01501 CABLE ASSY, DECOMP. YQ00T2020 36 27 1E03
194130-26340 CLIP 35 Y00T2020 46 9 1F02 1 194145-04112 TANK (321L), FUEL Y00T12020 37 1 1ED4
194130-26350 SEAL TC42 60 9, 0IL Y00T2020 44 27 1E16 | 194145-04302 CAP W/GAUGE, F. TANK Y00T2020 37 3 1E04
194130-26370 SPACER 35X55Xx2.5 Y00T2020 46 10 1F02 1| 194145-04311 CAP (A), FUEL TANK Y00T2020 37 4 1E04
194130-27332 FORK, SHIFT Y00T2020 47 13 1F03 1 _194145-04351 LENS Y00T12020 37 S 1E04
194130-27390 CAP 15X5, SEAL Y00T2020 44 30 1E16 | 194145-04460 SCREW 4X12 Y00T2020 37 6 1E04
194130-27430 STOPPER, FORK Y00T2020 47 15 1F03 | 194145-04521 PACKING Y00T2020 37 7 1E04
1946130-27490 PIN Y0Q0712020 47 17 1E03 1. _194145-06810 WASHER 10 Y00r2020 37 15 1EQ4
194130-27530 ARM, SHIFT Y00T72020 47 28 1F03 1 61 2 1607
194130-27540 PLATE, KEEP Y00T2020 47 29 1F03 1| 194145-11140 PIN, LOCK Y00T2020 38 7 1E05
194130-31431 WASHER 35.3X70X3,5 Y00T2020 49 A 1EQ6 1 194145-11920 ROLLER BFARING Y00T2020 39 1 1£07
194130-31530 WASHER, SIDE GEAR Y00T2020 49 " 1F06 | 194145-15310 BALL BEARING Y00T2020 42 13 1E12
194130-31810 PINION, DIFFERENTIAL YCOT2020 49 12 1F06 1 194145-15320 GASKET, SIDE COVER Y00T2020 42 16 1£12
194130-31830 WASHFR, DIFFERENTIAL Y00T202Q 49 14 1FQé4 1. 194145-15410Q SHAFT, SECTOR YOO0T2020 42 17 1£12
194130-32210 WASHER, LOCK YQ0T2020 49 5 1F06 + 194145-15560 BOLT M12X 33 Y00T2020 42 33 1E12
194130-32310 CARRIER,DIFFERENTIAL YQ00T2020 49 22 1F06 1 194145-15651 GROMMET 42 Y00T12020 42 35 1E12
194130-32320 RETAINER, BEARING YQQ0712020 49 23 1F06 I 194145-22261 SPRING, RETURN Y00T712020 43 34 1E14




(MF NO.Y0O0T2020) 1L06 1 **% PARTS INDEX **=* 85.07.27 <]
------ +

PART NO. DESCRIPTION CATALOG GRP. Loc I PART NO. DESCRIPTION CATALOG GRP. LocC.
NO. NO. NO.. ! NO. NO. NO.
194145-22310-X PEDAL, CLUTCH Y00T2020 43 1E14 1 194145-36810 WASHER 10X17X1.6 Y00T2020 52 1F10
194145-22430 SPACER 18 Y00T2020 43 1E14 1 194145-37471-X PEDAL, BRAKE Y00T2020 53 1F11
194145-22440 LEVER, CLUTCH LOCK Y0072020 43 1E14 1 194145-37512 SPRING, RETURN Y00T12020 53 1F11
194145-24340 RETAINER, BEARING Y00T72020 44 1E16 1 194145-37540-R CONNECTOR, B. PEDAL Y00T2020 53 1F11
194145-24510 SHIM (A) Yo0T2020 44 1E16 | 194145-37550-X SHAFT, BRAKE PEDAL Y00T2020 53 1F11
194145-24520 SHIM (B) Y0072020 44 1E16 | 194145-37560 WASHER Y00T2020 53 1F11
194145-24560 SHIM (C) Y00T2020 L4 1E16 | 194145-37570 WASHER Y00T72020 53 1F11
194145-24570 SHIM (b) Y00T72020 44 1E16 + 194145-37661-X LEVER, BRAKE LOCK Y00T72020 53 1F11
194145-25520 SPACER YQQT2020 45 1FQ1  + 194145-37771 ROD (RH)., BRAKE Y0QT2020 53 1E11
194145-27151 RETAINER,SHIFT LEVER Y00T2020 47 1F03 1 194145-42152 PACKING, HOUSING Y00T72020 56 1F15
194145-27160 GASKET Y00T72020 47 1F03 1 194145-42830 PACKING Y00T2020 56 1F15
194145-27210 SHAFT., FORK YOQT2020 47 1F03 1 194145-43310 PISTON, HYDRAULIC Y00T2020 56 1F15
194145-27230 SHAFT, FORK Y00T2020 47 1F03 1 194145-44112 CRANK, LIFT Y00T2020 57 1F16
194145-27410-X LEVER, LOW-HI CHANGE Y00T2020 47 1F03 1 194145-44210 SHAFT, LIFT Y00T2020 57 1F16
194145-27450 SPRING YNOT2020 47 1F03 1| 194145-48180 CLAMP YOQ12020 55 1E13
1F03 | 194145-48830 RETAINER Y00T72020 55 1F13
1F03 1 194145-51150 HARNESS (E), WIRE Y00T2020 60 1G04
48 1FE05 1 194145-51180 PLATE, EARTH Y0QT12020 60 1604
194145-27850 BUSH, SHIFT ARM Y00T2020 47 1TF03 1 194145-51550 COVER, BATTERY Y00T2020 60 1604
194145-27860 SPACER, SHIFT ARM Y00T2020 47 1F03 1 194145-52110 SWITCH, STARTING Y00T72020 60 1604
194145-27960 KNOB Y00712020 47 1F03 1 194145-52820 FUSE 5A YQ0T2020 60 1605
194145-31510 GEAR, DIFFERENTIAL Y00T72020 49 1F06 | 194145-52830 FUSE 10A Y0072020 60 1605
194145-31520 GEAR, DIFFERENTIAL Y00T2020 49 1F06 | 194145-52840 FUSE 154 Y0072020 60 1605
194145-31750Q PLUG 9.5 Y00T12020Q 50 1F08 | 194145-53200 LIGHT ASSY, HEAD Y00T2020 60 1605
194145-31820 SHAFT, DIFFERENTIAL Y00T2020 49 1F06 1 194145-53310 SPRING Y00T2020 60 1605
194145-32100 HOUSING ASSY, DIFF. Y0GT2020 49 1F06 1 194145-55291 COVER Y00T72020 60 1G05
194145-32121 BUSH 33X37X21 YQ0T12020 49 1F06 1 _194145-61252 GRIVILF(UPPER), FRONT YOQT2020 61 1607
194145-32650 RETAINER, BEARING Y00T2020 50 1F08 1 1964145-61322-X HINGE, HOOD Y00T2020 61 1607
194145-32660 SEAL TC55 78 12, Y00T72020 50 1FD8 1 194145-61501-R BOX ASSY, PANEL Yy00T2020 61 1608
194145-32710-X CASE, OIL SEAL Y0072020 50 1FO8 1 194145-61551 GASKET, HQOD Y0QT2020 61 1608
194145-32720 GASKET Y00T2020 50 1F08 | 194145-61560 RUBBER, CUSHION Y00T2020 61 1608
194145-33200-X PEDAL, DIFF. LOCK Y00T2020 49 1F06 1 194145-61570 WASHER 10 Y00T2020 61 1607
194145-33410 PINION, FINAL Y0072020 49 1F06 1 194145-61610 PANEL. DUSH BORD YO0T2020 61 1608
194145-33420 PINION, FINAL Y00T2020 49 1F06 ! 194145-61620-R COVER, PANEL BOX Y00T2020 61 1608
194145-33430 COLLAR 40X55x18 Y00T2020 49 1F06 1 194145-61650 NUT M5 Y00T2020 61 1607
194145-33480 WASHER 22 Y00T12020 49 106 | 1608
194145-33490 SPACER 65X78X2.3 Y00T2020 49 1F06 + 194145-61671-X COVER, GEAR BOX Y00T2020 61 1608
194145-33510 GEAR, FINAL Y00T2020 51 1 1F09 ! 194145-61821 LEVER, LOCK Y00T2020 61 1607
1946145-33520 GEAR, FINAL YNO0T12020 51 2 1EQ9 1 194145-62131-R SUB-FENDER (1) Y00T12020 62 1609
194145-34170 SPACER Y00T2020 51 6 1F09 1| 194145-62141-R SUB-FENDER (R) Y00T2020 62 1609
194145-34360 SEAL COLLAR 60X75Xx26 Y00T2020 51 7 1F09 1 194145-62241 BOLT Y00T2020 62 1609
194145-34370 WASHER YO0T2020 51 8 1F09 t+ 194145-~62251 SPACER Y00T12020 42 1609
194145-34380 WASHER Y00T2020 51 9 1F09 1 194145-62260 SPACER Y00T2020 62 1609
194145-34390 SPACER Y00T2020 51 10 1F09 1+ 194145-62270 BOLT Y00T2020 62 1609
194145-36510 SHOF, BRAKE Yonr2020 52 1 1F10 1 194145-62280 WASHER Y00712020 62 1609
194145-36551 SPRING, RETURN YDO0T2020 52 2 1F10 1 194145-62410 HANDLE Y00T2020 62 1609
194145-36570 DRUM, BRAKE Y00T2020 52 3 TF10 ' 194145-62420 RUBBER, CUSHION Y00T2020 62 1609
194145-36610-X COVER (1), BRAKF Y00T12020 52 4 1F10 | 194145-62511-X_ STEP (1) Y00T2020 62 1609
194145-36620-X COVER (R), BRAKE y00T2020 52 5 1TF10 | 194145-62530 SPACER Y00T2020 62 1609
194145-36630 PACKING Y00T2020 52 6 1F10 | 194145-64410-R BOX, TOOL Y00T2020 62 1609
194145-36651 BREATHER, AIR YQ0T12020 52 Z 1E10 1 194145-44430 GROMMFT 12 YNOT2020 62 1609
194145-36711-X CAMSHAFT, BRAKE Y00T72020 52 8 1F10 1 194145-71500~X TURNBUCKLE, TOP LINK Y00T2020 64 1611
194145-36721-X CAMSHAFT, BRAKE ¥00T2020 52 9 1F10 | 194145-72550 PIN, LIFT YOKE Y00T2020 64 1611
194145-34A730 PIN, ANCHOR YQO0T12020 52 10 110 | 1611




(MF NO.Y00T2020) 1L07 1 k&% PARTS INDEX ##* 85.07.27 7
—————— +

PART NO. DESCRIPTION CATALOG GRP. REF. LoC 1 PART NO. DESCRIPTION CATALOG GRP. REF LOC.
NO. NO. NO. NO . | NO. NO. NO. NO.

194145-72601-X HOUSING ASSY, ADJUST Y00T2020 64 19 1611 I 194151-63240 RUBBER, CUSHION Y00T2020 62 38 1609
194145-72611-X HOUSING, ADJUST Y00T2020 64 21 1611 I 194151-63250 COLLAR Y00T2020 62 40 1609
194145~72620 PINION, ADJUST Y0072020 64 22 1611 I _194151-65310 LABEL, PILOT LAMP Y0072020 63 4 1610
194145-72630-X HANDLE Y00T72020 64 23 1611 I 194155-05210 BOLT M 6X16 Y00T2020 61 59 1608
194145-72641 COLLAR Y00T2020 64 24 1611 1 194155-52190 KEY ) Y00T2020 60 44 1604
194145-72671 GEAR, ADJUST Y00T2020 64 25 1611 I_194155-5581Q BULB 12V-35/25¥U Y00T12020 60 67 1605
194145-72710 STOPPER Y00T2020 64 26 1611 I 194155-55820 BULB 12v-1.7W YG0T2020 60 96 1605
194145-72750-X JOINT, CROSS Y00T2020 64 31 1611 1 194155-61241 BOLT, HINGE Y00T2020 61 14 1607
194145-72761 PIN Y00T72020 64 32 1611 1 194155-61251 BUSH, HINGE Y0Q712020 61 17 1607
194145-72841 COVER, DUST Y00T2020 64 33 1611 1 194162-58830 GROMMET 20 Y00T72020 37 16 1EQ4
194145-73150 SPRING Y00T2020 64 46 1611 I 194170-01110 LEVER, THROTTLE Y00T72020 36 2 1E03
194145-746150-X BRACKET(L), C-CHAIN Y00T2020 64 53 1611 1 194170-61480 PAD, (RUBBER) Y00T12020 61 35 16Q7
194145~74240-X BRACKET(R), C-CHAIN Y0O0T2020 64 54 1611 I 194170-65620 LABEL, WARNING Y00T2020 63 17 1610
194145-74600 CHAIN(R) ASSY, CHECK Y00T2020 64 57 1612 + 194170~-65891 LABEL, SEAT Y00T2020 63 26 1610
194145-75250 RING Y00T2020 64 60 1612 1 19418Q0-0153Q NUT M11 YO0QT2020 34 28 1£03
194145-82240 WRENCH 26 Y00T2020 67 6 1615 i 194180~51640 CLAMP, WIRE HARNESS Y00TZ2020 50 12 1F08
194146-21120 BUSH 32X36X25 Y00T2020 43 3 1E14 1 194190-11520 BUSH 25X25 Y00T2020 59 5 1603
194146-21131 GASKET Y00T2020 43 é 1E14 1 194190-22471 ROD, CLUTCH YQ012020 43 47 1E14
19%146-21150-X COVER, SIDE Y00T2020 43 7 TE14 1 194190-26860 COVER, P.T.0. SHAFT YQ00T2020 44 28 1E16
194146-21161 PACKING Y00T2020 43 9 1€E14 1| 194190-27280 O-RING Y00T2020 47 10 1F03
194146-22610 LEVER., SHIFT Y00T2020 48 4 1FQ5 1 194190-51420 CABLE, BATTERY FEARTH YOQT2(020 60 10 1604
1946150-01190 KNOB, THROTTLE LEVER Y00T2020 36 5 1EQ3 | 194190-61560 RIVET 5X6 Y00T2020 61 64 1608
61 1 1607 | 194191-28480 KNOB Y00T2020 48 19 1F05

194150-01270 SPACER 20 Y00T72020 36 7 1E03 1 194197-01160 SPRING YQQT12020 36 4 1£03
194150-01370 ADJUSTER Y00T2020 36 10 1E03 | 194200-41170 0-RING Y00T2020 55 3 1F13
194150-21910 PLUG 11 Y00T2020 43 10 1E14 I 194200-41180 SEAL RING Y00T2020 55 4 1F13
50 1 1F08 1 194200-41190 RING, SUPPORT YOO0T2020 55 5 1F13

194150-22250 PIN Y00T2020 43 4 1E14 1 194200-41200 0-RING Y00T2020 55 6 1F13
194150-22480 NUT M10 Y00T2020 43 48 1TE14 1 194200-65601 EMBLEM, FRONT Y00T2020 63 14 1610
53 1 1E11 1 _194200-65610 NUT 5 Y00T12020 &3 15 1610

194150-24270 PLUG 13 Y00T2020 38 10 1EO05 | 194240-03620 PACKING Y00T2020 35 7 102
43 11 1E14 1 194240-52120 SWITCH, LIGHTING Y00T2C20 60 45 1G04

50 2 1F08 1 194240-65432 LABEL,THROTTLE L EVER YQOT2020 63 <] 1610

194150-24290 DIPSTICK 33X184 Y00T2020 43 12 1E14 1 194240-65441 LABEL, DIFF. LOCK YoQoT2020 63 7 1610
194150-25231 WASHER 20X38X4 Y00T2020 48 6 1F05 1 194240-65511 LABEL,HYDRAULIC LIFT Y00T2020 63 10 1610
194150-37530 SPACER Y00T72020 53 4 1F11 | _194240-65671 LABEL, FUEL INDICAT. YQQT2020 63 22 1610
194150-42280 BREATHER, AIR Y00T2020 56 5 1F15 1 194241-28151 SHAFT, IDLE GEAR Y00T2020 48 9 1F05
194150-48230 HOSE, LOW PRESURE Y00T2020 55 38 1F13 | 194241-28180 NEEDLE BEARING Y0O0T2020 48 11 1F05
194150-71230 PIN, TOP LINK Y00T12020 64 3 1611 1_194241-28220 GEAR, FRONT DRIVE Y00T72020 48 13 1F0Q5
194151-04260 PACKING (RUBBER) Y00T2020 37 12 1E04 1 194241-28520 CLUTCH (A) Y0072020 48 21 1F0S
60 31 1604 1 194241-28530 CLUTCH (B) Y00T2020 48 22 1F05

194151-24770 PLUG 14, OIL Y0072020 38 34 1EQ05 | 194242-41120-X PUMP ASSY, HYDRAULIC YO0OT2020 55 1 1£13
44 26 1E16 | 194242-51130 HARNESS (C), WIRE Yy00T2020 60 3 1604

48 5 1F05 | 194242-53400 LIGHT ASSY, WORKING YO00T2020 60 68 1605

194151-37730 TURNBUCKLE M10X90 Y00T12020 43 49 1E14 I 194242-53600 LAMP ASSY, STOP Y30T12020 60 75 1605
53 15 1F11 1 194242-53620 BULB 12v-21/5U Y00T72020 60 77 1605

194151-46610 VALVE, STOP Y00T2020 56 28 1F15 1 194242-53630 LENS (RED) Y00T2020 60 78 1605
194151-46640-X KNOB Y00T72020Q0 56 31 1E15 1 194242-53640 LENS (CLEAR) YQO0T2020 &0 79 1605
196151-48710 CLAMP Y00T2020 55 41 1F13 | 194242-55420 LENS Y00T2020 60 70 1605
194151-55100 LAMP ASSY, INDICATOR Y00T2020 60 93 1G05 | 194242-55430 SCREW Y00T2020 60 71 1605
194151-55120 SOCKET Y0072020 60 95 1605 1 i 80 1605
194151-57100 HORN Y00T2020 60 107 1605 1 194242-55440 WASHER 12 Y00T2020 60 72 1605
194151-57210 SPACER Yd0T2020 60 111 1606 ! 81 1605
194151-61831 SPRING Y00T2020 61 41 1607 1 194242~75740 PIN 22X163.5, HITCH Y00T2020 65 4 1613




(MF NO.Y00T2020) 1 1.08 1 *%% PARTS INDEX **%* 85.07.27 8
tmmm +

PART NO. DESCRIPTION CATALOG GRP. REF. LocC I PART NO. DESCRIPTION CATALOG GRP. REF. LOC.
NO. NO. NO. NO. i NO. NO. NO. NO.
194250-51660 CRAMP 250 Y00T2020 60 12 1604 | 194274-24120-X HOUSING ASSY, TRANS. Y00T2020 (A 1 1E16
13 1604 1 194274-24310 RETAINER Y00T2020 b4 14 1E16
1964250-61480 PAD, (RUBBER) Y00T2020 61 36 1607 | _194274-24350 CAP, COUNTER SHAFT Y00T2020 44 16 1E16
194270-03410~-Z PIPE, EXHAUST Y00T2020 35 1 1EG2 | 194274-25580 WASHER Y00T2020 45 28 1F01
194270~03420 PIPE, EXHAUST Y00T2020 35 2 1EG2 | 194274-25760 SLEEVE 24X30X29 Yy00T2020 45 29 1FO01
194270-03430 BRACKET, SILENCER Y00T2020 35 3 1EQ2 | 194274-26340 SPACER 24X38X4.5 Y00T2820 45 30 1F01
194270-03440 BAND, SILENCER Y00T2020 35 4 1602 | 194274-28110-X HOUSING, FRONT DRIVE YO0T2020 48 8 1F0S
194270-03450 BRACKET, SILENCER Y00T2020 35 5 1E02 1 194274-28160 GEAR, FRONT IDLE Y00T2020 48 10 1FQS
194270-03460 U-BOLT M 6 Y00T2020 35 6 1EQ2 | 194274-28210 SHAFT, FRONT DRIVE Y00T12020 48 12 1FQ5
194270-27810 LEVER, P.T.0. CLUTCH YOOTZ2020 47 43 1F03 1 194274-28220 GEAR, FRONT DRIVE Y00T2020 48 14 1F05
194270-37420 PEDAL Y00T2020 53 2 1F11 1 194274-28240 SEAL COLLAR 30x35X17 Y00T2020 48 15 1F0S
194270-48111-X PIPE, HIGH-PRESS. Y00T2020 55 29 1F13 1 194274-28310 ARM, FRONT SHIFT Y00T12020 48 16 1fFQ5
194270-51111 HARNESS (A), WIRE Y00T12020 60 1 1604 I 194274-28320 FORK, FRONT SHIFT Y00T2020 48 17 1F05
194270-62520-X STEP (R) Y00T2020 62 29 1609 | 194274-28340 SHAFT, FRONT FORK Y00T2020 48 18 1F05
194270-65350 LABEL, ENGINE START _Y00T2020 63 5 1610 1 194274-28510 SHAFT, FRONT CLUTCH YO00T12020 48 20 1F05
194270-75711 HITCH, DRAWBER Y00T2020 65 2 1613 | 194274-28540 COLLAR 26X34X33 Y00T2020 48 23 1F05
194270-75750 PIN 28X 90, HITCH Y00T2020 65 5 1613 | 194274-31400 GEAR W/COUNTERSHAFT Y0Q0T2020 49 1 1F06
194271-43210~-X HEAD, CYLINDER Y00T12020 56 7 1F15 1 194274-64722 LABEL, SIDE Y00T2020 63 2 1610
194271-48110 JOINT ASSY, PIPE Y00T2020 55 30 1TF13 1 194275-01140-X BRACKET., THRTL LEVER Y00T2020 36 3 1€03
194271-48140 COUPLER Y00T2020 55 33 1TF13 1 194275-01352 LEVER, THROTTLE LINK Y0QT2020 36 9 1E03
194271-51120 HARNESS (B), WIRE Y00T2020 60 2 1604 !t 194275-01441-U ROD, THROTTLE LINK Y00T12020 36 24 1E03
194271-51140 HARNESS (D), WIRE Y00T72020 60 4 1604 I 194275-04251 BAND, FUEL OIL TANK Y00TZ2020 37 11 1E04
194271-51700 BRACKET, SOCKET Y00T2020 60 15 1G04 1 194275~04281 PIN Y00T2020 37 14 1EC4
194271-82100 TOOL SET Y007T2020 67 1 1615 1 194275-22450-U BRACKET Y00T2020 43 46 1E14
194273-26130 GEAR, PTO 2ND Y00T2020 46 5 1F02 | 194275-24210-X COVER (L), STRAINER Y00T2020 55 60 1F14
194273-26650 GEAR, SLIDE Y00T2020 46 16 1F02 | 194275-24220-X COVER (R), STRAINER Y00T2020 55 61 1F14
194273-27910 SHAFT, P.T.0. Y00T2020 47 47 1F03 1 194275-25300 GEAR ASSY, REDUCTION YOQOT2020 45 11 1F01
194273-42100-X HOUSING, HYDRAULIC Y00T2020 56 1 1TF15 1 194275-25310 GEAR, SLIDING Y00T2020 45 15 1F01
194273-47770 PIN, HINGE Y00T2020 59 8 1603 | 194275-25401 GEAR ASSY, COUNTER Y00T2020 45 21 1F01
194273-47910 KNOB Y0QT2020 58 28 1G02 | 194275-25471 GEAR, SLIDING Y00T12020 45 25 1£01
194273-61661-X STAY, PANEL Y00T2020 61 69 1608 1 194275-26511 SHAFT, P.T.O. Y00T2020 46 11 1F02
194273-65571 LABEL, SLOW RETURN Y00T2020 63 13 1G10 | 194275-26520 GEAR, P.T.0. Y00T2020 46 12 1F02
194273-65611 LABEL, P.T.0. SHIFT YQ00T2020 63 16 1610 1 194275-26541 WASHER Y00r2020 46 13 1£02
194273-65651 LABEL, DRAFT CHANGE YO0O0T2020 63 20 1610 1 194275-26550 WASHER Y00T2020 46 14 1F02
194274-13300 ~ SHAFT ASSY,PROPELLER Y00T2020 39 28 1E07 1 194275-26560 COLLAR 40X45%20.5 Y00T2020 46 15 1F02
194274-13550 BOLT M10x30 Y0QT2020 38 42 1EQ5 1| _194275-26910-X GUARD, P.T.0. SHAFT Y00T2020 44 29 1£16
194274-13560 BOLT Y00T72020 38 43 1EQ5 1 194275-27750 PLUG Y00T2020 43 13 1E14
194274-13570 SPRING WASHER 10 Y00T2020 38 44 1EQ5 1 194275-27950Q FORK, P.T.0. SHIFT Y00T2020 47 48 1F03
194274-13580 WASHER Y00T12020 38 45 1EQ5 1 194275-34120 SHAFT, REAR AXLE Y0072020 51 4 1F09
194274-13910 COLLAR 68X79X11.5 Y00T2020 40 43 1EQ09 I 194275-37670 COLLAR Y00T2020 53 13 1F11
194274-13920 SEAL TC6Y 648013 Y00T2020 40 45 1EQ09 | 194275-48160-W PIPE, STRAINER Y0Q72020 55 35 1F13
194274-14620-X COVER, REAR SHAFT Y00T2020 39 50 1E07 1+ 194275-48400 STRAINER, OIL Y00T12029Q 55 63 1F14
194274-15100-X GEAR ASSY, STEERING Y00T2020 42 1 1E12 | 194275-48810 CLAMP A Y00T2020 55 42 1F13
194274-15110-X BOX W/BUSH, GEAR Y00T12020 42 2 1E12 | 194275-48820 CLAMP Y00T2020 55 43 1F13
194274-16100-X ROD ASSY, DRAG YQ072020 42 43 1E12 1 194275-51510 BATTERY (N100), DRY _Y00T2020 60 34 1604
194274-21100-X HOUSING ASSY, CLUTCH YQ0T2020 43 1 1E14 | 194275-53350 HOOD, HEAD LAMP Y00T72020 61 7 1607
194274-21170 PLUG Y00T1T2020 48 1 1F05 1 194275-56900 CABLE, HOUR-METER Y00T72020 60 106 1605
194274-21210-X COVER Y00T12020 48 2 1F05 1 _194275-63111-X SEAT, QPERATOR _Y00T72020 62 34 1609
194274-21220 GASKET Y00T2020 48 3 1FO5 1 194275-63120 BOLT Y00T2020 62 35 1609
194274-22242-X SHAFT, RELEASE Ygd0T2020 43 33 TE14 1 194275-65660 LABEL, CAUTION Y00T2020 63 21 1690
194274-22260 SPACER 50X61.5X1 Y0072020 43 28 1E14 1 _194275-65710 LABEL, MAIN SHIFT Y00T2020Q 63 23 1610
194274-22312 YOKE, CLUTCH SHIFT Y00T72020 43 35 TE14 1 194275-72800-X YOKE (R), LIFT LINK Y00T2020 64 16 1611
194276-22331 SHAFT, MAIN DRIVE Y¥Y00T72020 43 29 1TE14 1 194275-73110-X BRACKET (L), LINK YooT2020 64 44 1611
194274-22370 SLEEVE ASSY, BEARING Y00T2020 43 36 1E14 1 194275-73120-X BRACKET (R), LINK Y00T72020 &4 45 1611




(MF NO.YO0T2020) I 1LO9 I *%% PARTS INDEX **% 85.07.27 9
P +

PART NO. DESCRIPTION CATALOG GRP. REF. LocC | PART NO. DESCRIPTION CATALOG GRP. REF. LocC.
NOQ. NQ., NO., NQ. | NO. NO. NO. NQ.
194275-731840 BOLT, LOWER LINK Y00T2020 64 47 1611 t 194321-11970 SHIM (A) Y00T2020 40 10 1€09
194275-73412-X LINK,LOWER Y00T2020 64 48 1611 1 194321-11980 SHIM (B) Y00T2020 40 11 1EQ09
194275-75720-X BRACKFET., DRAWBER YQ0T2020 65 3 1613 1 194321-1199Q SHIM (C) Y00712020 40 12 1EQ09
194276-21401 DISC, CLUTCH Y00T2020 43 24 1E14 | 194321-12110-X ARM (L), KNUCKLE YooT2020 40 16 1E09
194278-62530 STAY Y00T2020 60 49 1604 1 194321-12210-X BRACKET(R), TIE-ROD YOQ0O0T2020 40 17 1€09
194279-13900 SI.FEVE 60XA4X28 YO00T2020 40 41 1EQ9 1 _194321-12310-X TIE-ROD YOQT2020 40 19 1E09
194281-31490 BUSH 40Xx2X22.5 Y00T2020 39 5 1E07 1 194321-13100 GEAR ASSY, RING Y00T2020 39 2 1E07
17 1E07 | 194321-13130 SHIM (A) Y00T2020 39 6 1E07
194281-31570 WASHFR., DIFFERENTIAL YQQT2020 39 22 1E07 I 194321-131440 SHIM (B) YN012020 39 7 1EQ7
194281-31580 WASHER, DIFFERENTIAL Y0QTZ2020 39 23 107 ' 194321-13150 SHIM (C) Y00T2020 39 8 1E07
194281-63240 SPRING Y00T12020 62 39 1609 + 194321-13170 COLLAR, SEAL Y00T2020 39 9 1E07
194286-04140 STRAINER, FUFL OIf YQ0T120240 37 2 1EQ4 1_194321-1318Q CASTILE NUT Y00T1202Q 29 10 1£Q7
194310-46460 HOLDER Y00T2020 56 39 1F15 1 194321-13200 CASE, DIFF. GEAR Y00T2020 39 15 1E07
194310-46620 BOLT, STOP Y0QT2020 56 29 1F15 1 194321-13230 PINION, DIFFERENTIAL YO00T2020 39 18 1EQ7
194310-46630 HO! DFR YOQT2020 56 30 1F15 1 194321-13250 GFAR, DIFF, STDF Y00T12020 39 19 1E07
194312-51210 WIRE, MEAN LEAD Y00T2020 60 7 1604 1 194321-13270 SHAFT, DIFF. PINION Y00T2020 29 20 1EQ07
194313-13630 PLUG 20 Y00T2020 38 48 1E05 | 194321-13340 COUPLING Y00T2020 39 29 1E07
194320-046210-X BRACKFET, FUEL TANK Y00T12020 37 10 1E04 it 194321-13350 BOOT (RUBBER) YONT2020 39 320 1E07
194320-15150 COVER, SIDE Y00T2020 42 4 1612 | 194321-13360 WASHER Y00T2020 39 31 1E07
194320-15160 0~RING Y00T2020 42 5 1E12 1 194321-13370 SPRING Y00T2020 39 32 1E07
194320-15200 COL UMN Y00T12020 42 Z 1E12 ] 194321-13380 SEAL , SPI INF SHAFT YOQQar2020 39 3 1E0Q07
194320-15250 SHIM T=0.05 Y00T2020 42 8 1E12 1 194321-13400 WASHER T=2.3 Y00T2020 38 30 1€05
194320-15260 SHIM T7=0.07 Y00T72020 42 9 1E12 | 194321-13410-X CENTER BOX Y00T72020 38 26 1EQ5
194320-15270 SHIM T=0.08 Y00T12020 42 10 1E12 1 194321-13420 WASHER T=2.0 YQQT2020 38 29 1£08
194320-15280 SHIM T=0.1 Y00T72020 42 11 1812 | 194321-13440 SPACER 62 Y00T2020 38 27 1E05
194320-15290 SHIM T=0.2 Y00T72020 42 12 1E12 1 194321-13450-X RETAINER, BEARING Y00T2020 38 28 1EQS
194320-15470 BOLT M10x28 Y00712020 42 25 1E12 1_194321-13460 WASHER T=2.6 Y0QT2020 28 21 1EQS
194320-15500 NUT ASSY, BALL Y00T2020 42 26 1E12 1 194321-13471 SHIM (A) Y00T2020 38 32 1EQS
194320-15610-X ARM, PITMAN Y00T2020 42 34 1E12 1 194321-13481 SHIM (B) Y00T2020 38 33 1E05
194320-15710 WHEF] , STFERING Yoora2024q 42 37 112 ] 194321-13510 SHAFT, FRONT DRIVE YQ0T2020 39 37 1E07
194320-44220 SLEEVE, LIFT SHAFT Y0QT2020 57 4 1F16 1 194321-13521 PINION, DRIVE SHAFT YO00T2020 39 38 1€07
194320-44260 COLLAR Y00T2020 57 7 1F16 1| 194321-13610-X HOUSING, FRONT AXLE YO0OT2020 38 46 1E05
194320-44271 SPACER Y00712020 57 8 1F16 1_194321-13620 GASKET YQQIr2020 38 47 1EQS
194320-44520 RETAINER, LIFT SHAFT Y0OT2020 57 11 1F16 1 194321-13640 SHIM (A) Y00T12020 38 53 1E05
194320-47380-X SHAFT, CONTROL LEVER Y0OT2020 58 7 1602 | 194321-13650 SHIM (B) Y00T72020 38 54 1EQ05
194320-47410 | EVER, FFED BACK Y00T12020 58 9 1602 1_194321-13660 SHIM (A) Yy00Tr2a020 38 49 1EQ5S
194320-47530 HINGE Y00T2020 58 27 1602 1 194321-13670 SHIM (B) Y00T2020 28 50 1€05
194320-47760 PIN 22 Y00T2020 59 7 1603 | 194321-13680 SPACER 85Xx1 Y00T2020 38 55 1£06
194320-47810 BOL T, SPRING ADJUST. YQ00T20290 59 10 1603 1_194321-13700-X CASE., FRONT GEAR Y0012020 40 34 1E09
194320-47840 SPACER Y00T2020 59 12 1603 | 194321-13720-X COVER, GEAR CASE Y0072020 40 35 1EQ9
194320-47860 BOLT Y00T2020 59 13 1603 1 194321-13730 GASKET Y00T2020 40 36 1£09
194320-~47880 NUT M12 Y00T2020 59 15 1603 1 194321-13741-X BOQX (1), FRONT GEAR Y0Q0T12020 40 37 1EQ9
194320-61100~-R HOOD Y00T2020 61 8 1607 | 194321-13750-X COVER, GEAR BOX Y00T2020 40 38 109
194320-82110 JACK Y00T2020 67 4 1615 | 194321-13760 PACKING Y00T2020 40 39 1£09
194321-11600-X SUPPORT ASSY YOOT2020 38 1z 1E05 1_194321-13850 SHAFT (2ND)Y, FRONT Y0QT2020 39 &1 1EQ7
194321-11620 BUSH 75X80X30 Y00T2020 38 19 1E05 I 194321-13860 NEEDLE BEARING Y00T2020 40 40 1E09
194321-11630-X COVER, SUPPORT Y00T2020 38 21 1E05 1 194321-13870 COLLAR 30.5X50 Y00T2020 39 42 1E07
194321 -11640 GASKET Y00T12020 28 22 1EQS 1 194321-13881 GEAR., FRONT DRIVE YO0T12020 39 43 1E07
39 48 1E07 | 194321-13890 PINION, FINAL Y00T2020 39 44 1EQ7
194321-11901-X ARM ASSY, STEERING Y00T2020 40 1 1E09 | 194321-13900 PLATE Y00T2020 40 42 1E09
194321-11921 BUSH 35x39x20 Y0012020 40 3 1EQ9 I 194321-~13911-X HOUSING., FRONT GEAR Y0QT2020 40 44 1E09
7 1E09 1| 194321-13940-X HOUSING, FRONT AXLE Y00T2020 38 51 1£05
194321-11940 SEAL vB35 41 5, OIL Y0O0T2020 40 5 1EQ9 1 194321-13950 CASE, BEARING Y00T72020 40 46 1E09
194321-11950-X ARM ASSY., STEERING YOQT2020 40 <) 1EQ9 I 194321-13980 SHIM (A) YN0T12020a 40 47 109




(MF NO.Y00T2020) 1L10 I **% PARTS INDEX *%x 85.07.27 P. 10
------ +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc I PART NO. DESCRIPTION CATALOG GRP. REF. LocC.
NO, NO, NO, NO, I NO. NO. _NO. NO.
194321-13990 SHIM (B) Y00T72020 40 48 1E09 t+ 194370-48151-X PIPE, LOW PRESSURE Y00T2020 55 34 1F13
194321-14170 SEAL COLLAR Y00T2020 41 4 TE11 | 194370-48290-X BRACKET, FILTER Y00T2020 55 39 1F13
1946321-14610-X COVER, FRONT SHAFT Y0072020 39 49 1E07 ' 194370-48300-X COVER ASSY,.STRAINER Y00T72020 55 20 1F13
194321-14650 BOOT (RUBBER) Y00T2020 39 51 107 | 194370-48310-M COVER, STRAINER Y00T2020 55 21 1F13
194321-14660 PACKING Y00T72020 39 52 1EQ7 ' 194370-48320 BOLT Y0072020 55 22 1F13
194321-14700-Q WHEEL S5JAXT6WDC Y0072020 54 2 1F12 1 194370-48330 SPRING., VALVE YOQT2020 55 23 1£13
8 1F12 t 194370-48340 BASE, VALVE Y00T2020 55 24 1F13
194321-14820 TUBE Yoor2020 54 4 1F12 | 194370-48350 VALVE Y00T2020 55 25 1F13
10 1F12 1 194370-48390 FILTER, HYDRAULIC YQQare2a2a 55 27 1£13
194321-14830 VALVE, AIR INLET Y00T2020 54 5 1F12 1 194370-51550 COVER, BATTERY Y00T2020 60 36 1604
: 11 1F12 1 194370-51570-X CLAMP, BATTERY Y0Q0T2020 60 37 1604
194321-14850 JIRE W/TUBE 7-16¢F). YOQT2020 54 3 1F12 1| _194370-56270  HOUR-METER_ASSY Y0O0T12020 640 101 1605
9 1F12 | 194370-61170 PLATE, AIR CUT Y0012020 61 9 1607
194321-14860 TIRE 7-16 Y00T2020 54 6 1F12 | 194370-61190 SUPPORT (L) Y00T2020 61 11 1607
12 1F12 - 1 194370-61200 SUPPORT (R) Yn0r2029 41 12 1607
194322-11120-X HITCH, FRONT YO0T2020 38 6 1EQ5 I 194370-61230 SUPPORT (L) Y00T72020 61 13 1607
194322-24980 PLUG 1/2-NPT Y00T2020 55 62 1F14 ) 194370-61240 SUPPORT (R) Y00T2020 61 15 1607
194322-33170Q PLATE, KEEP YO00T2020 49 33 1EQ06 I_194370-61290 SUPPORT, FRONT Yoarzoza 61 20 1607
194322-44740-X COVER, REAR Y00T2020 56 8 1F15 I 194370-61310 RETAINER Y00T2020 61 21 1607
194322-47740-X HINGE ASSY, TOP LINK Y00T2020 59 4 1603 1 194370-61320 PAD, (RUBBER) Y00T2020 61 23 1607
1946322-467910-X BAR, 10CK YQOoT2020 59 17 1603 L 194370-61330 STOPPER., HQOD YQoT2020 &1 24 1G6Q7
194322-47920 LOCK BOLT Y00T2020 59 18 1603 ' 194370-61371-Q GRILLE(LOWER), FRONT Y00T2020 61 29 1607
194322-47930-U RETAINER, BAR Y00T2020 59 19 1603 t 194370-61380 “RETAINER Y00T2020 61 31 1607
194322-47940-4 RETAINFR, BAR Y00T12020 59 20 1603 1 194370-41450  PAD, (RUBRER) Y00r2020 61 34 1607
194322~61190-R SCREEN (L) Y00T2020 61 10 1607 ' 194370-62220 STAY (L), FENDER Y00T72020 62 10 1609
194322-61260 PAD, (RUBBER) Y00T12020 61 18 1607 1 194370-62230 STAY (R) Y00T2020 62 11 1609
194322-61340 PAD, (RUBBFR) Y0072020 61 25 1607 | 194370-65451 L ABFl , DFECOMPRFSSION YONY2020 63 8 1610
194322-61350-R SCREEN (R) Y00T712020 61 26 1607 1| 194370-65461 LABEL,CLUTCH CAUTION Y0O0T2020 63 9 1610
194322-61360 PAD, (RUBBER) Y00T72020 61 27 1607 1 194370-65730 LABEL, RANGE SHIFT Y00T2020 63 24 1610
28 1607 1-196371-36720  TIRF 12.4-28 YOQT12020 5S4 21 1£12
194322-61380 PAD, (RUBBER) Y00T2020 61 30 1607 | 31 1F12
194322-61390 PAD, (RUBBER) Y0QT2020 61 32 1607 1 194371-34750 TIRE W/TUBE 12.4-28 Y00T2020 54 20 1F12
194322-61430 PAD, (RURBRBER) YNQAT2020 61 33 1607 | 30 1F12
194322-63250 HOLDER Y00T2020 62 41 1609 | 194371-64751 LABEL, MODEL Y00T2020 63 3 1610
194322-63280 RETAINER (A) Y00T2020 62 42 1609 1 194376-11110-X BRACKET, FRONT AXLE Y00T2020 38 5 1E05
194322-45841 LABEl , DRAFT 10CK Y00r2020 63 25 1610 | 194376-48190-X PIPFE, |OW-PRESSURE Yn0r2020 55 37 1F13
194322-71600-X LINK (R), TOP Y00T2020 64 6 1611 1 194420-47370 KNOB Y00T2020 58 6 1602
194322-71700-X EYE-BOLT (L) Y00T2020 64 7 1611 1 194420-61640 SCREW M 5X 16 Y00T2020 61 38 1607
194323-13290 BOI T M10X70 Y0012020 39 21 1£07 1 67 1608
194323-65561 LABEL, LUBRICATION Y00T2020 63 12 1610 | 194432-41150 SEAL, OIL Y00T2020 55 2 1F13
194324-61280-R BRACKET, LAMP Y00T2020 61 19 1607 1 194432-41210 KEY, WOODRUFF Y0QT2020 55 7 1F13
194324-~62110-R FENDER (1) Y0NT12020 A2 4 1609 | 194440-01550 GROMMET yo0r2020 38 4 1E£05
194324-62120-R FENDER (R) Y00T2020 62 5 1609 1| 194440-51620 CLAMP, WIRE HARNESS Y00T2020 29 1 1€15
194324-62310 CAP 4.5, RUBBER Y00T2020 61 71 1608 | 194440-51630 CLAMP, WIRE HARNESS Y00T2020 60 11 1604
194327-34130 BOI T M14X%X 35 YO0T2020 51 5 1609 | 194440-52400 _ BOX ASSY, FUSE Y0QT20249 60 54 1604
194327-34750-Q WHEEL ASSY W11-28W Y00T2020 54 14 1F12 1 194440-52420 COVER, FUSE BOX Y00T2020 60 56 1605
24 1F12 1 194446-61940 PAD, (RUBBER) Y00T2020 61 42 1607
194327-34770-Q DISC Yoorz2020 54 15 1F12 1 194446-65630 L ABFl , GEAR Q11 YNQT2020 &3 19 1610
25 1F12 | 194447-65621 LABEL, 4-DRIVE WHEEL Y00T2020 63 18 1610
194370-04720 PIPE, FUEL OIL Y00T2020 37 21 1E04 I 194450-12551 COVER, DUST Y00T2020 42 44 1E12
194370-05110 COVER, BFIT YOoT2020 3R 1 1E0S 1 194450-1256A0  RING, SFT YNQT2020 42 45 1E12
194370-11150 BRACKET, RADIATOR Y00T2020 38 8 1€05 I 194450-16170 CASTLE NUT M16 Y00TZ2020 42 46 1E12
194370-26110 SHAFT, DRIVE Y00T72020 46 4 1F02 | 194450-45150 0-RING 2.8X16.4 YOO0T2020 57 27 1F16
194370-27830  ARM, SHIFT YNOT2020 47 YA 1F03 1 194450-451640 PACKING 30X36X2 YO0T12020 52 28 1E14




(MF NO.Y00T2020) 111 1 *%% PARTS INDEX #*x# 85.07.27 P. 11
—————— +
PART NO. DESCRIPTION CATALOG GRP. REF. LOC | PART NO. DESCRIPTION CATALOG GRP. REF.  LOC.
NO NO, NQ NO il NQ. NO NQ . NQ

194450-45230  SPRING Y00T2020 57 31 1F16 1 194450-46750 PLUG M18 Y00T2020 56 40 1F15
194450-45240  SPRING Y00T2020 57 32 1F16 1 194450-47340-X GUIDE (B), LEVER Y00T2020 58 3 1602
194450-45250  SEAT. SPRING Y00T2020 57__ 33 1F16__ 1 194450-47350  SPACER, GUIDE Y00T2020 58 4 1602
194450-45260  PIN Y00T2020 57 34 1F16 1 194450-47390  STOPPER Y00T2020 58 8 1602
194450-45270  CAP Y00T2020 57 35 1F16 1 194450-47420 ROD, FEED BACK Y00T2020 58 10 1602
194450-45280 pLUG YQ0T12020 W4 34 1F14 ] 194450-47430 ROD, FEED BACK YO0T1T2020 5.8 11 1602
194450-45290  SCREW Y00T2020 57 37 1F16 1 59 2 1603
194450-45310  PIN Y00T2020 57 38 1F16 1 194450-47450  SPRING Y00T2020 58 13 1602
194450-45320 VAIVE, LOWFRING YO0T2020 57 39 1F14 1 194450-~-47440 HOLDFR, SPRING YONT2020 58 14 1602
194450-45330  STOPPER Y00T2020 57 40 1F16 1 194450-47570  WASHER Y00T2020 58 18 1602
194450-45340  SPRING Y00T2020 57 41 1F16 | 194450-47610  CAM, DRAFT Y00T2020 58 19 1602
194450-45350) 0-RING 1.5X5 YOar2020 57 42 1E164 I 194450-47420 CAM, POSITION YOOT2020 38 20 1G02
194450-45360 CIRCLIP Y00T2020 57 43 1F16 1| 194450-47630  CAM, SELECTION Y00T2020 58 21 1602
194450-45420  SHAFT, CONTROL Y00T2020 57 45 1F16 | 194450-47640-X LEVER, SELECTION Y00T2020 58 22 1602
194450-45430 PIATE YQO0T2020 57 LA 1E14 L 194450-474A50 SPRING Y00r2020 S8 23 1GQ2
194450-45440  PIN Y00T2020 57 47 1F16 | 194450-47660  SHIM Y00T2020 58 24 1602
194450-45450 SPRING Y00T2020 57 48 1F16 | 194450-47790 ROD, FEED BACK Y00T2020 59 9 1603
194450-45440 CAP Yaor2020 W4 49 1F14 1 194450—51680 CONNECTOR YOQT1r2020 A0 14 1G04
194450-45470  WASHER Y00T2020 57 50 1F16 | 194450-51700  SCREW M 3X 10 Y00T2020 60 16 1604
194450-45480 O-RING 2.5X25 Y00T2020 57 51 1F16 | 194450-52150  SWITCH, STOP LAMP Y00T2020 60 47 1604
194450-45420 O0-RING _2X25 YQQ12020 57 52 1E31A | 194464-01320 ROD, THROTTIE | INK Y(012020 34 8 1E03
194450-45510  SHIM (A) Y00T2020 57 53 1F16 | 194464-11171  SEAL, RADIATOR Y00T2020 38 9 1E05
194450-45520  SHIM (B) Y00T2020 57 54 1F16 | 19446415450  SEAL WASHER Y00T2020 42 23 1€12
1946450-45530 DRIVER YO0T2020 57 55 1601 | 194444-21150 BOLT M12X 50 YQ012020 43 g8 1E14
194450-45540  SHAFT, DRIVER Y00T2020 57 56 1601 | 1946464-25260 GEAR, SLIDING Y00T2020 45 9 1F01
194450-45550  WASHER Y00T2020 57 57 1601 | 194464-25900 GEAR ASSY, REVERSE  Y00T2020 45 35 1F01
19464450-45540 CIRCIIP YO0T12020 W4 58 1601 1 _19444A4-27310 FORK, SHIET YOoQT2020 47 11 1E03
194450-45570 O-RING 2.5X9 Y00T2020 57 59 1601 | 194464-27320  FORK, SHIFT Y00T2020 47 12 1F03
194450-45580  WASHER Y00T2020 57 60 1601 | 194464-27610  FORK, SHIFT Y00T2020 47 30 1703
194450-45590 SPRING YO0T12020 57 A1 1601 | 1944404627620 SHAFT, FORK yoqQTr2020 47 31 1£0Q3
194450-45610  VALVE ASSY, RELIEF  Y00T2020 57 62 1601 | 194464-27651  ADAPTER, SWITCH Y00T2020 47 32 1F03
194450-45620  SPRING Y00T2020 57 63 1601 1| 194464-27660  PIN Y00T2020 47 33 1F03
194 450-45A30 O-RING 2.5%X23 Yoar2a20 57 Qb 1601 | 194464-45100-X VAtVE ASSY, CONTROI YOnrz2020 W4 18 1F146
194450-45640 -PLUG Y00T2020 57 65 1601 | 194464-45130-X COVER, HYDRAULIC Y00T2020 57 26 1£16
194450-45650 PACKING 20X27.8X2 Y00T2020 57 66 1601 | 194464-45170  PLUG Y00T2020 57 29 1F16
194450-45640  SHIM (A) YN0T12020 57 &7 1601 | 194464-45180 SCRFW M 6X30 YNOT2020 87 30 1F14A
194450-45670  SHIM (B) Y00T2020 57 68 1601 | 194464-45410  HOUSING, SELECTOR Y00T2020 57 44 1F16
194450-45680  SHIM (C) Y00T2020 57 69 1601 | 194464-45920  PLUG 3/4-16UNF Y00T2020 44 32 1E16
194450-45710  VAIVE, SIOW RETURN - YNOT2020 57 70 16011 57 B84 1601
194450-45720 O0-RING 2X5 Y00T2020 57 71 1601 1| 194464-45930 O-RING 8-1 Y00T2020 44 33 1E16
194450-45730  CIRCLIP Y00T2020 57 72 1601 ! 55 31 113
194450-45740 BUSH YO00T12020 52 73 1601 ! 57 ]R3 1601
194450-45750  WASHER Y00T2020 57 74 1601 1 194464-45940  PLUG Y00T2020 57 86 1601
194450-45760  SHIM Y00T2020 57 75 1601 1 194464-45950  PACKING 8X11.5X1 Y00T2020 57 87 1601
194450-45810 VAIVE, CHECK YO0012020 57 4 1601 1 194464 -47300-X GUIDF, | EVER Y00T12020 58 2 1602
194450-45820  SPRING Y00T2020 57 77 1601 | 194464-47360-X LEVER, CONTROL Y00T2020 58 5 1602
194450-45830 O-RING 2.5X8 Y00T2020 57 78 1601 | 194464-47440  BOLT, STOPPER Y00T2020 58 12 1602
194450-45840 SIOPPER Y0Q12020 57 79 1601 1194440447470 BOIT Yo0r2020 58 18 1602
194450-45850  PLUG Y00T2020 57 80 1601 1 194464-47510  CONTROL ASSY, LINK  Y00T2020 58 16 1602
194450-45860 PACKING 16X20X1.5 Y00T2020 57 81 1601 1| 194464-67560  RING Y00T2020 58 17 1602
194450-483870 pILuGg 18 YoQTr2020 57 82 1G01 1 1944R4-47721-X SPRING, SENSING YOOT2(20 5.9 3 1603
194450-45880 PACKING 18X22X1.5 Y00T2020 57 83 1601 | 194464-47830  WASHER 12 Y00T2020 59 11 1603
194450-46430  SPRING Y00T2020 56 38 1F15 | 194464-47870-X SPACER Y00T2020 59 14 1603
194450-44A750 PLUG M18 Yonrz2020 54 9 1F15 | 1944484 -47890 BO!I T M14X28 YO0T12020 59 14 1G03




(MF NO.Y0QT2020) m12 1t *%% PARTS INDEX #*%%* 85.07.27 12
------ +
PART NO. DESCRIPTION CATALOG GRP. REF. LoC | PART NO. DESCRIPTION CATALOG GRP. REF. Loc.
NQ NO NQ NO ] NO. NO NQ NQ
194464-48850 RUBBER Y00T2020 55 45 1F13 1 22137-060000 WASHER 6 Y0072020 60 20 1604
194464-52190 ‘SWITCH, SAFETY START YO0T2020 60 48 1604 | 61 43 1607
19446474510 CHAIN (F), CHECK Y0aT12020 64 56 1612 1 44 1607
194464-74710 TURNBUCKLE Y00T12020 64 59 1612 | 22137-080000 WASHER 8 Y00T2020 20 3 1C06
194465-11930 BOLT M10X28 Y00T2020 62 26 1609 1 36 12 1E03
1944665-11940 BOLT M10X 4Q Y0Q0712024Q 62 27 1609 ] 13 1£03
1944665-14112-X SHAFT,FRONT FINAL Y00T72020 41 1 1E11 ! 25 1£03
194465-14130 GEAR, FINAL Y00T2020 41 2 1E11 | 55 46 1F13
194465-14140 ROILIFR REARING Yonra2a2n 41 3 1E11 1 47 1F13
194465-14210 BOLT M14X 28 Y0012020 41 5 1E11 1 58 29 1602
194465-14220 WASHER 14 Y00T2020 [A] 6 1E11 I 60 38 1604
81 3 1E09 | 50 1604
194490-63210-X BRACKET, SEAT Y00T2020 62 36 1609 62 43 1609
194550~51220 LINK, FUSIBLE Y00T2020 60 8 1604 1 22137-100000 WASHER 10 Y00T72020 36 14 103
194730-57220 COVER, DUST YN00T2020 40 24 1E09_ ¢ 43 52 1E14
30 109 | 50 13 1F08
42 49 1E12 1 58 30 1602
194730-57241 NUT M12 Yoorz2020 40 25 1EQ9 1 31 1602
31 1E09 | 59 21 1603
42 50 1E12 | 22 1603
19474000160 WASHFR 10 Y0OT2020 34 1 1E03 1 61 45 1607
194740-76200 REFLECTOR Y00T2020 62 19 1609 ) 62 31 1609
194740-80121 HAMMER Y00T2020 67 2 1615 I 22137-160000 WASHER 16 Y00T2020 52 12 1F10
194750-04400 SPRING, RETURN Y0012020 34 11 1E03 1 . b4 34 1611
194750-15310 BUSH, COLUMN Y0oQT2020 42 14 1E12 1 22157-100000 WASHER 10 Y00T2020 36 15 1E03
194990-22030 NUT W/WASHER 5 Y0QT2020 60 61 1605 1 53 19 1F11
A2 20 1609 L 22217-050000 SPRING WASHFR 58 Y0Qr2020 29 11 1¢18
194990-22040 NUT W/WASHER 6 YooT2020 35 9 1E02 | 12 1C15
60 105 1G05 I 22217-060000 SPRING WASHER 6 Y00T2020 36 29 103
&1 3 1607 | 3R 2 1£058
4 1607 1 &0 21 1604
194990-22050 NUT W/WASHER 8 Y00T2020 9 28 1811 1 61 46 1607
25 14 1E0Q2 1 &b ] 1611
11 1E02 1 22217-080000 SPRING WASHER 8 Y00T2020 - 1 13 1802
44 2 1E16 | 10 3 1812
A0 32 1604 L 14 5 1002
42 1604 1 20 4 1C06
62 1605 | 22 1¢06
194990-~-22120 NUT W/WASHFR 9 YapTr2020 A3 1 1610 1 40 49 1ED9
194990-22130 NUT W/WASHER 6 Y0oT2020 60 109 1606 1 50 1E09
61 5 1607 1 51 109
4 1607 | YA 34 1E16
62 33 1609 | 35 1€16
194990-22140 NUT W/WASHER 8 Y00T72020 55 28 1F13 1 36 1E16
A1 40 1608 | 47 19 1E03
62 1 1609 | 35 1F03
2 1609 | 50 1703
194990-22140 NUT W/WASHER 12 Y00T2020 462 3 1609 1 55 8 1£13
194990-22830 NUT mM17 Y0QT2020 40 20 1E09 1 17 1F13
194990-22840 NUT M17 Y00T2020 40 21 109 1 57 88 1601
194990-42720 BEARING, CIUTCH ¥YN012020 43 40 1E14 1 58 32 1602
194990-85561 KNOB Y0012020 47 34 1F03 1 33 1602
195080-15060 PIN, HITCH Y00T12020 64 Z 1611 1 62 44 1609
22117-140000 WASHER 14 Y00T12020 21 13 1€07 1 22217-100000 SPRING WASHER 10 Y00T2020 37 17 1E04




(MF NO.YQ0T2020) 1L13 1 *%% PARTS INDEX *%% 85.07.27 13
------ +

PART NO. DESCRIPTION CATALOG GRP. REF. LoOC ! PART NO. DESCRIPTION CATALOG GRP. REF. LocC.
NO. NO. NO. NO. | : NO. NQ. NQ. NOQ.
22217-100000 SPRING WASHER 10 Y00T2020 40 13 1EQ09 | 22252-000220 CIRCLIP 22 Y00T2020 57 89 1601
52 1809 + 22252-000280 CIRCLIP 28-H Y00T2020 55 9 1F13
42 27 112 1 22252-000350 CIRCLIP 35 Y0072020 57 90 1601
L4 37 1E16 1 22252-000420 CIRCLIP 42 Y00T2020 15 6 1¢01
50 14 1F08 | 22252-000520 CIRCLIP 52 Y0QT2020 45 31 1F01
15 1F08 | 48 27 1FQ05
52 13 1F10 1 22252-000550 CIRCLIP 55 Y00T2020 48 28 1F05
56 10 1F15 | 22252-000850 CIRCLIP 85 Y00T72020 38 56 1E06
58 34 1602 1 22262-000450 CIRCLIP R-45 YQQT2020 40 53 1E09
59 23 1603 | 22272-000040 CIRCLIP E- 4 Y00T12020 58 35 1602
24 1603 | 22272-000060 CIRCLIP E- 6 Y0QT2020 5 13 1806
62 32 1609 1+ 22272-000100 E-CIRCLIP 10 YQ0T2020 47 20 1F03
22217-120000 SPRING WASHER 12 YooT2020 12 15 1B14 | 22272-000120 CIRCLIP E-12 Y00T2020 59 28 1603
38 11 1E05 | 22272-000240 CIRCLIP E-24 Y00T2020 53 20 1F11
43 14 1E14 ] 22312-040100 PARALIF! PIN 4X10 YQ0r2020 1 14 1802
44 38 1E16 | 22312-080160 PARALLEL PIN 8X16 Y00T2020 1 15 1B02
55 48 1F13 1 22312-080200 PARALLEL PIN 8X20 Y00T72020 1 16 1802
54 11 1F15 1. 39 24 1E07
12 1F15 1 22312-120220 PARALLEL PIN 12X22 Y00T2020 64 50. 1611
59 25 1603 1 22322-030180 TAPER PIN 3X18 Y00T72020 28 6 1C14
62 22 1609 1_22351-020012 SPRING PIN 2X12 Y00T2020 58 34 1G02
22217-140000 SPRING WASHER 14 Y00T2020 43 15 1E14 t+ 22351-030012 SPRING PIN 3X12 Y00T12020 59 29 1603
59 26 1603 -t 22351-030016 SPRING PIN 3X16 Y00T2020 57 91 1601
22217-160000 SPRING WASHER 16 YQQT2020 52 14 1F10 1 22351-030018 SPRING PIN 3X18 YQQ0712020 47 51 1FQ3
54 19 1F12 1 22351-030020 SPRING PIN 3%x20 Y0QT2020 48 29 1705
29 1F12 1 22351-035032 SPRING PIN 3.5X32 Y00T2020 39 25 107
57 12 1F16 1 _22351-040012 SPRING PIN 4X%X12 YaQT2020 168 3 1¢c02
59 27 1603 ¢ 56 32 1F15
64 49 1611 1 22351-040014 SPRING PIN 4X14 Y00T2020 58 37 1602
61 1612 1 22351-040020 SPRING PIN 4X20 Y00T12020 &4 34 1611
66 3 1614 1+ 22351-040022 SPRING PIN 4X22 YQ0T2020 56 33 1F15
7 1614 - 58 26 1602
22217-220000 SPRING WASHER 22 YOQT2020 42 28 112 1_22351-040024 SPRING PIN 4X24 Y0QT2020 b4 9 1611
49 49 1F06 | 22351-050010 SPRING PIN 5X10 Y00T2020 64 37 1611
22242-000150 CIRCLIP 15-S Y00T2020 64 35 1611 t+ 22351-050032 SPRING PIN 5Xx32 Y00T2020 - 57 92 1601
222642-000190Q CIRCLIP 19 Y00T2020 48 24 1FO5 I _22351-050040 SPRING PIN 5X40 YQ00T12020 43 41 1E14
22242-000240 CIRCLIP 24-8S Y00T72020 48 25 1F05 I 47 21 1FQ03
22242-000250 CIRCLIP 25-S Y00T2020 45 16 1F01 1| 22351-050056 SPRING PIN 5X56 Y00T2020 57 13 1F16
46 18 1F02 1 22351-060012 SPRING PIN 6X12 Y00T2020 8 21 1809
22242-000280 CIRCLIP 28 Y00T2020 39 39 1EQ7 | 22351-060014 SPRING PIN 6X14 Y00T2020 57 14 1F16
22242-000290 CIRCLIP 29-S Y00T2020 48 26 1F05 1 22351-060016 SPRING PIN 6X16 Y00T2020 43 26 1E14
22242-000300 CIRCIIP 30-S Y00T2Q20 39 11 1EQ7 1 22351-060020 SPRING PIN 6X20 Y0QTr2020 &4 27 1611
45 17 1F01 1 22351-060025 SPRING PIN 6X25 Y00T2020 47 22 1703
22242-000320 CIRCLIP 32 Y00T2020 46 6 1F02 | 36 1F03
22242-000340 CIRCILIP 34-8 Y00712020 39 45 1EQ7 i 52 1F03
22242-000350 CIRCLIP 35-H Y00T2020 43 30 1E14 1 48 30 1F05
45 18 1F01T I 31 1F05
46 19 1FQ2 ] &4 28 1611
49 [ 1F06 | 22351-060028 SPRING PIN 6X28 Y00T2020 56 42 1F15
22242-000400 CIRCLIP 40 Y00T2020 46 20 1F02 1| 22351-060032 SPRING PIN 6X32 Y00T72020 39 26 1E07
22242-000500 CIRCLIP 50 Y00T2020 49 18 1F06 1 22351-060036 SPRING PIN 6X36 YQ0T12020 45 39 1£01
22242-000950 CIRCLIP 95 Y00T2020 58 25 1602 | 48 32 1F05
22252-000220 CIRCLIP 22 Y00T2020 45 4 1F01 i 49 19 1F06
46 3 1FQ2 1 22351-080018 SPRING PIN 8X18 Y00T12020 38 35 1£05




(MF NO.Y00T2020) 1L14 1 *%%* PARTS INDEX #*%%* 85.07.27 P. 14
—————— +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc I PART NO. DESCRIPTION CATALOG GRP. REF. LoC.
NO. NO. NO. NO. 1 NO . NGO . NO. NO .
22351-080018 SPRING PIN 8Xx18 Y00T2020 43 16 1E14 t+ 23414-080000 PACKING -8 Y00T2020 34 28 1004
53 6 1F11 I 23414-080012 PACKING -8 Yo0T2020 26 21 112
22351-080036 SPRING PIN 8X36 Y00T2020 49 40 1F06 ¢ 34 41 1004
22351-080040 SPRING PIN 8X40 Y0072020 43 42 1E14 + 23414-100000 PACKING -10 YoQT2020 138 7 1C04
22351-080050 SPRING PIN 8X50 Y00T72020 53 21 1F11 1 34 29 1004
22351-100018 SPRING PIN 10X18 ¥00712020 40 54 1EQ09 1 23414-140000 PACKING -14 Y00T12020 40 56 1E10
55 1E10 1 23414-180023 PACKING -18 Y00T2020 55 49 1F13
43 17 1E14 1 56 13 1F15
48 33 1FQ5 ¢ 43 1€15
22351-100020 SPRING PIN 10Xx20 Y00T2020 44 4 1816 1 23418-050000 PACKING 5 Y00T2020 61 48 1607
22351-100025 SPRING PIN 10Xx25 Y00T2020 44 5 1E16 | 23418-060000 PACKING 6,NYLON Y00T2020 24 9 1¢10
22360-060000 SNAP PIN 6 YQ0T2020 28 22 1C14 | 23871-010000 PLUG PT 1/8 Y00T2020 38 36 1EQS
47 37 1F03 | 43 18 1E14
22360-080000 SNAP PIN 8 Y00T2020 62 45 1609 | 56 14 1F15
22360-100000 SNAP_PIN 10 Y00T2020 41 47 1607 1 23871-020000 PLUG PT 1/4 Y0Q0T12020 8 22 1809
22360-160000 SNAP PIN 16 Y00T2020 38 12 1EQS5 | (A 39 1E16
64 17 1611 | 57 93 1601
42 1611 1 _23871-040000 PLUG PT 1/2 YQ00T2020 8 23 1809
22360-200000 SNAP PIN 20 Y00T2020 64 62 1612 + 23887-100002 PLUG 10 Yy00T72020 1 17 1802
22417-160180 COTTER PIN 1.6X18 Y00T2020 36 16 1E03 + 23887-140002 PLUG 14 Y00T72020 40 57 1€10
17 1EQ03  24101-060044 BALL BEARING Y00T2020 15 7 1€01
18 1E03 1 24101-060064 BALL BEARING Y00T2020 48 34 1F05
26 1EQ3 t 24101-060124 BALL BEARING Y00T72020 39 13 1€07
22417-200100 COTTER PIN 2.0X10 Y00T12020 27 5 1¢13 1t 27 1EQ7
28 23 1C14 1 24101-062044 BALL BEARING Y0012020 48 35 1F05
22417-200200 COTTER PIN 2.0X20 Y00T2020 32 20 1002 | 24101-062054 BALL BEARING Y00T2020 45 32 1F01
22417-20030Q COTTER PIN 2.0X30 Y00T2020 43 53 1E14_ ¢ 46 21 1£02
53 22 1F11 ! 48 36 1F05
22417-300250 COTTER PIN 3.0X25 Y00T12020 40 26 109 | 37 1F0S
32 1EQ9 1 24101-062094 BALL BEARING Y00712020 39 40 1£07
42 47 1E12 | ’ 46 1E07
58 38 1602 | 24101-062104 BALL BEARING Y00T2020 49 20 1706
39 1602 1 24101-062114 BALL BEARING Y0072020 41 7 1E11
59 30 1603 | ' 49 21 1F06
22417-400300 COTTER PIN 4.0X30 Y00T2020 49 39 1F06 | 24101-062124 BALL BEARING Y00T2020 51 11 1F09
22417-400400 COTTER PIN 4.0X40 Y00T12020 39 12 1EQ7 | 24101-063054 BALL BEARING Y0QT12020 45 19 1F01
22417-400500 COTTER PIN 4.0X50 Y00T2020 39 34 1E07 1 24101-063124 BALL BEARING Yo0T2020 51 12 1F09
22451-060000 WIRE 0.6 Y00T2020 28 24 1C14 1 24104-063064 BALL BEARING Y00T2020 39 47 107
25 1C14 1 24104-063084 BALL BEARING Y00T12020 49 50 1F06
22512-070180 KEY 7X 18 Y00T2020 11 4 1813 1 24121-060074 BALL BEARING Y00T2020 43 31 1E14
22512-070242 KEY 7X 24 Y00T2020 12 5 1814 1 24121-062064 BALL BEARING Y00T2020 45 20 1F01
22512-070282 KEY 7X 28 YQ0T2020 12 6 1814 1 24121-063054 BALL BEARING YQ00T12020 46 7 1F02
22512-070400 KEY 7X 40 Y0QT2020 53 23 1F11 1 24121-063074 BALL BEARING Y00T72020 46 22 1F02
22522-030100 WOODRUFF KEY 3X10 Y00T2020 16 6 1C02 1 24145-003074 ROLLER BEARING Y00T2020 49 7 1F06
23010-068000 CLAMP 68 Y00T2020 39 53 1EQ7 1 24190-1Q00001 STEEL BALL 5716 Y00712020 47 23 1£03
23010-075000 CLAMP 75 Y00T2020 39 54 1EQ7 | 38 1F03
23061-070035 PIPE 7X .35 Y00T2020 60 22 1604 | 53 1F03
23 1604 | 48 38 1EQS
24 1604 | 24190-110001 BALL 11/32 Y00T2020 36 19 1E03
25 1604 | 39 35 1E07
23061-070230 PIPE 7X 230 Y00T2020 20 10 1€06_ 1 24211-030002 LOCK NUT M30 Y0072020 41 8 1E11
23065-090500 PIPE 9X 500 Y00T2020 1 45 1B02 + 24231-030000 WASHER 30 Y00T2020 41 9 1E11
23414-060000 PACKING 6,COPPER Y00T2020 31 3 1001 I 24311-000070 0-RING 1A P7 Y00T72020 5 14 1806
23414-0800Q0Q0 PACKING -8 YQQ12020 18 6 1€04 1 28 ré 1C14




(MF NO.Y0OT2020) 1L15 1 *%% PARTS INDEX #%% 85.07.27 15
------ +

PART NO. DESCRIPTION CATALOG GRP. REF. LOC | PART NO. DESCRIPTION CATALOG GRP. REF.  LOC.
NO . NO. NO. NO. 1 NO. NO. NO. NO.
24311-000070  O-RING 1A P7 ¥00T2020 34 20 1004 | 24421-658812 SEAL TC 658812, OIL Y00T2020 40 59 1€10
24311-000090 O-RING 1A P-9.0 Y00T2020 56 34 1F15 | 24421-750013  SEAL TC75 00 13, OIL Y00T2020 50 16 1708
24311-000110  0-RING 1A P11 Y00T2020 47 54 1F03__ | 24430-658805  SEAL VC 65885, OIL _ Y00T2020 40 60 1E10
24311-000120 O-RING 1A P-12.0 Y00T2020 48 39 1F05 1t 24430-750007 SEAL VC 751007, OIL Y00T2020 50 17 1708
56 44 1F15 1 24512-053054  BALL BEARING ¥00T2020 46 8 1F02
24311-000140  0-RING 1A P-14.0 Y00T2020 130 1802 1 24512-053064  BALL BEARING ¥00T2020 45 33 1F01
8 76 1810 1 24761-010000 NIPPLE M6F,GREASE Y00T2020 38 20 1£05
34 4 1004 | 40 4 1€09
21 1004 | 9 1E09
56 15 1F15 | 43 20 1E14
24311-000160 O-RING 1A P-16.0 Y00T2020 21 14 107 | 54 1E14
34 33 1004 I 53 24 1F11
38 37 1E05 | 59 31 1603
44 40 1E16 1 24761-060000 NIPPLE MT6X1,GREASE Y00T2020 40 27 1€09
45 40 1F01 1 33 1£09
47 39 1F03 | 42 48 1€12
55 1F04 | 64 18 1611
48 40 1605 1 v 29 1611
49 41 1F06 1+ 26011-080162 BOLT M 8X16 Y00T2020 61 72 1608
56 16 1F15 1 26013-060122 BOLT M 6X 12 Y00T2020 59 32 1603
24311-000200  Q-RING 1A P-20.0 ¥00T2020 55 50 1F13 1 26013-060352  BOLT M &X 35 Y00T2020 55 52 1F13
24311-000220 O-RING 1A P-22 Y00T2020 38 52 1E05 | 26013-060402 BOLT M 6X 40 Y00T2020 55 53 1F13
, 39 36 1E07 | 26013-080122 BOLT M 8X 12 Y00T2020 44 43 1616
47 56 1FQ4 I 58 40 1602
24311-000280 O-RING 1A P-28.0 Y00T2020 52 15 1F10 | 26013-080162 BOLT M 8X 16 Y00T2020 36 20 1€03
24311-000320 O0-RING 1A P-32.0 Y00T2020 5 15 1806 | 38 23 1€05
24311-000410  O-RING 1A P-41.0 ¥00T2020 48 41 1F05 1 39 55 1E08
24311-000450 O-RING 1A P-45.0 Y00T72020 37 9 1€04 | 43 27 1E14
24311-000700 O-RING 1A P-70.0 Y00T2020 56 27 1F15 | 49 42 1F06
24311-240100  O-RING 1A P-10A Y00T2020 26 10 110 1 43 1£06
24321-000300 O0-RING G30 ¥00T2020 55 51 1F13 | 58 41 1602
24321-000350 O-RING 1A G-35.0 Y00T2020 1 40 1802 | 60 26 1604
34 10 1004 ___I 61 73 1608
49 51 1F06 | 26013-080202 BOLT M 8X 20 ¥00T2020 42 29 1€12
24321-000450 O-RING 1A G-45.0 Y00T2020 41 10 1E11 43 21 1E14
24321-000600  0-RING 1A 6-60.0 ¥00T2020 51 13 1F09 | 55 1E15
57 15 1F16 1 44 4h 1E16
24321-000750 0-RING 1A G-75.0 Y00T2020 56 17 1F15 | 47 24 1F03
24321-000800  0-RING 1A G-80.0 ¥00T2020 44 _ 50 1E16 1 48 44 1£05
24321-000850 O-RING 1A G6-85.0 Y00T2020 55 64 TF14 1 49 28 1706
24321-001000 O-RING 1A 6-100.0 Y00T2020 38 57 106 1 29 1706
24321-001250 _ 0-RING 1A 6-125.0 ¥00T2020 48 42 1F05 | 50 18 1£08
24321-002000 O-RING 1A 6-200.0 Y00T2020 40 58 1E10 | 55 54 1F13
24322-000700 0-RING 2 6-70.0 ¥00T2020 57 94 1601 1 55 1F14
24341-000240  0-RING 1A $-24.0 ¥00T2020 60 51 1604 | 62 46 1609
24341-000290  O-RING 1A 5-29.0 Y00T2020 47 40 1F03 | 26013-080222 BOLT M 8X 22 Y00T2020 1 46 1802
24341-000300 O0-RING 1A S-30.0 Y00T2020 319 14 1E07 1 26013-080252  BOLT M 8X 25 Y00T2020 55 65 1F14
24341-000315  O-RING 1A §-31.5 Y00T2020 43 19 1E14 | 26013-080352  BOLT M 8X 35 Y00T2020 55 56 1F14
44 41 1E16 | 26013-080952 BOLT M 8X 95 ¥00T2020 57 98 1601
24341-000700 O-RING 1A $-70.0 Y00T2020 38 38 1E05 | 26013-100162  BOLT M10X 16 Y00T2020 60 39 1604
24341-000850  0-RING 1A §-85.0 Y00T2020 VY 1E16 1 26013-100202  BOLT M10X 20 Y00T2020 61 49 1607
24421-355511  SEAL TC35 55 11, OIL Y00T2020 48 43 1F05 1 26013-100252  BOLT M10X 25 Y00T2020 3 16 1804
24421-356212  SEAL TC35 62 12, OIL Y00T2020 43 32 1E14 | 38 13 1€05
24421-456209  SEAL TC45 62 Q9 Y00T2020 38 39 1E05 1 59 33 1603




(MF NO.Y0Q0T2020) 1 1L16 1 *%x% PARTS INDEX *ax 85.07.27 16
F--mm-- +
PART NO. DESCRIPTION CATALOG GRP. REF Loc | PART NO. DESCRIPTION CATALOG GRP. REF LocC.
NO. NO. NO. NQ. ! NO. NO. NO. NQ.
26013-100302 BOLT M10X 30 Y00T72020 40 18 1EQ09 | 26116-060122 BOLT M 6X 12 PLATED YQO0T2020 61 52 1607
48 45 1F05 P 26116-060162 BOLT M 6X 16 PLATED Y00T2020 61 53 1607
26013-100602 BOLT M10X 60 Y0QT2020 53 25 1F11 1 26116-060252 BOLT M 6X 25 PLATED Y007T2020 61 54 1607
26013-120202 BOLT M12X 20 Y0QT2020 60 27 1G04 1 26116-080162 BOLT M 8X 16 PLATED Y00T2020 47 25 1F03
26013-120302 BOLT M12X 30 Y00T2020 38 14 1E05 1 26116-080202 BOLT M 8X 20 PLATED Y00T2020 40 61 1E10
57 16 1F16 | 44 45 1E16
64 51 1611 | 47 41 1F03
26013-120902 BOLT M12X 90 Y00T2020 43 22 1E14 I 60 52 1604
26013-140302 BOLT M14X 30 Y00T12020 65 (o] 1613 ) 26116-080222 BOLT M 8X 22 PLATED YQNQT2Q020 40 62 1£10
26013-140352 BOLT M14X 35 Y00T2020 38 15 1E05 I 63 110
26013-140452 BOLT M14X 45 Y00T2020 38 24 1E05 I 26116-080252 BOLT M 8X 25 PLATED Y00T2020 b4 46 1E16
26014-060162 BOLT M 6X 16 YQ0T2020 20 23 1¢06 i 47 57 1F04
61 50 1607 1 55 10 1F13
26014-060202 BOLT M 6X 20 Y00T2020 62 47 1609 1 26116-080302 BOLT M 8X 30 PLATED Y0O0T2020 35 12 1E02
26014-080202 BOLT M 8X 20 Y00T12020 55 57 1F14 P 26114-080352 BOLT M 8X 35 PLATED YooT2020 58 42 1602
26014-080252 BOLT M 8X 25 Y00T2020 2 9 1803 | 26116-080402 BOLT M 8X 40 PLATED Y00T2020 bb4 47 1E16
26014-080352 BOLT M 8X 35 YOOTZOZO 29 13 1C15 1 26116~ 080452 BOLT M 8X 45 PLATED YOOTZOZU 35 13 1£02
¢ . 28 0 ! M_8X PLA )
26023-040102 SCREN M 6X 10 YOOTZOZO 61 74 1608 1 26116 080602 BOLT M 8X 60 PLATED YO0T2020 55 58 1F14
26106~ 060082 BOLT M 6X 8 PLATED YOOTZOZO 8 46 1809 | 62 48 1609
0 PLA ! 0 PLA D 00 020 0
25 9 1¢11 [ 26116 080752 BOLT M 8X 75 PLATED Y00T202C 60 40 1G04
26106-060122 BOLT M 6X 12 PLATED Y00TZ2020 1 47 1802 1. 26116-100202 BOLT M10X 20 PLATED YO00T2020 37 19 1E04
26106-060162 BOILT M 6Xx 16 PLATED Y00T2020 1 48 1802 1 26116-100252  BOIT M10X 25 PLATED YQOT2020 44 48  1F164
31 4 1001 | 52 16 1F10
26106 060222 BOLT M 6X 22 PLATED YOOTZOZO 16 7 1¢02 1 26116 100282 BOLT M10X 28 PLATED Y0OO0T2020 40 14 109
M 1 X 00 0 0 0
26106 060382 BOLT M 6X 38 PLATED YO0T2020 19 9 1€05 1 50 19 1708
26106~ 080102 BOLT M 8X 10 PLATED YO0T2020 2 10 1803 i 51 14 1F09
M 8X P | o)
8 24 1809 1 26116 100402 BOLT M1OX 40 PLATED YOOTZOZO 40 15 109
20 24 1C06 1 26116-100552 BOLT M10X 55 PLATED YO00T2020 50 20 1F08

26106-080142 BOLT M 8X 14 PLATED Y0QT2020 2 1 1803 26116-100722 _ BOIT M10X 72 PLATED _Y00T2020 54 19 1£15

26106-080162 BOLT M 8X 16 PLATED Y(0OQT2020 20 5 106 1 26116-100852 BOLT M10X 85 PLATED YO00T2020 50 6 1F08
26106-080182 BOLT M 8X 18 PLATED Y00T2020 9 29 1811 ! 26116-101002 BOLT M10X100 PLATED Y00T2020 58 43 1602
29 14 1€15 1 26116-120252 BOLT M12X 25 PLATED YDO0T2020 44 49 1E14

26106-080202 BOLT M 8X 20 PLATED Y00T2020 20 25 1€06 1 26116-120322 BOLT M12X 32 PLATED Y00T2020 38 16 1E05
26106-080222 BOLT M 8X 22 PLATED Y0O0T2020 9 30 1811 1 26116-120402 BOLT M12X 40 PLATED Y00T2020 55 59 1F14
2610A-080252 BO(T M 8X 25 PLATED YQQT2Q20 9 31 1811 ¢ 56 20 1E185
26106-080302 BOLT M 8X 30 PLATED Y00T2020 29 15 1€C15 1 26116-120502 BOLT M12X 50 PLATED Y00T2020 56 21 1F15
26106-080352 BOLT M 8X 35 PLATED Y0QT2020 1 49 1802 | 26116-120652 BOLT M12X 65 PLATED Y00T2020 15 8 1C01
26106-080382 ROILT M 8X 38 PLATED YQOT2020 19 13 1€05 1 26116-140502 BOLT M14X 50 PLATED Y0Q72Q20 43 23 1E14
26106-080452 BOLT M 8X 45 PLATED Y00T2020 19 14 1C05 1 26116-160602 BOLT M16X 60 PLATED Y00T2020 66 8 1614
26106-080502 BOLT M 8X 50 PLATED YO0Q0T2020 2 12 1803 1 26116-161102 BOLT M16X110 PLATED Y0QT2020 66 & 1614
26106-080602 BOLT M 8X 60 PLATED YQQ0T2020 _2 13 1B03 t 26117-050169 BOLT M 5X 16 PLATED YOQOT2020 33 15 1003
26106-080652 BOLT M 8X 65 PLATED Y0O0T2020 24 17 1C10 t 26156-100222 BOLT M10X 22 PLATED Y00T2020 49 8 1F06
26106-080702 BOLT M 8X 70 PLATED Y00T2020 19 15 1C05 1 26156-120302 BOLT M12X 30 PLATED YQO0T2020 12 16 1814
= 8x100 PIATED Y0QT2020 2 14 1803 1 26206-100282 BOLT M10x 28 PIATED YQOT2020 1 50 1R02
26116-050142 BOLT M 5X 14 PLATED YQ0O0T2020 29 16 1C15 1 26216-080142 STUD M 8X 14 PLATED Y00T72020 2 3 1803
36 30 1EQ3 | 26216-080182 STUD M 8X 18 PLATED Y00T2020 44 6 1E16

261164-060082 RBOIT M AX & PIATED YQ00T2020 60 29 1604 | 26216-080222 STUD M 8X 22 PIATED Y007T12020 1 18 1802
26116-060122 BOLT M 6X 12 PLATED Y00T2020 38 3 1EQ5 | 10 4 1812
60 108 1605 | 44 7 1E16

61 51 1607 1| 24216-080352 STUD M 8X 35 PLATED Y0QOT202Q 44 8 1E14




(MF NO.YO0T2020) t 1MO1 1 *%% PARTS INDEX *%* 85.07.27 17
R +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc I PART NO. DESCRIPTION CATALOG GRP. REF. LOC.

NQ. NO. NO. NOQ. ! NO . NO. NO. NO,

26216-080502 STUD M 8X 50 PLATED Y00T2020 8 25 1B09 | 26716-100002 NUT M10 Y00T2020 43 56 1E15

26216-101002 STUD M10Xx100 PLATED YO0O0T2020 56 22 1F15 1 53 26 TF11

26346-040002 U-NUT M 4 PLATED YQQT2020 55 26 1F13 1 56 24 1£15

26346-050002 U-NUT M 4 PLATED Y0QT2020 60 112 1606 1 59 34 1603

26356-120002 U-NUT M12 Y00T72020 42 36 1E12 1 26716-120002 NUT M12 Y00T2020 1 51 1802

26366-06000Q2 U-NUT M & Y00T2020 5 17 1806 1 &1 58 1608

26366-080002 U-NUT M 8 Y00T2020 2 15 1803 1 62 25 1609

8 26 1809 | 26716-160002 NUT M16 Y00T72020 52 17 1F10

27 1809 1 YA 52 1611

29 17 1C15 1 66 5 1614

18 1C15 1 26736-100002 NUT M10 Y00T2020 42 30 1E12

26450-080182 B0I T M 8X 18 Y0QT12020Q 38 40 1EQS 1_26736-160002 NUT M16 Y00712020 57 17 1F14

26450-080222 BOLT M 8X 22 Y00T2020 38 41 1E05 | 64 63 1612

26450-120402 BOLT M12X 40 Y00T2020 56 23 1F15 + 26736-220002 NUT M22 Y00T2020 42 31 1E12

26557-0300482 SCREW M 33X & Yaortz2a2a 37 8 1EQ4 t 26754-050002 LOCK NUT M 5 PLATED Y(OQT2020 5 19 1804

26557-040082 SCREW M 4X 8 Y00T2020 33 14 1003 1 20 1806

26557-040122 SCREW M &4X 12 Y00T2020 32 24 1002 | 28 29 1C14

26557-040202 SCREW M 4X 20 Y00T2020 33 13 1003 1 29 19 1€15

19 1003 | 36 32 103

26557-050122 SCREW M 5X 12 Y00T2020 5 18 1B06 t 26756-080002 LOCK NUT M 8 PLATED YO0QOT2020 8 33 1809
26357-0501642 SCREW M SX 16 Y0QTr2020 60 98 1605 I 27 1809

113 1606 1 41 1809

26557-050202 SCREW M 5X 20 Y00T2020 61 55 1608 1 45 1809

26557~-050252 SCREW M 5X 25 YQQT2020 40 99 1605 | 14 8 1€02

26557-060082 SCREW M 6X 8 Y00T12020 28 26 114 1 57 96 1601

30 8 1C16 ¢ 97 1601

26557-060102 SCREW M 6X 10 YOO0T2020 -] 2 1807 | _26756~1000G02 1OCK NUT M10 PIATED YQQT2020Q 58 L8 1602

64 10 1611 I 59 35 1603

26557-060122 SCREW M 6X 12 Y00T2020 60 30 1604 | ) 36 1603

114 1606 1 26754-140Q002 LOCK NUT M14 PIATED YQQT2Q020 38 25 105

26557-080102 SCREW M 8X 10 Y00T2020 18 8 1C04 1| 26756-~240002 LOCK NUT M24 PLATED YQ0O0T2020 64 11 1611

20 26 1C06 | 26776-120002 LOCK NUT M12 PLATED YO0O0T2020 60 53 1604

26977-040102 SCREW M & X 10 Y00T12020 42 42 1£12 1 74 1605

26587-060162 SCREW M 6X 16 Y00T2020 61 56 1608 | 82 1605

26587-060202 SCREW M 6X 20 Y00T2020 60 60 1605 |+ 26776-160002 LOCK NUT M16 PLATED Y00T2020 21 15 1¢07

26587-080122 SCREW M 8X 12 YO0QT2020 4 3 1805 | 26776-220002 LOCK NUT M22 PLATED YQQT2020 49 52 1Fr046

61 75 1608 | 26776-240002 LOCK NUT M24 PLATED YO0QOT2020 45 34 1F01

62 23 1609 1 27231-350000 PLUG 35 Y00T2020 10 6 1812

24 1609 1 27231-40000Q PLUG 40 Y00T12020 1 20 1802

26587-080162 SCREW M 8X 16 Y00T2020 60 100 1605 + 27231-450000 PLUG 45 Y00T2020 64 30 1611

26587-080202 SCREW M 8X 20 Y00T72020 35 14 1E02 | 27241-300000 PLUG 30 Y00T2020 1 21 1802

26635-080002 WING NUT M 8 Y00T12020 58 44 1602 1- 28110-080100 WRENCH Yoorz202no &7 8 1618

26657-060002 CAP NUT M 6 Y00T2020 28 27 1C14 | 28110-120140 WRENCH Y00T2020 67 9 1615

26667-080002 CAP NUT M 8 Y00T2020 28 28 1C14 |+ 28110-170190Q WRENCH Y00T2020 67 10 1G15

26716-060002 NUT M 6 YQOT2020 36 31 1£03 1 28110-220240 WRENCH Yo0T2020 A7 11 1G15

61 57 1608 | 28110-260320 WRENCH Y0QT2020 67 12 1615

26716-080002 NUT M 8 Y00T2020 1 19 1802 | 28110-270300 WRENCH Y00T2020 67 13 1615

10 5 1812 1_28170-001500 PLIERS YOQT2020 A7 14 1G18

36 21 1EQ3 | 43400-500390 SEAL WASHER 6 Y00T2020 26 (N 1C12

37 20 1EQ04 1 34 40 1004

55 18 1F13 | 43400-500400 SEAL WASHER 6 Y0012020 28 30 1C14

58 45 1602 | 34 42 1004

60 41 1604 | 43400-500410 SEAL WASHER 8 Y00T72020 1 52 1802

264716-100002 NUT M10 Y00T12020 36 22 1£03 1 28 31 114




(MF NO.Y00T2020) v

Mo2 | **%* PARTS INDEX **% 85.07.27 P. 18
P +
PART NO. DESCRIPTION CATALOG GRP. REF. LOC 1 PART NO. DESCRIPTION CATALOG GRP. REF. LoC.
NO, NO., NQ, NO, | NQ. NO. NO. NO,
43400-500410 SEAL WASHER 8 Y00T2020 34 5 1004 |
711100-51540 ROLLER ASSY Y00T2020 22 9 108
721240-01560 BLOCK ASSY, CYLINDER YQ0QT2020 1 1 1802 1t
721243-11700 HEAD ASSY, CYLINDER Y0QTZ2020 8 1 1809 {
721250-01542-X SUMP ASSY, LUB OIL Y00T2020 1 27 1802 |
721250-01900 LINER W/PACKING, CYL YQQT202Q 1 24 1802 ¢
721250-~02500 HOUSING ASSY Y00T2020 3 1 1804 |
721250-02611 HOUSING ASSY Y00T2020 3 6 1804 1
72125002621 HOUSING ASSY YooTr20240 3 10 1804 |
721250-11522-X BONNET ASSY, HEAD Yd0T12020 8 52 1809 i
721250-14580 CAMSHAFT ASSY Y00T72020 11 1 1813 1
721250-22500 RING SET, PISTON Y0012020 13 3 1815 !
721250-51700 FUEL INJECTION PUMP YO00TZ2020 22 1 1¢08 |
721250-55540 COCK ASSY, FUEL Y00T2020 24 2 1¢1Q0 ¢t
721252-114580 ARM ASSY, ROCKER Yonr2n20 8 30 1809 |
721252-11660 ARM ASSY, ROCKER Ya0t12020 8 38 1809 ¢
721252-11670 ARM ASSY, ROCKER Ya0T12020 8 42 - 1B09
721252-11680 ARM ASSY. ROCKER YyQ00720240 8 34 1809 i
721252-32100 PUMP ASSY, LUB. Q0IL Y00T2020 16 1 1¢02 1
721253-92600 GASKET SET Y00T2020 34 1 1004 1t
7214620-13501 MANTFO!D ASSY., EXH, YQor2020 10 1 1812 l
721423-21700 CRANKSHAFT ASSY Y00T2020 12 1 1B14 1
724160-01600 HOUSING ASSY, GEARS YO00T2020 2 1 1803 1|
724450-23100 ROD ASSY, CONNECTING YOOT2020 14 1 1B14 !
724450-61520 SUPPORT ASSY, GOV. Y00T2020 27 1 1¢13 1
724550-51520 ROLLER ASSY Y00T12020 22 7 1¢08 1
724770-53100 VAIVE _ASSY, F.INJECT YOQT2Q020 23 1 1609 !
794081-21700 PLATE ASSY, PRESSURE Y00T2020 43 25 1E14 I
794081-54101 LAMP ASSY, WORKING Y00T2020 60 83 1605 I
794110-25220 JOINT ASSY YN07120290 45 2 1E01 H
46 1 1F02 |
794130-71410 PIN ASSY,BALL SOCKET Y0Q0T2020 64 4 1611 i
13 1611 1
39 1611 !
43 1611 I
&5 1 1G13 ]
7946145-32621-X HOUSING,REAR AXLE Y00T72020 50 4 1F08 |
794200-82200 GUN, GREASE Y00T72020 67 5 1G15 )
794275-72101-X L IFET 1 INK (R) SET YQO0T12020 &b 12 1611 i
794275-72800-X LIFT LINK (R) KIT Y80T72020 64 14 1611 1
794275-74500-X CHAIN SET, CHECK Y00T2020 64 55 1612 1
~ - I YQ0T12020 54 1 1F12 |
794321-14800-Q TIRE ASSY (R), FRONT Y0O0T2020 54 7 1712 1
794322-71500-X LINK ASSY, ToOP Y00T7T2020 64 1 1611 I
79463%322-72500-X_ I INK,l TFT,I .H.,.COMP, YOQT2020 64 38 1611 i
794370-48300-X COVER ASSY, STRAINER Y00T2020 55 19 1F13
794371-34701-Q TIRE KIT, REAR Y00T12020 54 13 1fF12 1
794371-34801-Q TIRF KIT, REAR YON0T12020 54 23 1£12 1
794450-46410 VALVE ASSY, SAFETY Y00T12020 56 35 1F15 |
794464-45110~-X BODY W/SPOOL, VALVE Y0D0T202Q 57 19 1F16 1
794230-57122-X END(RI) ASSY,.TIF-ROD_YOQNT2020 40) 22 1EQQ I
794730-57132-X END(LR) ASSY,TIE-ROD Y00T2020 40 28 109 |
1
i

TOTALCITEM=

1,496) (REF.= 1,888)





